holzisraft

Holzbearbeitungsmaschinen m—

(@ Betriebsanleitung - Absauganlage

® Manuel d'instructions - Groupe dépousiéreur

ND Bedieningshandleiding - Stofafzuiginstallatie

€S Instrucciones de uso - Sistema de aspiracion de polvo
Instruction Manual - Dust Collector

A 2051/ASA 2401

ASA 2053/ASA 2403

ASA 2553
/ASA 3303

/ASA 5403

Bedienunganleitung Art.-Nr. $98 5322
Stand 09.02.2005




38Kgs

@100mm

TECHNISCHE
EIGENSCHAFTEN

Elektrische Ausstattung:
- Stromversorgung

einphasig....... 230V 1IN ~ 50Hz
- —kmuwp::wuuvn_;—ﬁ—. 44 A
- Eingangsleistung.. T50W
- Motor, .1 HP

Staubabsaugung:
- Luftgeschwindigkeit.
- Luftstrom....

.40 M/Sec

Geriuschemission (1

- Schalldruckpegel

(1) Es ist zu beachten, dass auch die Dauer der Schallbelastung, die
Art und Beschaffenheit des Arbeitsbereiches sowie andere Maschinen
die gleichzeitig in Betrieb sind den Larmpegel am Arbeitplatz
beeinflussen.

Tragen Sie einen Gehdrschutz, wenn der Larmpegel (Immission) an
Threm Arbeitsplatz gréBer als 80 dB (A) ist.

Betriebsbedingungen:

- ﬂw_.::F +5Cto +55C

P

Transport und -..m.wﬁ.:nn.
- Lagertemperatur. ~25C to +55C
?ENNm___m + 70C, weniger als 24 Stunden)

- Verpackung...............cccoocevveeenneee.. Karton 79 x 43 x 39 cm / 38 kg

DONNEES
TECHNIQUES

Equipement électrique:

- Alimentation en courant m_ao:..ncm
a1l phase.......ccounn SEANER

- sectionneur de

- puissance d'entrée.

- MOTEUT..cciviiiiaries

+.230V 1IN ~ 50Hz

Groupe dépoussiéreur:
- vitesse de I'air. -
- courant d'air

Emission de bruit (1)

- Niveau de bruit .~ 75dB (A)
(1) Les niveaux d'émission repris ci-dessus ne sont pas nécessairement
des niveaux garantissant un travail sans danger. Une interdépendance
est possible entre le niveau d'émission et le niveau d'exposition, mais
celle-ci n'est pas fiable au point de pouvoir en déduire si d'autres
mesures de sécurité sont nécessaires. Font partie des paramZires
influencant le niveau d'exposition réel, la durée d'exposition, I'agencement
de l'atelier, les autres sources de _uuzmm&m et de bruit dans les environs
proches, etc., tout comme le nombre de machines mises en service et
les procédés de travail, par exemple.

En outre, le niveau d'exposition admissible peut différer de pays en
pays.

Cette information peut toutefois Ztre utile g I'utilisateur pour évaluer
les valeurs seuils atteintes lors de la mise en service de la présente
machine.

Conditions de service:
- Température ambiante 4+ 5C g +55C
- Humidité 30% g 50%
- Hauteur maximale. ....1000 m

Transport et stockage:
- Température de stockage ...=25C to +55C
(de courte durée + 70°C, moins de 24 heures)
- Emballage. carton
79x43x39cm/ 38 kg

TECHNISCHE
EIGENSCHAPPEN

Elektrische uitrusting:
- Stroomvoorziening

1-fazig 230V 1N ~ 50Hz
- Vermogensschakelaar..

- Motor.

mﬂo».wwn:-min.
- Luchtsnelh

-1 om

Geruisemissie (1):

- Geluidsniveau........coveeeens

(1) De boven aangegeven emis niveaus zijn
niet bepaald niveaus, die werken zonder gevaar
garanderen. Er bestaat een wisselwerking tussen
het emissieniveau en het expositieniveau, maar
dit is niet zo betrouwbaar om te kunnen
beoordelen of er verdere voorzorgsmaatregelen
noodzakelijk zijn. De parameters, die een invloed
hebben op het werkelijke cxpositieniveau,
bevatten de expositieduur, de omstandigheden
van de werkplaats, andere stof- en geluidsbronnen
in de naaste omgeving, enz., bij voorbeeld het
aantal draai hi en het arbei oces.
Verder kunnen de toelaatbare expositieniveaus
van land tot land verschillen.

Toch kunnen deze informaties van nut zijn voor
de gebruiker om in te kunnen schatten welke
drempelwaarden bereikt worden bij het werken
met deze machine.

Bedrijfsvoorwaarden:
- Kamertemperatuur.

- Vochtigheid

- max. hoogte

+ 5°C tot +55°C

Transport en opslag:
- Opsla; »eratuur.

.N{.O tot +55°C
Arn.n.nn En_ + .uc..ﬁ ank dan 24 uur)

- VerpakKing........cccoeeurn .......karton
q@x&uxwwni.\umxm

CARACTERISTICAS
TECNICAS

Equipamiento eléctrico:

- Fuente de alimentacién
Monofisica.

- Interruptor de poten

- Potencia de entrada

- Motor.

230V 1N ~ 50Hz

Aspiracién de pol
- Velocidad del aire......
- Corriente del aire....

Emisiéon de ruido (1)

- Nivel de ruido....

(1) Los niveles de emisién indicados arriba no
son necesariamente valores que garanticen un
trabajo sinriesgo. Existe una relacién reciproca
entre el nivel de emision y el de exposicion, pero
esto no es tan fiable como para valorar si son
necesarias medidas adicionales de prevencién.
Los pardmetros que influyen en elnivel real de
exposicién contiencn la duracién de exposicién,
las condiciones del taller, otras fuentes de polvo
vy ruido en el entorno més cercano, etc., por
ejemplo, el nimero de méquinas en
funcionamiento y los procedimientos de trabajo.
Por otra parte, los niveles de exposicién
permitidos varfan en cada pafs.

Sin embargo, esta informacién puede ser de
utilidad al usuario para estimar los valores de
umbral que se alcanzan al trabajar con esta
méquina.

Condiciones de servicio:
i +35a+55°C

- Temperatura de almacenamiento..

.Nu a +uunﬂ

(brevemente + 70°C durante menos de 24 horas)
balaj Cartén

TECHNICAL
FEATURES

Electrical equipment:
- Power supply
Single phase...
- Circuit breaker.
- Input power.
- Motor.

30V 1N ~ 50Hz

Dust Extraction:
- Air speed
- Air flow....

19 M*/Min
Noise emission (1):

- Noise Level e 75 dB (A)
(1) The values indicated above are emission
levels and not necessary levels, which assure
hazardless working. There is a correlation
between emission levels and exposure level, but
this can not be used reliably to definite if
additional precautions should be required.

The parameters, which have an influence on the
real exposure levels include the time of exposure,
the characteristics of the workshop, other origins
of dust and noises from the near vicinity, ete...
e.g. the number of working machines and working
processes.

In addition, the admissible exposure levels could
be different from country to country. However,
this informational may be helpful to the user to
estimate the best way the rises occurred by
working with this machine.

Operating conditions:
- Room temperature.

- Moisture...

- Altitude ma:

Transport and storage:
- Stocking temperature
..=25C to +55C
TL.DO mOn a m_..o.a time, _omm than 24 hours)
cardboard box
...eruaumnn:uw KGS

............. J9x43x39cm/38Bkg




45.5Kgs

2100mmXx1
2120mmx1

TECHNISCHE
EIGENSCHAFTEN

Elektrische Ausstattung:
- Stromversorgung
einphasig........
dreiphasig
- Lei

230V 1N ~ 50Hz
400 V ~ 50Hz
10 A(230V)

mrw:—uﬂrm.ﬂ:m::w.

- Lu indigkeit
- Luftstrom

47 M/Sec
36 M>/Min

Geriuschemission (1):

= SchalldrucKkpegel.......ueeeiiineereenniiieenreiiere e an s ~ 80 dB (A)
(1) Es ist zu beachten, dass auch die Dauer der Schallbelastung, die
Art und Beschaffenheit des Arbeitsbereiches sowie andere Maschinen
die gleichzeitig in Betrieb sind den Larmpegel am Arbeitplatz
beeinflussen.

Tragen Sie einen Gehorschutz, wenn der Larmpegel (Immission) an
IThrem Arbeitsplatz groBer als 80 dB (A) ist.

Betriebsbedingungen:

- Raur + 5C to +55C
- ﬂm:r_._lm_nm: rerneane e sssaeinessnenneenn e 3090 10 50%
- max. Hohe.. s e b e sdiesa s diai o OO0 ML

Transport und H.MWm-.ﬁ-.-m.
- Lagertemperatur... . ..-25C to +55C
:nE.NNm:,_m + ).50 weniger m_m 24 Stunden)

- Verpackung.......c.ccecvvverinennennnn Karton 91 x 51 x 46 cm / 45 5 kg

DONNEES
TECHNIQUES

Equipement électrique:

- Alimentation en courant €lectrique
g 1 phase.....
3.3 phases.

230V IN ~ 50Hz
400 V ~ 50Hz

10 A(230V)
. A(400V)
- puissance d'entrée.. A125W
- MOLEUr....ccvrreeeenne 1-1/2 HP

- sectionneur de puissance.

Groupe dépoussiéreur
- vitesse de l'air...........
- courant d'aif..............

reerreneinnennenn 47 M/Sec
...36 M3Min

Emission de bruit (1):

- Niveau de bruit AR ~ 80 dB (A)
(1) Les niveaux d'émission repris ci-dessus ne sont pas nécessairement
des niveaux garantissant un travail sans danger. Une interdépendance
est possible entre le niveau d'émission et le niveau d'exposition, mais
celle-ci n'est pas fiable au point de pouvoir en déduire si d'autres
mesures de sécurité sont nécessaires. Font partie des paramZires
influencant le niveau d'exposition réel, la durée d'exposition, 'agencement
de l'atelier, les autres sources de vouwme.m et de bruit dans les environs
proches, etc., tout comme le nombre de machines mises en service et
les procédés de travail, par exemple.

En outre, le niveau d'exposition admissible peut différer de pays en
pays.

Cette information peut toutefois Ztre utile g l'utilisateur pour évaluer
les valeurs seuils atteintes lors de la mise en service de la présente
machine.

Conditions de service:
- Température ambiante ..

- Humidité.

- Hauteur m

+ 5C g +55C

Transport et stockage:

- Température de stockage... - — ...=25C to +55C
Em courte &E.mm + qOoO moins de 24 heures)
- Emballage.........ccocvcvniinninenencarton 91 x 51 x 46 cm /455 kg

TECHNISCHE
EIGENSCHAPPEN

Elektrische uitrusting:
- Stroomvoorziening

230V IN ~ 50Hz
400 V ~ 50Hz
10 A(230V)
4 A(400V)
- Ingangsvermogen.... ...1125W
- Motor... 1-1/2 pk

Stofafzuiging:
- Luchtsnelheid.
- Luchtstroom....

Geruisemissie (1):

- Geluidsniveau..

(1) De boven aangegeven emissieniveaus zijn
niet bepaald niveaus, die werken zonder gevaar
garanderen. Er bestaat een wisselwerking tussen
het emissieniveau en het expositieniveau, maar
dit is niet zo betrouwbaar om te kunnen
beoordelen of er verdere voorzorgsmaatregelen
noodzakelijk zijn. De parameters, die een invloed
hebben op het werkelijke expositieniveau,
bevatten de expositieduur, de omstandigheden
van de werkplaats, andere stof- en geluidsbronnen
in de naaste omgeving, enz., bij voorbeeld het
aantal draaiende machines en het arbeidsproces.
Verder kunnen de toelaatbare expositieniveaus
van land tot land verschillen.

Toch kunnen deze informaties van nut zijn voor
de gebruiker om in te kunnen schatten welke
drempelwaarden bereikt worden bij het werken
met deze machine.

Bedrijfsvoorwaarden:

- Kamertemperatuur............evreeeas + 5C tot +55°C
- Vochtigheid 30% tot 50%
- max. hoogte......cccoceveunnnnn. reerenennnnn. 1000 M

Transport en opslag:

-0 -25°C tot +55°C
(korte tijd + 70°C. minder dan 24 uur)

- Verpakking. karton 91 x 51 x46cm /455 kg

CARACTERISTICAS
TECNICAS

Equipamiento eléctrico:

- Fuente de alimentacién

- Interruptor de potencia..

- Potencia de entrada.
- Motor......

Aspiracién de polvo:
- Velocidad del aire.....
- Corriente del aire.....

Emisién de ruido (1):

- Nivel de ruido.. ..~ 80dB (A)
(1) Los niveles Qm 03.29— :&Emqu arriba no
son necesariamente valores que WN.HFJH—ﬂﬂ—a un
trabajo §in riesgo. Existe una relacién reciproca
entre el nivel de emisién'y el de exposicién, pero
esto no es tan fiable como para valorar si son
necesarias medidas adicionales de p i6n

TECHNICAL
FEATURES

Electrical equipment:
- Power supply
30V 1N ~ S0Hz
400V ~ 50Hz
- Circuit breaker. 10 A(230V)
- Input power..
- Motor...

Dust Extraction:
- Air speed...

- Air flow.... sy <236 M3/Min

Noise emission (1):

- Noise Level.. .~ 80 dB (A)
(1) The <w_:mm indicated above are emission
levels and not necessary levels, which assure
hazardless working. There is a correlation
between emission levels and exposure level, but
this can not be used reliably to definite if
additi 1 prec ns should be required.

Los pardmetros que influyen en el nivel real de
exposicién contienen la duracién deexposicién,
las condiciones del taller, otras fuentes de polvo
¥y ruido en el entorno mds cercano, etc., por
ejemplo, el nidmero de mdquinas en
i riento y los proc ntos de trabajo.
Por otra parte, los niveles de exposicion
permitidos varian en cada pais.
Sin embargo, esta informacién puede ser de
utilidad al usuario para estimar los valores de
umbral que se alcanzan al trabajar con esta
méquina.

Condiciones de servicio:

- Temperatura ambiente..... -.+5a+55°C
- Hi dad 30 a 50%
- Altura méx......ceeee. eemanensnenniennns 1000 M

Transporte y N—Eﬂnan-wi-a:no.

- Te ade -25 a+55°C
:u-d<n_.=0=.n + 70°C durante menos de 24 horas)
- Embalaje.......Cartén 91 x 51 x 46 cm / 45.5 kg

The parameters, which have an influence on the
real exposure levels include the time of exposure,
the characteristics of the workshop, other origins
of dust and noises from the near vicinity, etc...
&.g. the number of working machines and working
processes:

In addition, the
be different from country to country. However,
this informational may be helpful to the user to
estimate the best way the rises occurred by
working with this machine.

levels could

Operating conditions:

- Room temperature. + 5C to +55C
- Moisture..... 30% 10 50%
- Altitude ma: 000 m

Transport and m—b-.ﬂmmu

- Stocking temperature.......... -25C to +55C
(+70C for a short time, less than 24 hours)

- Packaging..... cardboard box
rerrrrrennniennennennn 91 X 51 X 46 cm / 45.5 KGS




60Kgs

2100mmXx1
@120mmx2

TECHNISCHE
EIGENSCHAFTEN

Elektrische Ausstattung:
- Stromversorgung

dreiphasig...
- —..mum_:dmmmn_..u—ﬁm—.

Ei

-Motor..

mnwn-uw_umucm_:.-m.
- F:mnmmmnri__.a_m_nm.

- Lufi o

Geriduschemission (1):

- Schalldruckpegel... - onsed

(1) Es ist zu cowo_.:on mew »:or n:o Umco.. n_o_. mo_..w:_uo_mm:._:w die
Art und Beschaffenheit des Arbeitsbereiches sowie andere Maschinen
die gleichzeitig in Betrieb sind den Lirmpegel am Arbeitplatz
beeinflussen.

Tragen Sie einen Gehdrschutz, wenn der Larmpegel (Immission) an
Threm Arbeitsplatz grofier als 80 dB (A) ist.

Nnﬁ.—@?m—unn-—w::ma:.

- Raumtemperatu; sl s s sescE JC 00+55C
< m.n_._nvzmrn_- 30% to 50%
- max. Hohe.. 0

Transport und F&Wﬂ,:nm.
- Lagertemperatur...

.“_n:nNNm:_w + 70C, weniger als 24 Stunden)

- Verpackung.... rereerrennneneKarton 143 x 53 x 56 cm / 60 kg

DONNEES
TECHNIQUES

Equipement electrique:
- Alimentation en courant electrique

8’3 DHABES .. o urirveraeimmmssnaranssnesansamsnssnnsansissans symsnsssnssmarsvay 400 V ~ 50Hz
- sectionneur de pui 3.1 A
- puissance d'entrée........coceuverrernenne ..1500 W
2 HP

Groupe dépoussiéreur:
- vitesse de I'air.
- courant d'air..

40 M/Sec
59 M?/Min

Emission de bruit AH....

- Niveau de bruit... eerereennnn~ 85 dB (A)
(1) Les niveaux d'émission H.ou:m ci- uommcm ne sont _uwm nécessairement
des niveaux garantissant un travail sans danger. Une interdépendance
est possible entre le niveau d'émission et le niveau d'exposition, mais
celle-ci n'est pas fiable au point de pouvoir en déduire si d'autres
mesures de sécurité sont nécessaires. Font partie des paramZires
influenéant le niveau d'exposition réel, la durée d'exposition, I'agencement
de l'atelier, les autres sources de poussiZre et de bruit dans les environs
proches, etc., tout comme le nombre de machines mises en service et
les procédés de travail, par exemple.

En outre, le niveau d'exposition admissible peut différer de pays en
pays.

Cette information peut toutefois Ztre utile g l'utilisateur pour évaluer
les valeurs seuils atteintes lors de la mise en service de la présente
machine.

Conditions de service:

- Température ambiante... vt 5C 3 +55C
- Humidité.. teeeenn.30% 3 50%
- Hauteur maximale 4 1000 m

Transport et mSD_nﬂmm.

- Température de stockage... 25C to +55C
(de courte durée + 70°C, moins de 24 heures)

- Emballage ....c.iciieiiciiiniaiaiii i SR o 1 4 o) 1

wauwxmmn-d\gww

TECHNISCHE
EIGENSCHAPPEN

Elektrische uitrusting:
- Stroomvoorziening

3-fazig 400 V ~ 50Hz
- Verr hakelaar.. ; 31 A
-1 magen.. 1500 W
- Motor. 2 pk

Stofafzuiging:
- Luchtsnelheid..
- Luchtstroom

59 m*/min

Geruisemissie (1):

- Geluidsniveau.. ~ 85 dB(A)
(1) De boven aangegeven emissieniveaus zijn
niet bepaald niveaus, die werken zonder gevaar
garanderen. Er bestaat een wisselwerking tussen
het emissieniveau en het expositieniveau, maar
dit is niet zo betrouwbaar om te kunnen
beoordelen of er verdere voorzorgsmaatregelen
noo ijk zijn. De par die een invlioed
hebben op het werkelijke expositieniveau,
bevatten de expositieduur, de omstandigheden
van de werkplaats, andere stof- en geluidsbronnen
in de naaste omgeving, enz., bij voorbeeld het
aantal draaiende machines en het arbeidsproces.
Verder kunnen de toelaatbare expositieniveaus
van land tot land verschillen.

Toch kunnen deze informaties van nut zijn voor
de gebruiker om in te kunnen schatten welke
drempelwaarden bereikt worden bij het werken
met deze machine.

Bedrijfsvoorwaarden:
- Kamertemperatuur.
_ Vochtigheid

- max. hoogte....

Transport en opslag:
- Opslagtemperatuur.................-25°C tot +55°C
(korte tijd + 70°C, minder dan 24 uur)
- Verpakking. ORI <Ly (s} 11
143 x 53 x 56 cm / 60 kg

~+ 5°C tot +55°C

CARACTERISTICAS
TECNICAS

Equipamiento eléctrico:
- Fuente de alimentacién
Trifdsica..
—d»navnon n_w vo-m..ﬂ.
- Potencia de entrada.
- Motor.

TECHNICAL
FEATURES

Electrical equipment:
- Power supply
Three phase...........
- Circuit breaker.
- Input power.......
- Motor.

... 400V ~ 50Hz

Aspiracién de Bo—eo.
- Velocidad del aire..... .
- Corriente del ire..........cevvnerenere.59 M3/min

Emision de ruido (1):

- Nivel de ruido....... .~ 85 dB (A)
(1) Los niveles de emisién indicados arriba no
son necesariamente valores que garanticen un
trabajo sinriesgo. Existe una relacién reciproca
entre el nivel de emisién y el de exposicién, pero
esto no es tan fiable como para valorar si son
necesarias medidas adicionales de prevencion.
Los parametros que influyen en el nivel real de
exposicion contienen la duraciénde exposicién,
las condiciones del taller, otras fuentes de polvo
y ruido en el entorno mds cercano, gtc., por
ejemplo, el nimero de mdquinas en
funcionamiento y los procedimientos de trabajo.
Por otra parte. los niveles de exposicién
permitidos varfan en cada pais.

Sin embargo, esta informacién puede ser de
utilidad al usuario para estimar los valores de
umbral que se alcanzan al trabajar con esta
méquina.

Condiciones de servicio:
- Temperatura ambiente.

- Humedad

- Altura méx.

Transporte y almacenamiento:
- Temperatura de almacenamiento.

C
Ac_.n_ﬁ.:n:ﬁ + qceﬁ n:..w:ﬁ menos de 24 horas)
- Embalaj Cartén
e 143 X 53 X 56 cm / 60 kg

Dust Extraction:
- Air speed...

= Al flowisimssisii i .59 M*/Min

Noise emission (1):

- Noise Level.. wereee~ 85 dB (A)
(1) The <m_:0m :_a_om:wn_ w_...o<n are emission
levels and not necessary levels, which assure
hazardless working. There is a correlation
between emission levels and exposure level, but
this can not be used reliably to definite if
additional precautions should be required.

The parameters, which have an influence on the
real exposure levels include the time of exposure,
the characteristics of the workshop, other origins
of dust and noises from the near vicinity, etc...
e.g. the number of working machines and working
processes.

In addition, the admissible exposure levels could
be different from country to country. However,
this informational may be helpful to the user to
estimate the best way the rises occurred by
working with this machine.

Operating conditions:
~+ 5Cto +55C
30% to 50%
000 m

Transport and storage:
- Stocking temperature ~25C to +55C
(+70C for a short time, less than 24 hours)
- Packaging... S ...cardboard box
Svinisbameds) _nwxmwxumnixgﬂﬁ.m




60Kgs
2100mmXx1

TECHNISCHE
EIGENSCHAFTEN

Elektrische Ausstattung:
- Stromversorgung

dreiphasig...
- —..mum_:dmmmn_..u—ﬁm—.

Ei

-Motor..

mnwn-uw_umucm_:.-m.
- F:mnmmmnri__.a_m_nm.

- Lufi o

Geriduschemission (1):

- Schalldruckpegel... - onsed

(1) Es ist zu cowo_.:on mew »:or n:o Umco.. n_o_. mo_..w:_uo_mm:._:w die
Art und Beschaffenheit des Arbeitsbereiches sowie andere Maschinen
die gleichzeitig in Betrieb sind den Lirmpegel am Arbeitplatz
beeinflussen.

Tragen Sie einen Gehdrschutz, wenn der Larmpegel (Immission) an
Threm Arbeitsplatz grofier als 80 dB (A) ist.

Nnﬁ.—@?m—unn-—w::ma:.

- Raumtemperatu; sl s s sescE JC 00+55C
< m.n_._nvzmrn_- 30% to 50%
- max. Hohe.. 0

Transport und F&Wﬂ,:nm.
- Lagertemperatur...

.“_n:nNNm:_w + 70C, weniger als 24 Stunden)

- Verpackung.... rereerrennneneKarton 143 x 53 x 56 cm / 60 kg

DONNEES
TECHNIQUES

Equipement electrique:
- Alimentation en courant electrique

8’3 DHABES .. o urirveraeimmmssnaranssnesansamsnssnnsansissans symsnsssnssmarsvay 400 V ~ 50Hz
- sectionneur de pui 3.1 A
- puissance d'entrée........coceuverrernenne ..1500 W
2 HP

Groupe dépoussiéreur:
- vitesse de I'air.
- courant d'air..

40 M/Sec
59 M?/Min

Emission de bruit AH....

- Niveau de bruit... eerereennnn~ 85 dB (A)
(1) Les niveaux d'émission H.ou:m ci- uommcm ne sont _uwm nécessairement
des niveaux garantissant un travail sans danger. Une interdépendance
est possible entre le niveau d'émission et le niveau d'exposition, mais
celle-ci n'est pas fiable au point de pouvoir en déduire si d'autres
mesures de sécurité sont nécessaires. Font partie des paramZires
influenéant le niveau d'exposition réel, la durée d'exposition, I'agencement
de l'atelier, les autres sources de poussiZre et de bruit dans les environs
proches, etc., tout comme le nombre de machines mises en service et
les procédés de travail, par exemple.

En outre, le niveau d'exposition admissible peut différer de pays en
pays.

Cette information peut toutefois Ztre utile g l'utilisateur pour évaluer
les valeurs seuils atteintes lors de la mise en service de la présente
machine.

Conditions de service:

- Température ambiante... vt 5C 3 +55C
- Humidité.. teeeenn.30% 3 50%
- Hauteur maximale 4 1000 m

Transport et mSD_nﬂmm.

- Température de stockage... 25C to +55C
(de courte durée + 70°C, moins de 24 heures)

- Emballage ....c.iciieiiciiiniaiaiii i SR o 1 4 o) 1

wauwxmmn-d\gww

TECHNISCHE
EIGENSCHAPPEN

Elektrische uitrusting:
- Stroomvoorziening

3-fazig 400 V ~ 50Hz
- Verr hakelaar.. ; 31 A
-1 magen.. 1500 W
- Motor. 2 pk

Stofafzuiging:
- Luchtsnelheid..
- Luchtstroom

59 m*/min

Geruisemissie (1):

- Geluidsniveau.. ~ 85 dB(A)
(1) De boven aangegeven emissieniveaus zijn
niet bepaald niveaus, die werken zonder gevaar
garanderen. Er bestaat een wisselwerking tussen
het emissieniveau en het expositieniveau, maar
dit is niet zo betrouwbaar om te kunnen
beoordelen of er verdere voorzorgsmaatregelen
noo ijk zijn. De par die een invlioed
hebben op het werkelijke expositieniveau,
bevatten de expositieduur, de omstandigheden
van de werkplaats, andere stof- en geluidsbronnen
in de naaste omgeving, enz., bij voorbeeld het
aantal draaiende machines en het arbeidsproces.
Verder kunnen de toelaatbare expositieniveaus
van land tot land verschillen.

Toch kunnen deze informaties van nut zijn voor
de gebruiker om in te kunnen schatten welke
drempelwaarden bereikt worden bij het werken
met deze machine.

Bedrijfsvoorwaarden:
- Kamertemperatuur.
_ Vochtigheid

- max. hoogte....

Transport en opslag:
- Opslagtemperatuur.................-25°C tot +55°C
(korte tijd + 70°C, minder dan 24 uur)
- Verpakking. ORI <Ly (s} 11
143 x 53 x 56 cm / 60 kg

~+ 5°C tot +55°C

CARACTERISTICAS
TECNICAS

Equipamiento eléctrico:
- Fuente de alimentacién
Trifdsica..
—d»navnon n_w vo-m..ﬂ.
- Potencia de entrada.
- Motor.

TECHNICAL
FEATURES

Electrical equipment:
- Power supply
Three phase...........
- Circuit breaker.
- Input power.......
- Motor.

... 400V ~ 50Hz

Aspiracién de Bo—eo.
- Velocidad del aire..... .
- Corriente del ire..........cevvnerenere.59 M3/min

Emision de ruido (1):

- Nivel de ruido....... .~ 85 dB (A)
(1) Los niveles de emisién indicados arriba no
son necesariamente valores que garanticen un
trabajo sinriesgo. Existe una relacién reciproca
entre el nivel de emisién y el de exposicién, pero
esto no es tan fiable como para valorar si son
necesarias medidas adicionales de prevencion.
Los parametros que influyen en el nivel real de
exposicion contienen la duraciénde exposicién,
las condiciones del taller, otras fuentes de polvo
y ruido en el entorno mds cercano, gtc., por
ejemplo, el nimero de mdquinas en
funcionamiento y los procedimientos de trabajo.
Por otra parte. los niveles de exposicién
permitidos varfan en cada pais.

Sin embargo, esta informacién puede ser de
utilidad al usuario para estimar los valores de
umbral que se alcanzan al trabajar con esta
méquina.

Condiciones de servicio:
- Temperatura ambiente.

- Humedad

- Altura méx.

Transporte y almacenamiento:
- Temperatura de almacenamiento.
25 a +55°C
Ac_.n_ﬁ.:n:ﬁ + qceﬁ n:..w:ﬁ menos de 24 horas)
- Embalaji artén
e 143 X 53 X 56 cm / 60 kg

Dust Extraction:
- Air speed...

= Al flowisimssisii i .59 M*/Min

Noise emission (1):

- Noise Level.. wereee~ 85 dB (A)
(1) The <m_:0m :_a_om:wn_ w_...o<n are emission
levels and not necessary levels, which assure
hazardless working. There is a correlation
between emission levels and exposure level, but
this can not be used reliably to definite if
additional precautions should be required.

The parameters, which have an influence on the
real exposure levels include the time of exposure,
the characteristics of the workshop, other origins
of dust and noises from the near vicinity, etc...
e.g. the number of working machines and working
processes.

In addition, the admissible exposure levels could
be different from country to country. However,
this informational may be helpful to the user to
estimate the best way the rises occurred by
working with this machine.

Operating conditions:
~+ 5Cto +55C
30% to 50%
000 m

Transport and storage:
- Stocking temperature ~25C to +55C
(+70C for a short time, less than 24 hours)
- Packaging... S ...cardboard box
Svinisbameds) _nwxmwxumnixgﬂﬁ.m




B85Kgs

2100mmXx1
@120mmx3

TECHNISCHE
EIGENSCHAFTEN

Elektrische Ausstattung:
- Stromversorgung
dreiphasig...
- —..mum_:dmmmn_..u—ﬁm—.
- Eingangsleistung...
- Motor.

S——T e ) =

Staubabsaugung:
- Luftgeschwindigkeit.
- Luftstrom.....

Geriduschemission (1):

- Schalldruckpegel... -

(1) Es ist zu cowo_.:on mew »:or n:o Umco.. n_o_. mo_..w:_uo_mm:._:w die
Art und Beschaffenheit des Arbeitsbereiches sowie andere Maschinen
die gleichzeitig in Betrieb sind den Larmpegel am Arbeitplatz
beeinflussen.

Tragen Sie einen Gehdrschutz, wenn der Liarmpegel (Immission) an
Threm Arbeitsplatz grofier als 80 dB (A) ist.

Betriebsbedingungen:

- Raumtemperatur, .+ 5C to +55C
-F i 30% to 50%
- max. Hohe.. R rmnrenneess e e s nsannnanne. 1000 M

Transport und Fwww.;:nn.
- Lagertemperatur...

cenm25C to +55C
(kurzzeitig + 70C, weniger als 24 Stunden)

- Verpackung.......oceeevenieneeeennnneeeno Karton 169 x 63 x 58 cm / 85 kg

DONNEES
TECHNIQUES

Equipement électrique:

- Alimentation en courant electrique
4 3 phases.....

- sectionneur de

- puissance d'entrée.......

- moteur...

Groupe dépoussiéreur:
- vitesse de l'air.

- courant d'air. 88 M*/Min

Emission de bruit (1):

- Niveau de bruit... eerereennne~ 88 dB (A)
(1) Les niveaux d" m.:ﬂmm_os repris ci- uommcm ne sont _uwm nécessairement
des niveaux garantissant un travail sans danger. Une interdépendance
est possible entre le niveau d'émission et le niveau d'exposition, mais
celle-ci n'est pas fiable au point de pouvoir en déduire si d'autres
mesures de sécurité sont nécessaires. Font partie des paramZires
influenéant le niveau d'exposition réel, la durée d'exposition, I'agencement
de l'atelier, les autres sources de poussiZre et de bruit dans les environs
proches, etc., tout comme le nombre de machines mises en service et
les procédés de travail, par exemple.

En outre, le niveau d'exposition admissible peut différer de pays en
pays.

Cette information peut toutefois Ztre utile g l'utilisateur pour évaluer
les valeurs seuils atteintes lors de la mise en service de la présente
machine.

Conditions de service:

- Température ambiante.......

- Hauteur maximale...

Transport et stockage:
- Tk e de 25C to +55C
(de courte durée + 70°C, moins de 24 heures)
- Emballage. ... .o miniaii i ...carton

:muxmsxmwn-d\mm kg

TECHNISCHE
EIGENSCHAPPEN

Elektrische uitrusting:
- Stroomvoorziening
3-fazig 400 V ~ 50Hz
- Vermogensschakelaar.
- Ingangsvermogen.
- Motor.

Stofafzuiging:
- Luchtsnelheid
- Luchtstroom

88 m*/min

Geruisemissie (1

- Geluidsniveau cormnenenneenen = B8 AB(A)
(1) De boven aangegeven emissieniveaus zijn
niet bepaald niveaus, die werken zonder gevaar
garanderen. Er bestaat een wisselwerking tussen
het emissieniveau en het expositieniveau, maar
dit is niet zo betrouwbaar om te kunnen
beoordelen of er verdere voorzorgsmaatregelen
noo ijk zijn. De par die een invlioed
hebben op het werkelijke expositieniveau,
bevatten de expositieduur, de omstandigheden
van de werkplaats, andere stof- en geluidsbronnen
in de naaste omgeving, enz., bij voorbeeld het
aantal draaiende machines en het arbeidsproces.
Verder kunnen de toelaatbare expositieniveaus
van land tot land verschillen.

Toch kunnen deze informaties van nut zijn voor
de gebruiker om in te kunnen schatten welke
drempelwaarden bereikt worden bij het werken
met deze machine.

Bedrijfsvoorwaarden:

- Kamertemperatuu; A+ 5°C tot +55°C
- Vochtigheid. ....30% tot 50%
- max. hoogte......ccccveuemmerimrnneeecninnen..... 1000 m

Transport en opslag:

- Opslagtemperatuur.... am25°C tot +55°C
(korte tijd + 70°C, minder dan 24 uur)

- Verpakking.... karton

CARACTERISTICAS
TECNICAS

Equipamiento eléctrico:
- Fuente de alimentacién

- Interruptor de potencia.
- Potencia de entrada

TECHNICAL
FEATURES

Electrical equipment:
- Power supply

Three phase....
- Circuit breaker..

- Motor.

Aspiracién de Bo—eo.
- Velocidad del aire
- Corriente del aire.

Emision de ruido (1):

- Nivel de ruido..... crrvnenennenn~ 88 dB (A)
(1) Los niveles de emisién indicados arriba no
son necesariamente valores que garanticen un
trabajo sinriesgo. Existe una relacién reciproca
entre el nivel de emisién y el de exposicién, pero
esto no es tan fiable como para valorar si son
necesarias medidas adicionales de prevencion.
Los parametros que influyen en el nivel real de
exposicion contienen la duraciénde exposicién,
las condiciones del taller, otras fuentes de polvo
y ruido en el entorno mds cercano, gtc., por
ejemplo, el nimero de mdquinas en
funcionamiento y los procedimientos de trabajo.
Por otra parte. los niveles de exposicién
permitidos varfan en cada pais.

Sin embargo, esta informacién puede ser de
utilidad al usuario para estimar los valores de
umbral que se alcanzan al trabajar con esta
méquina.

.45 M/seg
88 M*min

Condiciones de servicio:

- Temp a ambi +5a455°C
- Humedad..........ccoueeeinrrniinnncnenccran... 30 @ 50%
= AIUTA MAX...oeeeereesieeeseneerenessseneesaneenns. 1000 M

Transporte y almacenamiento:
- Temperatura de almacenamiento...
.Nu m+mu 0

remmeeresressenrensennessaraennee. 169 X 63 x 58 cn / 85 kg

+ qceﬁ n:..w:ﬁ menos de 24 horas)
j Cartén
verevreenne 169 X + 63 X 5B cm / 85 kg

Dust Extraction:
- Air speed.
- Air flow.

e~ B8 dB (A)
(1) The <m_:0m :_a_om:wn_ w_...o<n are emission
levels and not necessary levels, which assure
hazardless working. There is a correlation
between emission levels and exposure level, but
this can not be used reliably to definite if
additional precautions should be required.
The parameters, which have an influence on the
real exposure levels include the time of exposure,
the characteristics of the workshop, other origins
of dust and noises from the near vicinity, etc...
e.g. the number of working machines and working
processes.
In addition, the admissible exposure levels could
be different from country to country. However,
this informational may be helpful to the user to
estimate the best way the rises occurred by
working with this machine.

Operating conditions:

- Room temperature.... + 5C to +55C
- i 30% to 50%
- Altitude max.... ererennenn. 1000 m

Transport and storage:
- Stocking temperature.... ~25C to +55C
(+70C for a short time, less than 24 hours)
- Packaging cardboard box
169 x 63 x 58 cm / 85 KGS




118Kgs

@100mmX1
@120mmX3

TECHNISCHE
EIGENSCHAFTEN

Elektrische Ausstattung:
- Stromversorgung
dreiphasig...
- —..mum_:dmmmn_..u—ﬁm—.
- Eingangsleistung...
- Motor...

S—— T e ) =

Staubabsaugung:
- Luftgeschwindigkeit
- Luftstrom

127 M3/Min

Geriduschemission (1):

- Schalldruckpegel... e~ 90 dB (A)
(1) Es ist zu cowo_.:on mew »:or n:o Umco.. n_o_. mo_..w:_uo_mm:._:w die
Art und Beschaffenheit des Arbeitsbereiches sowie andere Maschinen
die gleichzeitig in Betrieb sind den Larmpegel am Arbeitplatz
beeinflussen.

Tragen Sie einen Gehdrschutz, wenn der Liarmpegel (Immission) an
Threm Arbeitsplatz grofier als 80 dB (A) ist.

Betriebsbedingungen:

- Raumtemperatur, .+ 5C to +55C
< —unEu::mrn: 30% to 50%
- max. Hohe.. ST rmnrenneess e e s nsannnanne. 1000 M

Transport und Fwww.;:nn.

- Lagertemperatur -25C to +55C
(kurzzeitig + 70C, weniger als 24 Stunden)

reerrnrs e JaItON 195 x 75 x 60 cm / 118 kg

- Verpackung..

DONNEESS
TECHNIQUES

Equipement électrique:

- Alimentation en courant électrique
3 3 phases. - esves 0400 V ~ 50HZ

- sectionneur de pui e 7.6 A

- puissance d'entrée....... e L3750 W

-moteur. s " S HP

Groupe dépoussiéreur:
- vitesse de 1'air.......cc......
- courant d'air...

... 42 M/Sec
127 M3/Min

Emission de bruit AH....

- Niveau de bruit... cerrnnnnnn= 90 dB (A)
(1) Les niveaux d" m.:ﬂmm_os H.ou:m ci- uommcm ne sont _uwm nécessairement
des niveaux garantissant un travail sans danger. Une interdépendance
est possible entre le niveau d'émission et le niveau d'exposition, mais
celle-ci n'est pas fiable au point de pouvoir en déduire si d'autres
mesures de sécurité sont nécessaires. Font partie des paramZires
influenéant le niveau d'exposition réel, la durée d'exposition, I'agencement
de l'atelier, les autres sources de poussiZre et de bruit dans les environs
proches, etc., tout comme le nombre de machines mises en service et
les procédés de travail, par exemple.

En outre, le niveau d'exposition admissible peut differer de pays en
pays.

Cette information peut toutefois Ztre utile g l'utilisateur pour évaluer
les valeurs seuils atteintes lors de la mise en service de la présente
machine.

Conditions de service:

- Température ambiante 5C g +55C
- Humidité 30% 3 50%
- Hauteur maximale.. y 1000 m

Transport et mSD_aﬂmm.
- Tk e de

-25C to +55C

(de n_uE.nm durée + 70°C, moins de 24 heures)
- Emballage........c.cocccummrerrnimennianan SR o 1 4 o) 1
Hmmx..ngnn: 118 kg

TECHNISCHE
EIGENSCHAPPEN

Elektrische uitrusting:
- Stroomvoorziening

3-fazig 400 V ~ 50Hz
- Verr hakelaar. 76 A
-1 magen.. 3750 W
- Motor... R 5 pk

Stofafzuiging:
- Luchtsnelheid
- Luchtstroom...

.42 mfsec
..127 m*/min

Geruisemissie (1

- Geluidsniveau..... ~90 dB(A)
(1) De boven aangegeven emissieniveaus zijn
niet bepaald niveaus, die werken zonder gevaar
garanderen. Er bestaat een wisselwerking tussen
het emissieniveau en het expositieniveau, maar
dit is niet zo betrouwbaar om te kunnen
beoordelen of er verdere voorzorgsmaatregelen
noo ijk zijn. De par die een invlioed
hebben op het werkelijke expositieniveau,
bevatten de expositieduur, de omstandigheden
van de werkplaats, andere stof- en geluidsbronnen
in de naaste omgeving, enz., bij voorbeeld het
aantal draaiende machines en het arbeidsproces.
Verder kunnen de toelaatbare expositieniveaus
van land tot land verschillen.

Toch kunnen deze informaties van nut zijn voor
de gebruiker om in te kunnen schatten welke
drempelwaarden bereikt worden bij het werken
met deze machine.

Bedrijfsvoorwaarden:

- Kamertemperatuu; A+ 5°C tot +55°C
-Vochtigheid....... ...30% tot 50%
S EL 8 T T T ————— (¢ 0 (5 Y

Transport en opslag:

- Opslagtemperatuur.... am25°C tot +55°C
(korte tijd + 70°C, minder dan 24 uur)

- Vi ing karton

CARACTERISTICAS
TECNICAS

Equipamiento eléctrico:
- Fuente de alimentacién
Trifdsica..
—dﬁq:ﬁncn n_w vo.m..m. .
- Potencia de entrada

TECHNICAL
FEATURES

Electrical equipment:
- Power supply
Three phase...
- Circuit breaker..
- Input power....
- Motor.

- Motor.

Aspiracién de Bo—eo.
- Velocidad del aire
- Corriente del ai

Emision de ruido (1):

- Nivel de ruido.. .

(1) Los niveles an emi o: Snsomao» arriba no
son necesariamente valores que maﬂdﬂunﬂﬁ- un
trabajo sinriesgo. Existe una relacién reciproca
entre el nivel de emisién y el de exposicién, pero
esto no es tan fiable como para valorar si son
necesarias medidas adicionales de prevencion.
Los parametros que influyen en el nivel real de
exposicion contienen la duraciénde exposicién,
las condiciones del taller, otras fuentes de polvo
y ruido en el entorno mds cercano, gtc., por
ejemplo, el nimero de mdquinas en
funcionamiento y los procedimientos de trabajo.
Por otra parte. los niveles de exposicién
permitidos varfan en cada pais.

Sin embargo, esta informacién puede ser de
utilidad al usuario para estimar los valores de
umbral que se alcanzan al trabajar con esta
méquina.

.42 M/seg
27 M?min

Condiciones de servicio:

- Temp a ambi +5a455°C
B 5 111170 7 RO SRONPARWIPIPR . | )7 v ), ]
= AIUTA MAX...oeeeereesieeeseneerenessseneesaneenns. 1000 M

Transporte y almacenamiento:
- Temperatura de almacenamiento...
.Mu m+mua0
+ qceﬁ n:..w:ﬁ menos de 24 horas)

remreresnenneeessrerneenneenen 193 X 75 x 60 cm / 118 kg

Cartén
— * LS £ LS &R TR EEY 1

Dust Extraction:
- Air speed.

- Air flow. 127 M3/Min

cerernnnenenaeenn~ 90 dB (A)
(1) The <m_:0m :_a_om:wn_ w_...o<n are emission
levels and not necessary levels, which assure
hazardless working. There is a correlation
between emission levels and exposure level, but
this can not be used reliably to definite if
additional precautions should be required.
The parameters, which have an influence on the
real exposure levels include the time of exposure,
the characteristics of the workshop, other origins
of dust and noises from the near vicinity, etc...
e.g. the number of working machines and working
processes.
In addition, the admissible exposure levels could
be different from country to country. However,
this informational may be helpful to the user to
estimate the best way the rises occurred by
working with this machine.

Operating conditions:

- Room temperature.... + 5C to +55C
- i 30% to 50%
- Altitude max.... ererennenn. 1000 m

Transport and storage:
- Stocking temperature.... ~25C to +55C
(+70C for a short time, less than 24 hours)
- Packaging ereeenenCardboard box
195 x75x 60 cm/ 118 KGS




INSTALLATION

Standort der Maschine

Die Maschine muB auf einem flachen hori Boden au werden.

Die Absauganlage kann einfach auf einem flachen Boden mit 4 Rollen bewegt
werden. SchlieBen Sie die Maschine nicht an die Stromversorgung oder an

INSTALLATION

Position de la machine

11 faut positionner la machine sur un sol plan et horizontal. L'aspirateur
de sciure peut facilement Ztre déplacé au sol g l'aide des 4 rouleaux
glisseurs. Ne pas connecter la machine au circuit électrique ou g une

eine Holzbearbeitungsmaschine an, wenn sie nicht voll d

ist.

MONTAGE

MODELL ASA 1051

- Legen Sie die 3/8" Sicher heibe auf den Schraubbol. der Gleitrolle
und schrauben Sie den Schraubbolzen in die Gewindebohrung an der Unterseite
des Gestells. Ziehen Sie den Schraubbolzen von Hand an und ziehen ihn dann

mit einem flachen 14 mm Schraubenschliissel fest.

- Befestigen Sie den Tragrahmen wie in Abb. 1 beschrieben.

Rohrrahmen des Motors / Geblisegehiiuse ( Abb. 2)

- Legen Sie die flache 5/16" Sicherungsschraube auf den Knopf.

- Fiihren Sie den Knopf durch die Bohrung im Rahmenrohr und durch die

Gewindebohrung im Motor- / Geblisegehiiuse. Ziehen Sie den Knopf fest an.
Halteklammer fiir unteren Auffangsack (Abb. 3)

- Befestigen Sie die Halteklammer fiir den unteren Auffangsack am Motor- /
Geblisegehiuse. Richten Sie die beiden Bohrungen an der Halteklammer mit
den beiden Bohrungen am Geblidsegehiiuse aus. Stecken Sie die M6 X 16 mm
Sechskantschraube durch die Bohrung der Halteklammer und durch die
Bohrung des Geblisegehiiuses. Legen Sie eine M6 Sicherungsscheibe auf die
Schraube und schrauben Sie die M6 Sechskantmutter auf die Schrauben und
ziehen diese fest an. Wiederholen Sie diesen Vorgang an der anderen Seite
des Geblisegehiuses.

Oberen Schlauchfilter anbringen (Abb. 4-6)

- Schrauben Sie eine M8 Sechskantmutter auf das Ende der unteren Triigerstange.
Schrauben Sie die Stange in die Bohrung und ziehen Sie die Mutter am
Geblisegehiuse an, um die Trigerstange aufrecht zu halten.

- Haken Sie die Schleife oben an der Filtertasche am oberen Ende der Triigerstange ein.

- Fiihren Sie die obere Triigerstange in die untere Triigerstange ein. (Abb. 5)

- Positionieren Sie die offene Seite des Schlauchfilters iiber der Ausblastffnung
der Trommel. Bringen Sie das Befestigungsband um den Schlauchfilter an
und befesti Sie den Sct an der Trommel.

Anbringen des unteren Auffangsacks (Abb. 7)

- Bringen Sie das Befesti band um den Plastikauff: k an. Positionieren
Sie die Offnungsseite des Sacks tiber der Ausblastffnung der Trommel und
befestigen Sie diese mit einer Befestigungsklammer.

Bringen Sie die Schlauchleitung an der Diise an und befestigen Sie diese mit

einer Schlauchschelle. (Abb. 8)

hine 3 bois avant qu'elle soit complZtement montée.

MONTAGE

MODELE ASA 1051

- Mettre la rondelle d'arrzt 3/8" sur les boulons filetés des rouleaux
glisseurs et visser les rouleaux glisseurs dans les trous filetés au dessous
de la carcasse. Serrer les rouleaux glisseurs 3 la main et les ajuster avec
une clé de 14.

- Fixer le cadre support comme sur l'illustr. 1.

Cadre de Ia carcasse du moteur/ventilateur (illustr. 2)

- Mettre la rondelle d'arret 5/16" sur la molette.

- Introduire la molette dans le filetage du cadre et dans le filetage de la
carcasse du moteur/ventilateur. Bien serrer la molette.

Etrier der pour le coll r inférieur (illustr. 3)

- Fixer I'étirer de retenue pour le collecteur inférieur g la carcasse du
moteur/ventilateur. Ajuster les deux filetages de 1'étrier de retenue avec
les deux filetages de la carcasse du moteur/ventilateur. Introduire les
vis hexagonales M6x 16mm dans le filetage de la carcasse du ventilateur.
Mettre la rondelle d'arrZt M6 sur la vis, visser I'écrou hexagonal sur
les vis et bien serrer. Répéter ce processus de 'autre c6té de la carcasse
du ventilateur.

Monter le filtre supérieur (illustr. 4-6)

- Visser un écru hexagonal M8 sur la fin de la barre inférieure. Visser
la barre dans le trou et serrez 1'écru g la carcasse du ventilateur pour
maintenir la barre &troite.

- Accrocher la boucle supérieure au filtre g la partie supérieure de la barre.

- Introduire la barre supérieure dans la barre inférieure. (illustr. 5)

- Positionner 1'ouverture du filtre au-dessus de la bouche de sortie du

tambour. Appliquer l'attache autour du filtre et fixer le filtre au tambour.

Monter le collecteur inférieur (illustr. 7)

- Appliguer l'attache autour du sac en plastique. Positionner I'ouverture
du sac au-dessus de la bouche de sortie du tambour et le fixer avec un
étrier de retenue.

Appliquez la conduite en tuyaux g la tuyZre et la serrer par un collier

de serrage. (illustr. 8)

INSTALLATIE

Standplaats van de machine

De machine moet op een vlakke, horizontale
bodem geplaatst worden. De stofafscheider
kan op een vlakke bodem eenvoudig op 4
rollen verplaatst worden. Als de machine niet
volledig is gemonteerd, sluit deze dan niet op
de stroomvoorziening of aan een
houtbewerkingsmachine aan.

MONTAGE

MODEL ASA 1051

- Leg de 3/8" borgring op de schroefbouten
van de glijrol en schroef de schroefbouten
in de draadtap aan de onderkant van het
frame. Draai de schroefbout met de hand aan
en draai hem dan vast met een vlakke 14
mm schroevendraaier.

- Bevestig het draagframe zoals beschreven
in Afb. 1.

Buizenframe van het motor / blaashuis

(Afb.2)

- Leg de vlakke 5/16" borgschroef op de knop.

- Doe de knop door het boorgat in het
buizenframe en door de draadtap in het
motor- / blaashuis. Draai de knop vast aan.
Klemmen voor de onderste op

INSTALACIUN

Emplazamiento de la méaquina

La mdquina ha de instalarse en un suelo plano
horizontal. El separador de polvo puede
moverse facilmente con 4 ruedas por cualquier
suelo plano. No conecte la maquina a la fuente
de alimentacién o a una mdquina de
procesamiento de madera si no estd
completamente montada.

MONTAJE

MODELO ASA 1051

- Coloque 1a arandela de seguridad de 3/8" en
el perno roscado del rodillo deslizante y
atornille el perno en el agujero roscado de
la parte inferior del bastidor. Apriete
manualmente el perno roscado y luego con
una llave plana de 14 mm.

- Sujete el bastidor de soporte como se describe
enlafig. 1.

Bastidor tubular del motor / carcasa

del ventilador (fig. 2)

- Cologue el tornille de retencion de 5/16" en
el botén.

- Introduzca el botén en el tubo del bastidor
a través del agujero y en la carcasa del
motor / ventilador a través del agujero roscado.
Apriete firmemente el botén.

Abrazadera de sujecion para el saco

(Afb. 3)

- Bevestig de klemmen voorde onderste
opvangzak aan het motor- / blaashuis. Leg
de beide boorgaten in de klemmen over de
boorgaten in het blaashuis. Steek de M6 x
16 mm zeskante schroef door het boorgat
van de klem en door het boorgat van het
blaashuis. Doe een M6 borgring over de
schroef, schroef de M6 zeskante moer op de
schroef en draai deze vast aan. Herhaal deze
handeling aan de andere kant van het blaashuis.

Bovenste slangfilter aanbrengen (Afb.

4-6)

- Schroef een M8 zeskante moer aan het einde
van de onderste draagstang. Schroef de stang
in het boorgat en draai de moer in het
blaashuis aan om de draagstang rechtop te houden.
- Haak de ophanglus boven aan de filterzak
aan het bovenste cinde van de draagstang.

- Doe de bovenste draagstang in de onderste
draagstang. (Afb. 5)

- Plaats de open kant van het slangfilter over
de uitblaasopening van de trommel. Doe het
bevestigingsband om het slangfilter en
bevestig het slangfilter aan de trommel.

Aanbrengen van de onderste

opvangzak (Afb. 7)

- Doe het bevestigingsband om de plastic
opvangzak. Plaats de opening van de zak
over de ui ypening van de tr en
bevestig deze met een bevestigingsklem.

Sluit de slangleiding aan op de straalpijp en

bevestig deze met een slangbeugel. (Afb. 8)

inferior (fig. 3)

- Fije la abrazadera de sujecion del saco
colector inferior en la carcasa del motor /
ventilador. Alinee los dos agujeros de la
abrazadera de sujecién con los dos de la
carcasa del ventilador. Introduzca el tornillo
hexagonal M6 x 16 mm por el agujero de
la abrazadera de sujecién y por el de la
carcasa del yentilador. Coloque una arandela
de seguridad M6 en el tornillo, enrosque la
tuerca hexagonal M6 en los tornillos y apriete
firmemente los mismos . Repita este proceso
en el otro lado de la carcasa del ventilador.

Colocar filtro tubular superior (fig. 4-6)

- Enrosque una tuerca hexagonal M8 en el
extremo de la barra de soporte inferior.
Adtornille la barra en el agujero y apriete 1a
tuerca en la carcasa del ventilador para
mantener la barra de soporte en posicién
vertical.

- Enganche el bucle arriba, en la bolsa del
filtro del extremo superior de la barra de
soporte.

- Introduzca la barra de soporte superior en
la inferior (fig. 5).

- Cologue el lado abierto del filtro tubular
sobre el orificio de salida. Coloque la cinta
de sujecién alrededor del filtro tubular y
sujete el mismo en el tambor.

Colocar el saco colector inferior (fig. 7)

- Coloque la cinta de sujecién alrededor del
saco colector de pléstico, y el lado de apertura
del saco por encima del orificio de salida del
tambor y fije el mismo con una abrazadera
de sujecién.

Coloque la manguera en la tobera y sujétela

con una abrazadera (fig. 8).

INSTALLATION
POSITION OF THE MACHINE
The machine needs to be placed on a flat
horizontal floor. The dust collector can easily
be moved on a flat floor thanks to the 4
rollers. Do not connect the machine to the
power supply or to a woodworking machine
before complete assembling.

ASSEMBLING

MODEL ASA 1051

- Place 3/8" Lock washer on caster stud and
screw caster into threaded hole on the bottom
of the stand. Tight caster by hand, then set
with a thin 14mm wrench.

- Fit the support frame by following fig. 1.

Legs to motor / blower assembly (Fig.2)

- Place small 5/16" flat washer on knob.

- Insert knob through hole in the legs and into
threaded hole in the motor/blower assembly.
Tighten knob securely.

Lower Collecting Bag Retaining Clip

(Fig. 3)

- Attach the lower collecting bag retaining
clip to the motor/blower assembly. Align the
two holes in the retaining clip, with the two
holes in the blower assembly. Insert M6 x
16mm Hex HD Screw through the holes in
the retaining clip and the holes in the blower
assembly. Place a M6 Flat washer onto the
screw, and thread M6 Hex Nuts on the screws
and tighten securely. Repeat this process for
the remaining side of the blower assembly.

Attaching Top Filter Bag (Fig. 4 - 6)

- Thread a M8 Hex Nut, onto the end of lower
bag support rod. Thread rod into drillhole and
tighten nut against blower assembly to hold
support rod upright.

- Hook the loop on the top of filter bag onto
the end of upper support rod.

- Insert the upper support rod into the lower
support.rod. (Fig.5)

~Paosition open end of filter bag, over the lip
of drum. Place locking band around the filter
bag and fasten filter bag to drum.

Attaching the Lower Collecting Bag

(Fig.

- Place the locking band around the plastic
collecting bag. Position open end of bag
over the lip of drum and fasten with locking
clamp.

Fit the hosepipe onto the nozzle and tighten
it with hose clamp. (Fig.8)




INSTALLATION

Position der Maschine

Die Maschine muss auf einem flachen ebenen Boden aufgestellt werden. Die Absauganlage kann mit
der 4 Rollen leicht auf dem ebenen Boden bewegt werden. SchlieBen Sie die Maschine nicht an

der Stromversorgung an bevor sie komplett zusammengebaut ist.

Montage

Modell ASA 2051 / ASA 2053 ASA 2401/ ASA 2403

- Setzen Sie die 3/8" Sicherungsscheibe auf die Schraubbolzen der Gleitrollen und schrauben Sie die
Gleitrollen in die Gewindebohrung an der Unterseite des Gestells. Ziehen Sie die Gleitrollen von Hand
an und stellen Sie diese mit einem schmalen 14 mm Schraubenschliissel ein.

- igen Sie den Triigerrah wie in Abb. 1 1l

Rohrrahmen des Motor-/Gebliisegehiiuses (Abb. 2)

- Legen Sie die flache 5/16" Sicherungsscheibe auf den Réndelknopf.

- Fiihren Sie den Réndelknopf durch die Bohrung im und durch die Gewil ung im
Motor-/Gebli: i Zichen sie den Riindel fest an.

Halteklammer fiir unteren >=m.m=-wmm-n—h (Abb. 3)

- Befestigen Sie die Haltekl: fiir den unteren Auff: 'k am Motor-/Geblisegehiuse. Richten Sie die beiden
Bohrungen an der Halteklammer mit den beiden Bohrungen im Gebliseaufbau aus. Stecken Sie die M6x16mm
Sechskantschraube durch die Bohrung der Haligklammer und durch die Bohrung des Geblasegehauses. Legen
Sie die flache M6 Sicherungsscheibe auf die Schraube und schrauben Sie die M6 Sechskantmuttern auf die
Schrauben und ziehen sie fest an. Wiederholen Sie diesen Vorgang filr die andere Seite des Geblisegehtiuses.

Obere Filtertasche anbringen (Abb. 4-6)

- Legen Sie die flache 5/16" Si ibe auf die M8x20mm

- Platzieren Sie den Triiger auf der neben der Stecken Sie die M8
durch die Bohrung im Tréiger und schrauben sie in die Bohrung im Staubabscheider. Zichen Sie diese mit einem 13mm
Schraubenschldssel fest an. (Abb. 4)
ms%s Sie dic Stange in die Eﬂ_.o am Schlavchfilter E& stecken Sie die Stange in die Offnung des Tragers (Abb. ).

jeren Sie die O o der Trommel. Bringen Sie das
w&.&cmgﬁg um den Schlauchfilter an und befestigen m_n den Schlauchfilter an der Trommel (Abb. 6).
Anbringen des unteren Auffangsacks (Abb. 7)

INSTALLATION

Position de la machine

11 faut positionner la machine sur un sol plan et horizontal. L'aspirateur de sciure
peut facilement Ztre déplacé au sol g I'aide des 4 rouleaux glisseurs. Ne pas
connecter la machine au circuit électrique avant qu'elle soit complZtement montée.

Montage

Modell ASA 2051/ ASA 2053 ASA 2401/ ASA 2403

- Mettre la rondelle d'arrzt 3/8" sur les boulons filetés des rouleaux glisseurs
et visser les rouleaux glisseurs dans les trous filetés au dessous de la carcasse.
Serrer les rouleaux glisseurs a la main et les ajuster avec une clé de 14.

- Fixer le cadre support comme sur l'illustr. 1.

Cadre de la carcasse du moteur/ventilateur (illustr. 2)

- Mettre la rondelle d'arrzt 5/16" sur la molette.

- Introduire la molette dans le filetage du cadre et dans le filetage de la
carcasse du moteur/ventilateur. Bien serrer la molette.

Etrier de retenue pour le collecteur inférieur (illustr. 3)

- Fixer l'étirer de retenue pour le collecteur inférieur 4 la carcasse du moteur/ventilateur.
Ajuster les n_o_.x filetages de I'étrier de retenue avec les deux filetages de la carcasse du
les vis les M6x 16mm dans le filetage de la carcasse
du ventilateur. Mettre la rondelle d'arrzt M6 sur la vis, visser I'écrou hexagonal sur les

vis et bien serrer. Répéter ce processus de l'autre cdté de la carcasse du ventilateur.

Monter le filtre supérieur (illustr. 4-6)

- Mettre la rondelle d'arrzt 5/16" sur la vis hexagonale M8x20mm.

- Placer le support sur le filetage g c6té du tambour de l'aspirateur de sciure.
Introduire la vis hexagonale M8 dans le filetage du support et la visser dans le
filetage de l'aspirateur de sciure. Bien serrer avec une clé de 13. (illustr. 4)

- Introduire la barre dans le sac du filtre puis introduire 1a barre dans I'ouverture du support (illustr. 5).

- Positionner l'ouverture du filtre au-dessus de la bouche de sortie du tambour.
Appliquer I'attache autour du filtre et fixer le filtre au tambour. (illustr. 6).

Monter le collecteur inférieur (illustr. 7)

- Bringen Sie ein um den Plasti an. Positionieren Sie die O

des Sacks iber die Ausblasdffnung der Trommel und befestigen Sie diese mi einer Befestigungsklammer,

Anbringen der Staubsaugkaniile (Abb. 8)

- Platzieren Sie den Staubsaugkanal iiber der Saugdffnung gegentiber des Motors.

- Richten Sie die vier Bohrungen im Kanal mit denen am Motor-/Geblisegehiuse aus und befestigen
Sie diese mit den vier M4,2x12mm Blechschrauben.

Anbringen des Schlauches an der Saugéffnung (Abb. 9-10)

- Legen Sie die Offnung der Saug-VerschluBkupplungsringe um und auf die Enden des Staubsaugkanals
bevor Sie den Schlauch anbringen.

Bringen Sie die Schlauchschelle lose um ein Ende des flexiblen Schlauches an und montieren Sie den

Schlauch auf dem Staubsaugkanal, dann zichen Sie die Schlauchklemme fest. Montieren Sie die andere

Klemme am anderen Ende des flexiblen und an der i ine (Abb. 10).

- Appli l'attache autour du sac en plastique. Positionner l'ouverture du sac au-
dessus de la bouche de sortie du tambour et le fixer avec un étrier de retenue.

Monter les conduites d'aspiration de sciure (illustr. 8)

- Placer la conduite d'aspiration de sciure au-dessus de l'ouge d'aspiration vis-g-vis du moteur.

- Ajuster les quatre filetages du canal avec ceux de la carcasse du moteur/ventilateur
et les fixer avec les quatre vis 3 métaux M4.,2x12mm.

Monter le tube sur 1'ouge d'aspiration (illustr. 9-10)

- Mettre l'ouge des bagues de réglage du couple de fermeture d'aspiration autour
et au-dessus des bouts du canal d'aspiration avant de monter le tube.

Metire le collier de serrage sans le serrer autour du bout du tube flexible et monter

le tube au canal d'aspiration, ensuite serrer le collier de serrage. Placer l'autre collier

de serrage g I'autre bout du tube flexible et sur la machine g bois. (illustr. 10).

INSTALLATIE

Positie van de machine

De machine moet op een rechte, effene grond geplaatst
worden. De stofopvangcontainer kan met hulp van de
4 rollen gemakkelijk op de effene grond beweegd
worden. Sluit de machine niet aan de
electriciteitsvoorziening of aan een houtverwerkende
machine aan voordat deze compleet gemonteerd is.

Montage

Model ASA 2051/ ASA 2053

Model ASA 2401 / ASA 2403

- Plaats de 3/8" veiligheidsschijf op de schroeft van
de glijrollen en schroef de glijrollen in de draad op de
onderkant van het onderstel. Draai de glijrollen van hand
aan en stel ze met een dunne 14 mm schroefsleutel in.

- Maak het draagframe vast zoals u ob afb. 1 kunt zien.

Pijpframe van motor- / compressorkast (afb. 2)

- Plaats de kleine 5/16" veiligheidsschijf op de knop.

- Leid de knop door de boring van het pijpframe
en in de schroefboring in de motor-/
compressorkast. Draai de knop vast.

Kram voor de onderste verzamelsak (afb. 3)

- Maak de kram voor de onderste verzamelzak aan
de motor-/ compressorkast vast. Breng de twee
boringen van de kram in de juiste stand met de twee
boringen vande compressorkast. Steek de M6x16mm
zeskantschroef tot aan de kop door de boring van
de kram en door de boring van de compressorkast.
Leg een platte M6 veiligheidsschijf op de schroef,
draai de M6 zeskantmoer op de schroefen vast en
draai deze vast. Herhaal deze handelwijze ook voor
de andere kant van de compressorkast.

Filterzak boven vastmaken (afb. 4-6)

- Plaats de platte 5/16" veiligheidsschijf op de
M8x20mm zeskantschroef.

- Leg de kast op de boring naast de siofopvangtrommel,
Steek de M8 zeskantschroef door de boring in het
frame en schroef ze in de boring van de stofcollector,
Draai deze met een 13mm schroefsleutel vast. (afb.4)

- Steek de stang in de zak van de filter en steek de
stang in de opening van het frame (afb. 5).

- Plaats de openingskant van de filter over de
uitlaatopening van de trommel. Breng het
bevestigingsband rond om de filter aan en maak de
filter aan de trommel vast (afb. 6).

Onderste opvangzak aanbrengen (afb. 7)

- Breng een bevestigingsband rond om de
plasticopvangzak aan. Plaats de openingskant van
de zak over de uitlaatopening van de trommel en
maak deze met een kram vast.

Aanbrengen van de stofzuigkanalen (afb. 8)

- Plaats de stofzuigkanaal over de zuigopening
tegenover de motor.

- Breng de vier boringen in de kanaal in de juiste stand
met die van de motor-/ compressorkast en maak ze
met de vier M4.,2x12mm blikschroeven vast.

Aanbrengen van de slang aan de zuigopening (afb. 9-10)

- Plaats de opening van de zuigafsluitringen rond
en op de hoeken van de stofzuigkanaal voor dat
u de slang aanbrengt.

Maak de slangkram los rond om het eind van de

flexibele slang vast en monteer de slang op de

stofzuigkanaal. Dan draait u de slangkram vast.

Breng de andere kram aan het andere einde van de

flexibele slang en aan de houtverwerkende machine

aan (afb. 10).

®

INSTALACION

Posiciéon de la maquina

La méquina ha de instalarse en un suelo plano y liso. El colecto
de polvo puede desplazarse fécilmente por el suelo liso mediantg
las 4 ruedas. No conecte la mdquina a la fuente de alimentacién
hasta que se encuentre completamente ensamblada.

Montaje

Modelo ASA 2051 /ASA 2053

Modelo ASA 2401 / ASA 2403

- Coloque 1a arandela de seguridad de 3/8" en los pernos roscados
de las ruedas deslizantes y atornille las mismas en el taladro
roscado de la parte inferior del bastidor. Apriete manualmente
Tas ruedas deslizantes y ajustelas con una lave estrecha de 14 mm,

- Sujete el bastidor de soporte como se muestra en la fig. 1.

Bastidor tubular de la carcasa del motor/ventilador (fig. 2)

- Coloque la arandela plana de seguridad de 5/16"
en el botén moleteado.

- Introduzca €l botén moleteado por el taladro en el bastidor
tubular y por el agujero roscado en la carcasa del
motorfventilador. Apriete con fuerza el botén moleteado.

Abrazadera de fijacién para saco colector inferior (fig. 3)

- Sujete la abrazadera de fijacién para el saco colector
inferior a la carcasa del motor/ventilador. Alinee los
dos taladros de la abrazadera de fijacion con los otros
dos taladros de la estructura del ventilador. Inserte
el tornillo hexagonal M6x16mm con rosca pasante
hasta la cabeza a través del taladro de la abrazadera
de fijacién y del taladro de la carcasa del ventilador.
Coloque la arandela plana de seguridad M6 en el
tornillo, enrosque las tuercas hexagonales M6 en los
tornillos y apriételas con fuerza. Repita este proceso
para el otro lado de la carcasa del ventilador.

Colocar la bolsa superior del filtro (fig. 4-6)
- Coloque la arandela plana de seguridad de 5/16" en el tornillo
hexagonal MBx20mm con la rosca pasante hasta la cabeza.
- Coloque el soporte sobre el taladro situado junto al tambor
colector de polvo. Introduzca el tornillo hexagonal M8 con
Tosca pasante hasta la cabeza a través del taladro del soporte
y enrésquelo en el taladro del colector de polvo. Apriete
el mismo firmemente con una llave de 13 mm (fig. 4).

- Intreduzca la barra'en la balsa del filtro de tubular e
inserte la barra en el orificio del soporte (fig. 5)

- Coloque el lado del orificio el filtro tubular por encima del

ficio de salida del tambdr Cologbed#Emntals silecion sirededor

del filtro tubular y sujete el mismo en el tambor Amm 6)

Colocacion del saco colector inferior (fig.7)

- Coloque una cinta de sujecién alrededor del saco
colector de pléstico. Coloque el lado del orificio
del saco sobre el orificio de salida del tambor y
sujete el mismo con una abrazadera de fijacion.

Colocacién de los canales de aspiracién de polvo (fig, 8)

- Coloque el canal de aspiracién de polvo sobre el
orificio de succién enfrente del motor.

- Alinee los cuatro taladros del canal con los de la
carcasa del motor/ventilador y sujete la misma
con los cuatro tornillos de chapa M4 2x12mm.

Colocacion de la manguera en el orificio de aspiracion (fig. 9-10)

- Coloque el orificio de los anillos de acoplamiento de
cierre-aspiracién alrededor y en los extremos del canal
de aspiracin de polvo antes de colocar la manguera.

Coleque la abrazadera de manguera (suelta) en torno

a un extremo de la manguera flexible y monte la

misma encima del canal de aspiracién de polvo; apriete

luego la abrazadera de manguera. Monte la pinza
restante en el otro extremo de la manguera flexible

y en la méquina de tratamiento de madera (fig. 10)

(GB)

INSTALLATION
POSITION OF THE MACHINE

The machine needs to be placed on a flat
horizontal floor. The dust collector can easily
be moved on a flat floor thanks to the 4
rollers. Do not connect the machine to the
power supply or to a woodworking machine
before complete assembling.

ASSEMBLING
MODEL ASA 2051 / ASA2053

MODEL ASA 2401 / ASA 2403

- Place 3/8" Lock washer on caster stud and
screw caster into threaded hole on the bottom
of the stand. Tight caster by hand, then set
with a thin 14mm wrench.

- Fit the support frame by following fig. 1.

Legs to motor / blower assembly (Fig. 2)

- Place small 5/16" flat washer on knob.

- Insert knob through hole in the legs and into
threaded hole in the motor/blower assembly.
Tighten knob securely.

Lower Collecting Bag Retaining Clip (Fig. 3)

- Attach the lower collecting bag retaining
clip to the motor/blower assembly. Align
the two holes in the retaining clip, with the
two holes in the blower assembly. Insert M6
x 16mm Hex HD Screw through the holes
in the retaining clip and the holes in the
blower assembly. Place a M6 Flat washer
onto the screw, and thread M6 Hex Nuts on
the screws and tighten securely. Repeat this
process for the remaining side of the blower
assembly.

Attaching Top Filter Bag (Fig. 4 - 6)

- Assemble 5/16" flat washer onto M8 x 20mm
hex head screw.

- Place bracket onto drillhole near dust collector
drum. Insert M8 hex head screw through
hole in bracket and thread into the hole in
dust collector. Tighten securely with a 13mm
wrench. (Fig.4)

- Insert rod into pocket on filter bag and Insert
rod into hole in bracket. (Fig. 5)

- Position open end of filter bag, over the lip
of drum. Place locking band around the filter
bag and fasten filter bag to drum (Fig. 6)

Attaching the Lower Collecting Bag (Fig. 7)

=Place the locking band around the plastic
collecting bag. Position open end of bag over
the lip of drum and fasten with locking clamp.

Attaching dust intake ports (Fig. 8)

- Place dust intake port over intake hole
opposite the motor. Align four holes in the
port with the ones in the motor/blower
assembly and fasten with four M4.2 x 12mm
sheet metal screws.(Fig.8)

Attaching hose to intake port (Fig. 9 - 10)

- Place open end of intake cap rings around
and onto ends of dust intake port before
attaching the hose. (Fig. 9)

Loosely attach hose clamp around one end of

flexible hose and assemble the hose to dust

intake port, then tighten hose clamp. Assemble
the remaining clamp to the other end of flexible
hose and to the woodworking machine. (Fig.

10)




INSTALLATION

Position der Maschine

Die Maschine muss auf einem flachen ebenen Boden aufgestellt werden. Die
Absauganlage kann mit Hilfe der 4 Rollen leicht auf dem ebenen Boden bewegt
werden. SchliesDn Sie die Maschine nicht an der Stromversorgung oder an eine
Holzbearbeitungsmaschine an bevor sie komplett zusammengebaut ist.

Montage

Modell ASA 2553

- Setzen Sie die 3/8" Sich ‘heibe auf die Schraubbolzen der Gleitroller und schrauben
die Gleitroller in die Gewindebohrung an der Unterseite des Gestells. Ziehen Sie die Gleitrollen
von Hand an und stellen Sie diese mit einem schmalen 14mm Schraubenschliissel ein.

- Befestigen Sie den Triigerrahmen wie in Abb. 1 dargestellt.

Rohrrahmen des Motor-/Gebliisegehiiuses (Abb. 2)

- Legen Sie die flache 5/16" Si ibe auf den

- Fiihren Sie den Réindelknopf durch die Bohrung im Rahmenrohr und durch die
Gewindebohrung im Motor-/Gebl t Zichen Sie den Réndelknopf fest an.

Halteklammer fiir unteren Auffangsack (Abb. 3)

- Befestigen Sie die Halteklammer fiir den unteren Auffangsack am Motor-/Geblisegehiiuse.
Richten Sie die beiden Bohrungen an der Halteklammer mit den beiden Bohrungen
im Gebliiseaufbau aus. Stecken Sie die M6x16mm Sechskantschraube durch die Bohrung
der Halteklammer und durch die Bohrung des Geblisegehiiuses. Legen Sie die flache
MBS Sicherungsscheibe auf die Schraube und schrauben Sie die M6 S n

INSTALLATION

Position de la machine

Il faut positionner la machine sur un sol plan et horizontal. L'aspirateur
de sciure peut facilement Ztre déplacé au sol a l'aide des 4 rouleaux
glisseurs. Ne pas connecter la machine au circuit €lectrique avant qu'elle
soit complZtement montée.

Montage

Modell ASA 2553

- Mettre la rondelle d'arrzt 3/8" sur les boulons filetés des rouleaux glisseurs
et visser les rouleaux glisseurs dans les trous filetés au dessous de la
carcasse. Serrer les rouleaux glisseurs g la main et les ajuster avec une
clé de 14.

- Fixer le cadre support comme sur l'illustr, 1.

Cadre de la carcasse du moteur/ventilateur (illustr. 2)

- Mettre la rondelle d'arrzt 5/16" sur la molette.

- Introduire la molette dans le filetage du cadre et dans le filetage de la
carcasse du moteur/ventilateur. Bien serrer la molette.

Etrier der pour le collect: inférieur (illustr. 3)

- Fixer 1'étirer de retenue pour le collecteur inférieur g la carcasse du
moteur/ventilateur. Ajuster les deux filetages de 1'étrier de retenue avec les
deux filetages de la carcasse du moteur/ventilateur. Introduire les vis

auf die Schrauben und ziehen sie diese mit einem 14mm Schraubenschliissel fest an.
Wiederholen Sie diesen Vorgang fur die andere Seite des Gebliisegehiiuses.

Obere Filtertasche anbringen (Abb. 4-6)

- Legen Sie die flache 5/16" Sicherungsscheibe auf die M8x20mm Sechskantschraube.

- Platzieren Sie den Tréger auf der Bohrung neben der Staubabscheidertrommel. Stecken Sie
die M8 Sechskantschraube durch die Bohrung im Triiger und schrauben sie in die Bohrung im
Staubabscheider. Ziehen Sie diese mit einem 13mm Schraubenschliissel fest an. (Abb. 4)

- Stecken Sie die Stange in die Tasche am Schlauchfilter und stecken Sie die Stange in
die Offnung des Tréigers (Abb. 5).

- Positionieren Sie die Off ite des Sch iber der A & der
Trommel. Bringen Sie das B igungsband um den Schlauchfilter an und
Sie den Schlauchfilter an der Trommel (Abb. 6).

Anbringen des unteren Auffangsacks (Abb. 7)

- Bringen Sie ein Befestigungsband um den Plastil 'k an, P

Sie die Offnungsseite des Sacks iiber die Ausblasdffnung der Trommel und

befestigen Sie diese mit einer Befestigungsklammer.

Anbringen der Staubsaugkaniile (Abb. 8)

- Platzieren Sie den Staubsaugkanal iiber der Saugdffnung gegeniiber des Motors.

- Richten Sie die vier Bohrungen im Kanal mit denen am Motor-/Geblidsegehéuse aus und
befestigen Sie diese mit den vier M4.2x12mm Blechschrauben. (Abb. 8)

les M6x16mm dans le filetage de la carcasse du ventilateur. Mettre

la rondelle d'arrZt M6 sur la vis, visser I'écrou hexagonal sur les vis et bien
serrer. Répéter ce processus de 'autre c6té de la carcasse du ventilateur.

Monter le filtre supérieur (illustr. 4-6)

- Mettre la rondelle d'arrZt 5/16" sur la vis hexagonale M8x20mm.

- Placer le support sur le filetage g c6t€ du tambour de l'aspirateur de sciure.

Introduire la vis hexagonale M8 dans le filetage du support et la visser dans

le filetage de 1'aspirateur de sciure. Bien serrer avec une clé de 13. (illustr. 4)

- Introduire la barre dans le sac du filtre puis introduire la barre dans
T'ouverture du support (illustr. 5).

- Positionner l'ouverture du filtre au-dessus de la bouche de sortie du tambour.
Appliquer l'attache autour du filtre et fixer le filtre au tambour. (illustr. 6).

Monter le collecteur inférieur (illustr. 7)

- Appliquer l'attache autour du sac en plastique. Positionner I'ouverture du sac

au-dessus de la bouche de sortie du tambour et le fixer avec un étrier de retenue,

Monter les conduites d'aspiration de sciure (illustr. 8)

- Placer la conduite d'aspiration de sciure au-dessus de 'ouge d'aspiration
vis-g-vis du moteur.

- Ajuster les quatre filetages du canal avec ceux de la carcasse du
moteur/ventilateur et les fixer avec les quatre vis 3 métaux M4 2x12mm.
(illustr. 8)

INSTALLATIE

Positie van de machine

De machine moet op een rechte, effene grond
geplaatst worden. De stofopvangcontainer kan
met hulp van de 4 rollen gemakkelijk op de
effene grond beweegd worden. Sluit de
machine niet aan de electriciteitsvoorziening
of aan een houtverwerkende machine aan
voordat deze compleet gemonteerd is.

Montage

Model ASA 2553

- Plaats de 3/8" veiligheidsschijf op de
schroefbouten van de glijrollen en schroef de
glijrollen in de draad op de onderkant van het
onderstel. Draai de glijrollen van hand aan en
stel ze met een dunne 14 mm schroefsleutel in,

- Maak het draagframe vast zoals u ob afb. 1
kunt zien.

Pijpframe van motor- / compressorkast (afb. 2)

- Plaats de kleine 5/16" veiligheidsschijf op
de knop.

- Leid de knop door de boring van het
pijpframe en in de schroefboring in de motor-
/. compressorkast. Draai de knop vast.

Kram voor de onderste verzamelsak (afb. 3)

- Maak de kram voor de onderste verzamelzak
aan/de motor-/ compressorkast vast. Breng
de twee boringen van de kram in de juiste
stand met de twee boringen van de
compressorkast. Steek de M6x 16mm
zeskantschroef tot aan de kop door de boring
van de kram en door de boring van de
compressorkast. Leg een platte M6
veiligheidsschijf op de schroef, draai de M6
zeskantmoer op de schroefen vast en draai
deze vast. Herhaal deze handelwijze ook
voor de andere kant van de compressorkast.

Filterzak boven vastmaken (afb. 4-6)

- Plaats de platte 5/16" veiligheidsschijf op
de M8x20mm zeskantschroef.

- Leg de kast op de boring naast de

stofopvangtrommel. Steeck de M8
zeskantschroef door de boring in het frame
en schroef ze in de boring van de stofcollector.
Draai deze met een 13mm schroefsleutel
vast. (afb. 4)

- Steek de stang in de zak van de filter en
steek de stang in de opening van het frame
(afb. 5).

- Plaats de openingskant van de filter over de
uitlaatopening van de trommel. Breng het
bevestigingsband rond om de filter aan en
maak de filter aan de trommel vast (afb. 6).

‘Onderste opvangzak aanbrengen (afb. 7)

- Breng een bevestigingsband rond om de
plasticopvangzak aan. Plaats de openingskant
van de zak over de uitlaatopening van de
trommel en maak deze met cen kram vast.

Aanbrengen van de stofzuigkanalen (afb, 8)

- Plaats de stofzuigkanaal over de zuigopening
tegenover de motor.

Breng de vier boringen in de kanaal in de

juiste stand met die van de motor-/

compressorkast en maak ze met de vier M4.
2x12mm blikschroeven vast.

INSTALACION

Posicién de la miquina

La médquina ha de instalarse en un suelo plano y
liso. El colector de polvo puede desplazarse
féacilmente por el suelo liso mediante las 4 ruedas.
No conecte la ala fuente de ali
hasta que se encuentre completamente ensamblada.

Montaje

Modelo ASA 2553

- Coloque la arandela de seguridad de 3/8" en los pernos
roscados de las ruedas deslizantes y atornille las
mismas en el taladro roscado de la parte inferior del
bastidor. Apriete 1l las ruedas desli:
¥ ajistelas con una llave estrecha de 14 mm.

- Sujete el bastidor de soporte como se muestra
enlafig. 1.

Bastidor tubular de la carcasa del motor/ventilador (fig. 2)

- Cologue la arandela plana de seguridad de 5/16"
en el botén moleteado.

- Introduzca el botén moleteado por el taladro en
el bastidor tubular y por el agujero roscado en la
carcasa del motor/ventilador. Apriete con fuerza
el botén moleteado.

Abrazadera de fijacion para saco colector inferior (fig. 3)

- Sujete la abrazadera de fijaci6n para el saco colector
inferior a la carcasa del motor/ventilador. Alinee los
dos taladros de la abrazadera de fijacién con los otros
dos taladros de la estructura del ventilador. Inserte
el tornillo hexagonal M6x16mm con rosca pasante
hasta la cabeza a través del taladro de la abrazadera
de fijacién y del taladro de la carcasa del ventilador.
Coloque la arandela plana de seguridad M6 en el
tornillo, enrosque las tuercas hexagonales M6 en los
tornillos y apriételas con fuerza. Repita este proceso
para el otro lado de la carcasa del ventilador.

Colocar 1a bolsa superior del filtro (fig. 4-6)

=Coloque la arandela plana de seguridad de 5/16"
en el tornillo hexagonal M8x20mm con la rosca
pasante hasta la cabeza.

- Coloque el soporte sobré el taladro situado junto
al tambor colectorde polvo, Introduzea el tornillo
hexagonal M8 con rosca pasante hasta la cabeza
a través del taladro del soperte y enrésquelo en
el taladro del colector de polvo./Apriete elmismo
firmemente con una llave de 13 mm (fig, 4).

- Introduzca la barra en la bolsa del filtro de tubular
e inserte la barra en el orificio del soporte (fig.5)

- Coloque el lado del orificio del filtro tubular por
encima del orificio de salida del tambor. Cologue
la cinta de sujeci6n alrededor del filtro tubular y
sujete el mismo en el tambor (fig. 6)

Colocacién del saco colector inferior (fig. 7)
- Cologque una cinta de sujecidn alrededor del
saco colector de pldstico. Coloque el lado

del orificio del saco sobre el orificio de salida
del tambor y sujete el mismo con una
abrazadera de fijacion.

Colocacion de los canales de aspiracién de polvo (fig. 8)

- Coloque el canal de aspiracién de polvo
sobre el orificio de succién enfrente del
motor. Alinee los cuatro taladros del canal
con los de la carcasa del motor/ventilador
¥ sujete la misma con los cuatro tornillos de
chapa M4 2x12mm.

INSTALLATION

POSITION OF THE MACHINE
The machine needs to be placed on a flat
horizontal floor. The dust collector can easily
be moved on a flat floor thanks to the 4
rollers. Do not connect the machine to the
power supply or to a woodworking machine
before complete assembling.

ASSEMBLING

MODEL ASA 2553

- Place 3/8" Lock washer on caster stud and
screw caster into threaded hole on the bottom
of the stand. Tight caster by hand, then set
with a thin 14mm wrench.

- Fit the support frame by following fig. 1.

Legs to motor / blower assembly (Fig.2)

- Place small 5/16" flat washer on knob.

- Insert knob through hole in the legs and into
threaded hole in the motor/blower assermnbly.
Tighten knob securely.

Lower Collecting Bag Retaining Clip (Fig. 3)
Attach the lower collecting bag retaining clip
to the motor/blower assembly. Align the two
holes in the retaining clip, with the two holes
in the blower assembly. Insert M6 x 16mm
Hex HD Screw through the holes in the
retaining clip and the holes in the blower
assembly. Place a M6 Flat washer onto the
screw, and thread M6 Hex Nuts on the screws
and tighten securely with a 14mm wrench.
Repeat this process for the remaining side of
the blower assembly.

Attaching Top Filter Bag (Fig. 4 - 6)

- Assemble 5/16" flat washer onto M8 x 20mm
hex head screw.

- Place bracket onto drillhole near dust collector
drum. Insert M8 hex head screw through
hole in bracket and thread into the hole in
dust collector. Tighten securely with a 13mm
wrench. Repeat this process for another
bracket. (Fig. 4)

- Insert rod into pocket on filter bag and Insert
rod into hole in bracket. (Fig. 5)

= Position open end of filter bag, over the lip
of drum. Place locking band around the filter
bag and fasten filter bag to drum (Fig. 6)

Attaching the Lower Collecting Bag (Fig. 7)

- Place the locking band around the plastic
collecting bag. Position open end of bag
over the lip of drum and fasten with locking
clamp.

Attaching dust intake ports (Fig. 8)
Place dust intake port over intake hole opposite
the motor. Align four holes in the port with
the ones in the motor/blower assembly and
fasten with four M4.2 x 12mm sheet metal
screws. (Fig. 8)




INSTALLATION

Position der Maschine

Die Maschine muss auf einem flachen ebenen Boden aufgestellt werden. Die
Absauganlage kann mit Hilfe der 4 Rollen leicht auf dem ebenen Boden bewegt
werden. SchliesDn Sie die Maschine nicht an der Stromversorgung oder an eine
Holzbearbeitungsmaschine an bevor sie komplett zusammengebaut ist.

Montage

Modell ASA 3303

- Setzen Sie die 3/8" Sich i ie S ibbolzen der Gleitroller und schrauben
die Gleitroller in die Gewindebohrung an der Unterseite des Gestells. Ziehen Sie die Gleitrollen
von Hand an und stellen Sie diese mit einem schmalen 14mm Schraubenschliissel ein.

- Befestigen Sie den Triigerrahmen wie in Abb. 1 dargestellt.

Rohrrahmen des Motor-/Gebliisegehiiuses (Abb. 2)

- Legen Sie die flache 5/16" Si ibe auf den

- Fiihren Sie den Réindelknopf durch die Bohrung im Rahmenrohr und durch die
Gewindebohrung im Motor-/Gebl t Zichen Sie den Réndelknopf fest an.

Halteklammer fiir unteren Auffangsack (Abb. 3)

- Befestigen Sie die Halteklammer fiir den unteren Auffangsack am Motor-/Geblisegehiiuse.
Richten Sie die beiden Bohrungen an der Halteklammer mit den beiden Bohrungen

im Gebliiseaufbau aus. Stecken Sie die M6x16mm Sechskantschraube durch die Bohrung
der Halteklammer und durch die Bohrung des Geblisegehiiuses. Legen Sie die flache

.o\\\s

INSTALLATION

Position de la machine

Il faut positionner la machine sur un sol plan et horizontal. L'aspirateur
de sciure peut facilement Ztre déplacé au sol a l'aide des 4 rouleaux
glisseurs. Ne pas connecter la machine au circuit €lectrique avant qu'elle
soit complZtement montée.

Montage

Modell ASA 3303

- Mettre la rondelle d'arrzt 3/8" sur les boulons filetés des rouleaux glisseurs
et visser les rouleaux glisseurs dans les trous filetés au dessous de la
carcasse. Serrer les rouleaux glisseurs g la main et les ajuster avec une
clé de 14.

- Fixer le cadre support comme sur l'illustr, 1.

Cadre de la carcasse du moteur/ventilateur (illustr. 2)

- Mettre la rondelle d'arrzt 5/16" sur la molette.

- Introduire la molette dans le filetage du cadre et dans le filetage de la
carcasse du moteur/ventilateur. Bien serrer la molette.

Etrier der pour le collect: inférieur (illustr. 3)

- Fixer 1'étirer de retenue pour le collecteur inférieur g la carcasse du
moteur/ventilateur. Ajuster les deux filetages de 1'étrier de retenue avec les
nm:x filetages de la carcasse du moteur/ventilateur. Introduire les vis

MBS Sicherungsscheibe auf die Schraube und schrauben Sie die M6 S n
auf die Schrauben und ziehen sie diese mit einem 14mm Schraubenschliissel fest an.
Wiederholen Sie diesen Vorgang fur die andere Seite des Gebliisegehiiuses.

Obere Filtertasche anbringen (Abb. 4-6)

- Legen Sie die flache 5/16" Sicherungsscheibe auf die M8x20mm Sechskantschraube.

- Platzieren Sie den Tréger auf der Bohrung neben der Staubabscheidertrommel. Stecken Sie
die M8 Sechskantschraube durch die Bohrung im Triiger und schrauben sie in die Bohrung im
Staubabscheider. Ziehen Sie diese mit einem 13mm Schraubenschliissel fest an. (Abb. 4)

- Stecken Sie die Stange in die Tasche am Schlauchfilter und stecken Sie die Stange in
die Omm:::w des Trigers (Abb. 5).

-F it Sie die Offi ite des m} {iber der A o der
Trommel. Bringen Sie das B d um den Schlauchfilter an und
Sie den Schlauchfilter an der ._.33_.%_ (Abb. 6).

Anbringen des unteren Auffangsacks (Abb. 7)

- Bringen Sie ein Befestigungsband um den Plastil k an. P

Sie die Offnungsseite des Sacks iiber die Ausblasdffnung der Trommel und

befestigen Sie diese mit einer Befestigungsklammer.

Anbringen der Staubsaugkaniile (Abb. 8)

- Platzieren Sie den Staubsaugkanal iiber der Saugdffnung gegentiber des Motors,

- Richten Sie die vier Bohrungen im Kanal mit denen am Motor-/Geblisegehéuse aus und
befestigen Sie diese mit den vier M4.2x12mm Blechschrauben. (Abb. 8)

les M6x16mm dans le filetage de la carcasse du ventilateur. Mettre

la rondelle d'arrZt M6 sur la vis, visser I'écrou hexagonal sur les vis et bien
serrer. Répéter ce processus de 'autre c6té de la carcasse du ventilateur.

Monter le filtre supérieur (illustr. 4-6)

- Mettre la rondelle d'arrZt 5/16" sur la vis hexagonale M8x20mm.

- Placer le support sur le filetage g c6té du tambour de l'aspirateur de sciure.

Introduire la vis hexagonale M8 dans le filetage du support et la visser dans

le filetage de 1'aspirateur de sciure. Bien serrer avec une clé de 13. (illustr. 4)

- Introduire la barre dans le sac du filtre puis introduire la barre dans
T'ouverture du support (illustr. 5).

- Positionner l'ouverture du filtre au-dessus de la bouche de sortie du tambour.
Appliquer l'attache autour du filtre et fixer le filtre au tambour. (illustr. 6).

Monter le collecteur inférieur (illustr. 7)

- Appliquer l'attache autour du sac en plastique. Positionner I'ouverture du sac

au-dessus de la bouche de sortie du tambour et le fixer avec un étrier de retenue.,

Monter les conduites d'aspiration de sciure (illustr. 8)

- Placer la conduite d'aspiration de sciure au-dessus de 'ouge d'aspiration
vis-g-vis du moteur.

- Ajuster les quatre filetages du canal avec ceux de la carcasse du
moteur/ventilateur et les fixer avec les quatre vis 3 métaux M4 2x12mm.
(illustr. 8)

[NLJ

INSTALLATIE

Positie van de machine

De machine moet op een rechte, effene grond
geplaatst worden. De stofopvangcontainer kan
met hulp van de 4 rollen gemakkelijk op de
effene grond beweegd worden. Sluit de
machine niet aan de electriciteitsvoorziening
of aan een houtverwerkende machine aan
voordat deze compleet gemonteerd is.

Montage

Model ASA 3303

- Plaats de 3/8" veiligheidsschijf op de
schroefbouten van de glijrollen en schroef de
glijrollen in de draad op de onderkant van het
onderstel. Draai de glijrollen van hand aan en
stel ze met een dunne 14 mm schroefsleutel in,

- Maak het draagframe vast zoals u ob afb. 1
kunt zien.

Pijpframe van motor- / compressorkast (afb. 2)

- Plaats de kleine 5/16" veiligheidsschijf op
de knop.

- Leid de knop door de boring van het
pijpframe en in de schroefboring in de motor-
/. compressorkast. Draai de knop vast.

Kram voor de onderste verzamelsak (afb. 3)

- Maak de kram voor de onderste verzamelzak
aan/de motor-/ compressorkast vast. Breng
de twee boringen van de kram in de juiste
stand met de twee boringen van de
compressorkast. Steek de M6x 16mm
zeskantschroef tot aan de kop door de boring
van de kram en door de boring van de
compressorkast. Leg een platte M6
veiligheidsschijf op de schroef, draai de M6
zeskantmoer op de schroefen vast en draai
deze vast. Herhaal deze handelwijze ook
voor de andere kant van de compressorkast.

Filterzak boven vastmaken (afb. 4-6)

- Plaats de platte 5/16" veiligheidsschijf op
de M8x20mm zeskantschroef.

- Leg de kast op de boring naast de

stofopvangtrommel. Steek de M8
zeskantschroef door de boring in het frame
en schroef ze in de boring van de stofcollector.
Draai deze met een 13mm schroefsleutel
vast. (afb. 4)

- Steek de stang in de zak van de filter en
steek de stang in de opening van het frame
(afb. 5).

- Plaats de openingskant van de filter over de
uitlaatopening van de trommel. Breng het
bevestigingsband rond om de filter aan en
maak de filter aan de trommel vast (afb. 6).

‘Onderste opvangzak aanbrengen (afb. 7)

- Breng een bevestigingsband rond om de
plasticopvangzak aan. Plaats de openingskant
van de zak over de uitlaatopening van de
trommel en maak deze met een kram vast.

Aanbrengen van de stofzuigkanalen (afb, 8)

- Plaats de stofzuigkanaal over de zuigopening
tegenover de motor.

Breng de vier boringen in de kanaal in de

juiste stand met die van de motor-/

compressorkast en maak ze met de vier M4.
2x12mm blikschroeven vast.

INSTALACION

Posicién de la miquina

La méquina ha de instalarse en un suelo plano y
liso. El colector de polvo puede desplazarse
facilmente por el suelo liso mediante las 4 ruedas.
No conecte la ala fuente de ali ién

hasta que se encuentre completamente ensamblada.

Montaje

Modelo ASA 3303

- Coloque la arandela de seguridad de 3/8" en los pernos
roscados de las ruedas deslizantes y atornille las
mismas en el taladro roscado de la parte inferior del
bastidor. Apriete 1l las ruedas desli:
¥ ajistelas con una llave estrecha de 14 mm.

- Sujete el bastidor de soporte como se muestra
enlafig. 1.

Bastidor tubular de la carcasa del motor/ventilador (fig. 2)

- Cologue la arandela plana de seguridad de 5/16"
en el botén moleteado.

- Introduzca el botén moleteado por el taladro en
el bastidor tubular y por el agujero roscado en la
carcasa del motor/ventilador. Apriete con fuerza
el botén moleteado.

Abrazadera de fijacion para saco colector inferior (fig. 3)

- Sujete la abrazadera de fijaci6n para el saco colector
inferior a la carcasa del motor/ventilador. Alinee los
dos taladros de la abrazadera de fijacién con los otros
dos taladros de la estructura del ventilador. Inserte
el tornillo hexagonal M6x16mm con rosca pasante
hasta la cabeza a través del taladro de la abrazadera
de fijacién y del taladro de la carcasa del ventilador.
Coloque la arandela plana de seguridad M6 en el
tornillo, enrosque las tuercas hexagonales M6 en los
tornillos y apriételas con fuerza. Repita este proceso
para el otro lado de la carcasa del ventilador.

Colocar 1a bolsa superior del filtro (fig. 4-6)

=Coloque la arandela plana de seguridad de 5/16"
en el tornillo hexagonal M8x20mm con la rosca
pasante hasta la cabeza.

- Coloque el soporte sobré el taladro situado junto
al tambor colectorde polvo, Introduzea el tornillo
hexagonal M8 con rosca pasante hasta la cabeza
a través del taladro del soperte y enrésquelo en
el taladro del colector de polvo./Apriete elLmismo
firmemente con una llave de 13 mm (fig, 4).

- Introduzca la barra en la bolsa del filtro de tubular
e inserte la barra en el orificio del soporte (fig.5)

- Coloque el lado del orificio del filtro tubular por
encima del orificio de salida del tambor. Cologue
la cinta de sujeci6n alrededor del filtro tubular y
sujete el mismo en el tambor (fig. 6)

Colocacién del saco colector inferior (fig. 7)

- Coloque una cinta de sujecion alrededor del
saco colector de pldstico. Coloque el lado
del orificio del saco sobre el orificio de salida
del tambor y sujete el mismo con una
abrazadera de fijacion.

Colocacién de los canales de aspiracién de polvo (fig. 8)

- Coloque el canal de aspiracién de polvo
sobre el orificio de succién enfrente del
motor. Alinee los cuatro taladros del canal
con los de la carcasa del motor/ventilador
¥ sujete la misma con los cuatro tornillos de
chapa M4 2x12mm.

INSTALLATION
POSITION OF THE MACHINE
The machine needs to be placed on a flat
horizontal floor. The dust collector can easily
be moved on a flat floor thanks to the 4
rollers. Do not connect the machine to the
power supply or to a woodworking machine
before complete assembling.

ASSEMBLING

MODEL ASA 3303

- Place 3/8" Lock washer on caster stud and
screw caster into threaded hole on the bottom
of the stand. Tight caster by hand, then set
with a thin 14mm wrench.

- Fit the support frame by following fig. 1.

Legs to motor / blower assembly (Fig.2)

- Place small 5/16" flat washer on knob.

- Insert knob through hole in the legs and into
threaded hole in the motor/blower assermnbly.
Tighten knob securely.

Lower Collecting Bag Retaining Clip (Fig. 3)
Attach the lower collecting bag retaining clip
to the motor/blower assembly. Align the two
holes in the retaining clip, with the two holes
in the blower assembly. Insert M6 x 16mm
Hex HD Screw through the holes in the
retaining clip and the holes in the blower
assembly. Place a M6 Flat washer onto the
screw, and thread M6 Hex Nuts on the screws
and tighten securely with a 14mm wrench.
Repeat this process for the remaining side of
the blower assembly.

Attaching Top Filter Bag (Fig. 4 - 6)

- Assembile 5/16" flat washer onto M8 x 20mm
hex head screw.

- Place bracket onto drillhole near dust collector
drum. Insert M8 hex head screw through
hole in bracket and thread into the hole in
dust collector. Tighten securely with a 13mm
wrench. Repeat this process for another
bracket. (Fig. 4)

- Insert rod into pocket on filter bag and Insert
rod into hole in bracket. (Fig. 5)

= Position open end of filter bag, over the lip
of drum. Place locking band around the filter
bag and fasten filter bag to drum (Fig. 6)

Attaching the Lower Collecting Bag (Fig. 7)

- Place the locking band around the plastic
collecting bag. Position open end of bag
over the lip of drum and fasten with locking
clamp.

Attaching dust intake ports (Fig. 8)
Place dust intake port over intake hole opposite
the motor. Align four holes in the port with
the ones in the motor/blower assembly and
fasten with four M4.2 x 12mm sheet metal
screws. (Fig. 8)




INSTALLATION
Position der Maschine
Die Maschine muss auf einem flachen ebenen Boden aufgestellt werden. Die Absauganlage

INSTALLATION

Position de la machine
11 faut positionner la machine sur un sol plan et horizontal. L'aspirateur de sciure
peut facilement Ztre déplacé au sol g I'aide des 4 rouleaux glisseurs. Ne pas

kann mit Hilfe der 4 Rollen leicht auf dem ebenen Boden bewegt werden. Schliefien Sie
die Maschine nicht an der Stromversorgung an bevor sie komplett .

Montage

Modell ASA 3053 ASA 4003

- Richten Sie die Bohrungen des Gleitrollenaufbaus mit den Bohrungen in der Gestellplatte
aus. Setzen Sie kleine 5/16" Sicherungsscheibe auf die M 8 x 16mm Sechskantschraube
und schrauben Sie diese in die Bohrungen des Gleitrollenaufbaus und des Gestells.
Wiederholen Sie diesen Vorgang fiir alle anderen Léchern und alle anderen Gleitrollen.

- Zichen Sie die Schrauben von Hand an und dann mit einem 13mm Schraubenschliissel fest.

- Befestigen Sie den Trigerrahmen wie in Abb. 1 dargestellt.

Rohrrahmen des Motor-/Geblasegehiinses (Abb. 2)

- Legen Sie die flache 3/8" Si ibe auf den 1 (M10).

- Fiihren Sie den Riindelknopf durch die Bohrung im Rahmenrohr und durch die
Gewindebohrung im Motor-/Gi gehil Zichen sic den R pf fest an.

Halteklammer fiir unteren Auffangsack (Abb. 3)

- Befestigen Sie die Halteklammer fiir den unteren Anff: k am Motor-/Geblé iuse. Richten

Sie die beiden Bohrungen an der Halteklammer mit den beiden Bohrungen im Gebliseaufbau aus.

Stecken Sie die M6x16mm Sechskantschraube durch die Bohrung der Halteklammer und durch die

Bohrung des Geblisegehiiuses. Legen Sie die flache M6 Sicherungsscheibe auf die Schraube und

Sie die M6 Sechsk n auf die Schrauben und ziehen sie diese mit einem 10mm

Schraubenschlussel fest an. Wiederholen Sie diesen Vorgang fur die andere Seite des Gebliisegehiiuses.

‘Obere Filtertasche anbringen (Abb. 4-6)

- Legen Sie die flache 5/16" Sicherungsscheibe auf die M8x20mm Sechskantschraube.

- Platzieren Sie den Triiger auf der Bohrung neben der Staubabscheidertrommel. Stecken Sie
die M8 Sechskantschraube durch die Bohrung im Triiger und schrauben diese in die Bohrung
im Staubabscheider. Ziehen Sie diese mit einem 13mm Schraubenschlussel fest an. (Abb. 4)

- Stecken Sie die Stange in die Tasche am Schlauchfilter und stecken Sie die
Stange in die Offnung des Trigers (Abb. 5).

- Positi en Sie die Offm des iiber der Ausblastffnung
der Trommel. Bringen Sie das nd um den Schlauchfilter an und
befestigen Sie den Schlauchfilter an der Trommel (Abb. 6).

Anbringen des unteren Auffangsacks (Abb. 7)

- Bringen Sie ein Befestigungsband um den Plastikauffangsack an. Positionieren
Sie die Offnungsseite des Sacks tiber die Ausblassffnung der Trommel und
befestigen Sie diese mit einer Befestigungsklammer.

Anbringen der Staubsaugkaniile (Abb. 8)

- Platzieren Sie den Staubsaugkanal iiber der Saugtffnung gegentiber des Motors.
Richten Sie die vier Bohrungen im Kanal mit denen am Motor-/Gebléisegehéuse
aus und befestigen Sie diese mit den vier M4,.2x12mm Blechschrauben. (Abb. 8)

la machine au circuit électrique avant qu'elle soit complZtement montée.

Montage

ModZle ASA 3053  ASA 4003

- Ajuster les trous dans 'assemblée des rouleaux glisseurs avec les trous
de plaque de la base. Mettre la rondelle d'arret 5/16" sur les boulons
filetés des rouleaux glisseurs et visser les rouleaux glisseurs dans les
trous filetés au dessous de la carcasse. Répétez ce processus pour tous
les autres trous et pour tous les autre rouleaux glissants.

- Serrer les rouleaux glisseurs g la main et les ajuster avec une clé de 13,

- Fixer le cadre support comme sur 1'illustr. 1.

Cadre de la carcasse du moteur/ventilateur (illustr. 2)

- Mettre la rondelle d'arrzt 3/8" sur la molette.

- Introduire la molette dans le filetage du cadre et dans le filetage de la
carcasse du moteur/ventilateur. Bien serrer la molette.

Etrier de retenue pour le collecteur inférieur (illustr. 3)

- Fixer I'étirer de retenue pour le c inférieur g la asse du
moteur/ventilateur. Ajuster les deux filetages de l'étrier de retenue avec les deux
filetages de la du moteur il I duire les vis hexagonales
M6x16mm dans le filetage de la carcasse du ventilateur. Mettre la rondelle
d'arrzt M6 sur la vis, visser I'écrou hexagonal sur les vis et bien serrer avec
une clé de 10 . Répéter ce processus de 'autre cbté de la carcasse du ventilateur.

Monter le filtre supérieur (illustr. 4-6)

- Mettre la rondelle d'arrzt 5/16" sur la vis hexagonale M8x20mm.

- Placer le support sur le filetage g c6té du tambour de 1'aspirateur de sciure.
Introduire la vis hexagonale M8 dans le filetage du support et la visser dans le
filetage de l'aspirateur de sciure. Bien serrer avec une clé de 13. (illustr. 4)

- Introduire la barre dans le sac du filtre puis introduire la barre dans
l'ouverture du support (illustr. 5).

- Positionner l'ouverture du filtre au-dessus de la bouche de sortie du tambour.
Appliquer l'attache autour du filtre et fixer le filtre au tambour. (illustr. 6).

Monter le collecteur inférieur (illustr. 7)

- Appliquer I'attache autour du sac en plastique. Positionner l'ouverture du sac
au-dessus de la bouche de sortie du tambour et le fixer avec un étrier de retenue.

Monter les conduites d'aspiration de sciure (illustr. 8)

- Placer la conduite d'aspiration de sciure au-dessus de l'ouge d'aspiration
vis-g-vis du moteur.

Ajuster les quatre filetages du canal avec ceux de la carcasse du moteur/ventilateur

et les fixer avec les quatre vis 3 métaux M4.,2x12mm. (illustr. 8)

INSTALLATIE

Positie van de machine

De machine moet op een rechte, effene grond
geplaatst worden. De stofopvangcontainer kan
met hulp van de 4 rollen gemakkelijk op de
effene grond beweegd worden. Sluit de
machine niet aan de electriciteitsvoorziening
of aan een houtverwerkende machine aan
voordat deze compleet gemonteerd is.

Montage

Model ASA 3053 ASA 4003

- Align holes in wheel caster assembly with holes
in plates on stand Plaats de 5/16" veilighei if

INSTALACION

Posicién de la méaquina

La médquina ha de instalarse en un suelo plano y
liso. El colector de polvo puede desplazarse
ficilmente por el suelo liso mediante las 4 ruedas.
No conecte la méquina a la fuente de alimentacién
hasta que se encuentre completamente ensamblada.

Montaje

Modelo ASA 3053 ASA 4003

- Alinee los orificios en la estructura de las ruedas deslizantes
con los orificios de las placas del bastidor. Coloque la
arandela de seguridad de 5/16" en los tornillos de cabeza
! 1 M 8 x 16mm y atornille las mismas en los

op de schroefbouten van de glijrollen en schroef
de glijrollen in de draad op de onderkant van het
onderstel. Draai de glijrollen van hand aan en
stel ze met een dunne 13 mm schroefsleutel in.

- Maak het draagframe vast zoals u ob afb. 1
kunt zien.

Pijpframe van motor- / compressorkast (afb. 2)

- Plaats de kleine 3/8" veiligheidsschijf op de knop.

- Leid de knop door de boring van het
pijpframe en in de schroefboring in de motor-
fcompressorkast. Draai de knop vast.

Kram voor de onderste verzamelsak (afb. 3)

- Maak de kram voor de onderste verzamelzak
aan de motor</ compressorkast vast. Breng de
twee boringen van.de kram in de juiste stand
met de twee boringen van de compressorkast.
Steek de M6x 16mm zeskantschroef tot aan de
kop door de boring van de kramen door de
boring van de compressorkast.Leg een platte
M6 veiligheidsschijf op de schroef, draai de
M6 zeskantmoer op de schroefen vast endraai
deze vast. Herhaal deze handelwijze ook voor
de andere kant van de compressorkast.

Filterzak boven vastmaken (afb. 4-6)

- Plaats de platte 5/16" veiligheidsschijf op
de M8x20mm zeskantschroef.

- Leg de kast op de boring naast de
stofopvangtrommel. Steek de M8
zeskantschroef door de boring in het frame en
schroef ze in de boring van de stofcollector.
Draai deze met een 13mm schroefsleutel vast.
(afb. 4)

- Steek de stang in de zak van de filter en
steek de stang in de opening van het frame
(afb. 5).

- Plaats de openingskant van de filter over de
uitlaatopening van de trommel. Breng het
bevestigingsband rond om de filter aan en
maak de filter aan de trommel vast (afb. 6).

Onderste opvangzak aanbrengen (afb. 7)

- Breng een bevestigingsband rond om de
plasticopvangzak aan. Plaats de openingskant
van de zak over de uitlaatopening van de
trommel en maak deze met een kram vast.

Aanbrengen van de stofzuigkanalen (afb. 8)

- Plaats de stofzuigkanaal over de zuigopening
mﬂmﬂsod.«nh‘. de motor.

Breng de vier boringen in de kanaal in de

juiste stand met die van de motor-/

compressorkast en maak ze met de vier M4,
2x12mm blikschroeven vast.

taladros de la estructura de las ruedas deslizantes del
bastidor. Repita esta acci6n para todos los dems orificios
¥ las ruedas deslizantes. priete manualmente las ruedas
deslizantes y ajiistelas con una llave de 13 mm.

- Sujete el bastidor de soporte como se muestra en
la fig. 1.

Bastidor tubular de la carcasa del motor/ventilador (fig. 2)

- Coloque la arandela plana de seguridad de 3/8"
en el boton moleteado.

- Introduzca el botén moleteado por el taladro en el bastidor
tubular y por el agujero roscado en la carcasa del
motor/ventilador. Apriete con fuerza el botén moleteado.

Abrazadera de fijacidn para saco colector inferior (fig. 3)

- Sujete la abrazadera de fijacién para el saco colector
inferior a la carcasa del motor/ventilador. Alinee los dos
taladros de la abrazadera de fijacién con los otros dos
taladros de la estructura del ventilador. Inserte el tornillo
hexagonal M6x16mm con rosca pasante hasta la cabeza
a través del taladro de la abrazadera de fijacién y del
taladro de la carcasa del ventilador, Coloque la arandela
plana de seguridad M6 en el tornillo, enrosque las tuercas
hexagonales M6 en los tornillos y apriételas con fuerza.

Repita este proceso para el otro lado de la carcasa del

yentilador.

Colocar la bolsa superior del filtro (fig. 4-6)

- Cologue la arandela plana de seguridad de 5/16"
en el tornillo hexagonal M8x20mm con la rosca
pasante hasta la cabeza.

- Coloque el soporte sobre el taladro sifuado junto al tambor
colector de polvo. Introduzca el tornillo hexagonal M8
con rosca pasante hasta la cabeza a través del taladro del
soporte y enrésquelo en el taladro del colector de polyo.
Apriete ¢] mismo firmemente con una llave de 13 mm
(fig. 4).

- Introduzca la barra en la bolsa del filtro de tubular
e inserte la barra en el orificio del soporte (fig.5)

- Coloque el lado del orificio del filtro tubular por
encima del orificio de salida del tambor. Coloque
la cinta de sujecion alrededor del filtro tubular y
sujete el mismo en el tambor (fig. 6)

‘Colocacién del saco colector inferior (fig. 7)

- Coloque una cinta de sujeci6n alrededor del
saco colector de pldstico. Coloque el lado del
orificio del saco sobre el orificio de salida del
tambor y sujete el mismo con una abrazadera
de fijacion,

Colocacién de los canales de aspiracion de polvo (fig. 8)

- Coloque el canal de aspiracion de polvo sobre el
orificio de succién enfrente del motor.

Alinee los cuatro taladros del canal con los de la

carcasa del motor/ventilador y sujete la misma con

los cuatro tornillos de chapa M4.,2x12mm.

INSTALLATION
POSITION OF THE MACHINE
The machine needs to be placed on a flat
horizontal floor. The dust collector can easily
be moved on a flat floor thanks to the 4
rollers. Do not connect the machine to the
power supply or to a woodworking machine
before complete assembling.

ASSEMBLING

MODEL ASA 3053 ASA 4003

- Align holes in wheel caster assembly with
holes in plates on stand. Place small 5/16"
flat washer on a M8 x 16mm hex head screw
and insert screw into hole in caster assembly
and thread into the hole in the stand. Repeat
for all holes in all casters.

- Tighten hardware by hand, and then set with
a 13mm wrench.

- Fit the support frame by following fig. 1.

Legs to motor / blower assembly (Fig.2)

- Place small 3/8" flat washer on knob (M10).

- Insert knob through hole in the legs and into
threaded hole in the motor/blower assembly.

Tighten knob securely.

Lower Collecting Bag Retaining Clip (Fig. 3)

- Attach the lower collecting bag retaining
clip to the motor/blower assembly. Align
the two holes in the retaining clip, with the
two holes in the blower assembly. Insert M6
x 16mm Hex HD Screw through the holes
in the retaining clip and the holes in the
blower assembly. Place a M6 Flat washer
onto the screw, and thread M6 Hex Nuts on
the screws and tighten securely with a 10mm
wrench. Repeat this process for the remaining
side of the blower assembly.

Attaching Top Filter Bag (Fig. 4 - 6)

- Assemble 5/16" flat washer onto M8 x 20mm
hex head screw.

- Place bracket onto drillhole near dust collector
drum. Insert M8 hex head screw through
hole in bracket and thread into the hole in
dust collector. Tighten securely with a 13mm
wrench. (Fig. 4)

- Insert rod into pocket on filter bag and Insert
rod into hole in bracket. (Fig. 5)

= Position open end of filter bag, over the lip
of drum: Place locking band around the filter
bag and fasten filter bag to drum (Fig. 6)

Attaching the Lower Collecting Bag (Fig. 7)

- Place the locking band around the plastic
collecting bag. Position open end of bag
over the lip of drum and fasten with locking
clamp.

Attaching dust intake ports (Fig. 8)
Place dust intake port over intake hole,
opposite the motor. Align four holes in the
port with the ones in the motor/blower
assembly and fasten with four M4.2 x 12mm
sheet metal screws. (Fig. 8)




INSTALLATION

Position der Maschine

Die Maschine muss auf einem flachen ebenen Boden aufgestellt werden. Die At I
kann mit Hilfe der 4 Rollen leicht auf dem ebenen Boden bewegt werden. SchlieBen Sie die

nicht an der

Montage

Modell ASA 5053 ASA 5403

- Richten Sie die Bohrungen des Gleitrollenaufbaus mit den Bohrungen in der Gestellplatie aus. Setzen Sie die
Kleine, flache 5/16" Sicherungsscheibe auf eine M8 x 16 mm d schrauben Sie diese in die
Bohrungen des Glei und des Ge: Sie den Vorgang bei allen anderen Bohrungen.

- Zichen Sie die Gleitrollen von Hand an und stellen Sie diese mit einem schmalen 13 mm Schraubenschliissel fest.

- Befestigen Sie den Triigerrahmen wie in Abb. 1 dargestellt.

Rohrrahmen des Motor-/Gebliisegehiiuses (Abb. 2)

- Legen Sie die flache 3/8" Si ibe auf den Ris (M10)

- Fiihren Sie den Riindelknopf durch die Bohrung im Rahmenrohr und durch die
‘Gewindebohrung im Motor-/Geblisegehduse. Ziehen sie den Riindelknopf fest an.

Anbringen der Staubsaugkaniile (Abb. 3)

- Platzieren Sie den Staubsaugkanal iiber der Saugtffnung gegeniiber des Motors.
Richten Sie die vier Bohrungen im Kanal mit denen am Motor-/Geblisegehause aus
und befestigen Sie diese mit den vier M4,2x12mm Blechschrauben. (Abb. 3)

Halteklammer fiir unteren Auffangsack (Abb. 4)

- Befestigen Sie die Halteklammer filr den unteren Auffangsack am Motor-/Geblasegehiuse. Richten
Sie die beiden Bohrungen an der Haltekl ‘mit den beiden Boh im Gebl: aus.
Stecken Sie die M6x16mm Sechskantschraube durch die Bohrung der Halteklammer und durch die
Bohrung des Gebliisegehiiuses. Legen Sie die flache M6 Sicherungsscheibe auf die Schraube und
schrauben Sie die M6 Sechskantmuttern auf die Schrauben und ziehen sie diese mit einem 10mm

an bevor sie komplett zusammengebaut ist.

INSTALLATION

Position de 1a machine

11 faut positionner la machine sur un sol plan et horizontal. Laspirateur de sciure
peut facilement Ztre déplacé au sol a l'aide des 4 rouleaux gliseurs. Ne pas
connecter la machine au circuit €lectrique avant gu'elle soit completement montée.

Montage

ModZle ASA 5053 ASA 5403

- Ajuster les trous dans ['assemblée des rouleaux glisseurs avec les trous de plague de la base. Metire la rondelle
darrét 516" sur les boulons filetés des rouleaux glisseurs et visser les rouleaux glisseurs dans les trous filetés au
dessous de la carcasse. Répétez ce processus pour tous les autres trous et pour tous les autre rouleaux glissants.

- Serrer les rouleaux glisseurs g la main et les ajuster avec une clé de 13.

- Fixer le cadre support comme sur l'illustr, 1.

Cadre de la carcasse du moteur/ventilateur (illustr. 2)

- Mettre la rondelle d'arrit 3/8" sur la molette. (M10)

- Introduire la molette dans le filetage du cadre et dans le filetage de la carcasse
du moteur/ventilateur. Bien serrer la molette.

Monter les conduites d'aspiration de sciure (illustr. 3)

- Placer la conduite d' de sciure au-d de l'ouie d' vis-g-vis du
moteur. Ajuster les quatre filetages du canal avec ceux de la carcasse du
moteur/ventilateur let les fixer avec les quatre vis 3 métaux M4,2x12mm. (illustr. 3)

Etrier de retenue pour le collecteur inférieur (illustr. 4)

- Fixer I'étirer de retenue pour le collecteur inférieur 4 la carcasse du moteur/ventilateur. Ajuster
les deux filetages de 1'étrier de retenue avec les deux filetages de la carcasse du
D i ire les vis M6x16mm dans le filetage de la carcasse du
ventilateur. Mettre la rondelle d'arrzt M6 sur la vis, visser I'écrou hexagonal sur les vis et bien
serrer avec une clé de 10 . Répéter ce processus de I'autre c6té de la carcasse du ventilateur,

Schraubenzieher fest an. Wiederholen Sie diesen Vorgang fiir die andere Seite des Geblis

Aufbau der Filteraufhiingung (Abb. 5)

- Stecken Sie die M8x35mm Sechskantschraube durch die Bohrung in der Mitte der
Filteraufhiingung und durch die Bohrung der oberen Filteraufhiingungsstange. Platzieren Sie dann
die 5/16" flache Sicherungsscheibe am Ende der Schraube, gefolgt von der M8 Sechskantmutter.
Ziehen Sie alles mit einem 13 mm Schraubenschliissel fest an, wie in Abb. 5 dargestellt.

Oberen Schlauchfilter anbringen (Abb. 6-9)

- Hiingen Sie die Filterschlaufen in die Haken an den Aufbau fiir die Filteraufhéingung, wie in Abb. 6 dargestellt.

- Stecken Sie die oberen Stangen filr die Filteraufhéingung in die unteren Stangen fiir die Filteraufhingung.

- Stecken Sie die untere Stange in die Bohrang im Tréiger. Stellen Sie sicher, dass die 4 Filterecken nicht verdreht sind.

- Positioni Sie die O des S ilters iiber der A & der
Trommel. Bringen Sie das Befestigungsband um den Schaufilter an und befestigen Sie den
Schlauchfilter an der Trommel, wie in Abb. 9 dargestellt.

Anbringen des unteren Auffangsacks (Abb. 10)

- Bringen Sie ein i um den Plasti an. Posi Sie die O des
Sacks iiber die Ausblasiffnung der Trommel und befestigen Sie diese mit einer Befestigungsklammer.

M dela i du coll (illustr. 5)

-~ Tntroduire la vis hexagonale M8x35mm dans le filetage an centre de la suspension du collecteur et dans le
filetage de la barre de suspension pour filtre supérieure. Placer ensuite la rondelle 5/16" 4 la fin de la vis,
suivie par 1'écrou hexagonal M8. Bien serrer avec une clé 13 mm tel qu'illustré sur lillustr. 5.

Mettre le filtre supérieur (illustr. 6-9)

- Suspendre les noeuds du filtre aux crochets de la construction pour la
suspension du collecteur tel qu'illustré sur 1'illustr. 6.

- Introduire les barres supérieures pour la suspension du filtre dans les barres
inférieures pour la suspension du filtre.

- Introduire les barres inférieures dans les filetages du support. Assurez-vous
que les 4 bouts du filtre ne sont pas tordus.

- Positionner l'ouverture du filtre au-dessus de la bouche de sortie du tambour.
Appliquer 'attache autour du filtre et fixer le filtre au tambour (illustr. 9).

Monter le collecteur inférieur (illustr. 10)

Appliquer l'attache autour du sac en plastique. Positionner l'ouverture du sac au-

dessus de la bouche de sortie du tambour et le fixer avec un étrier de retenue.

INSTALLATIE

Positie van de machine

De machine moet op een rechte, effene grond geplaatst
worden. De stofopvangcontainer kan met hulp van de 4
rollen gemakkelijk op de effene grond beweegd
worden. Sluit de machine niet aan de
electriciteitsvoorziening of aan een houtverwerkende
machine aan voordat deze compleet gemonteerd is.

Montage

Model ASA 5053 ASA 5403

- Leg de boorgaten van de opbouw van de glijrol
over de boorgaten van de frameplaat. Doe de
kleine, platte 5/16" borgring om een M8 x 16 mm
zeskantschroef en schroef deze in de boorgaten
van de opbouw van de glijrol en van het frame.
Herhaal deze handeling bij alle andere boorgaten.

- Draai de glijrol met de hand aan en schroef hem
met een smalle 13 mm schroefsleutel vast.

- Bevestig het draagframe zoals afgebeeld in afb. 1.

Pijpframe van motor- / compressorkast (afb. 2)

- Plaats de kleine 5/16" veiligheidsschijf op de knop.

- Leid de knop door de boring van het pijpframe
en in de schroefboring in de motor-
compressorkast. Draai de knop vast.

B igen van de stofzuigh len (afb. 3)

- Plaats het stofzuigkanaal over de zuigopening
tegenover de motor. Leg de vier boorgaten in het
kanaal over de boorgaten in hét motor-/blazerhuis en
bevestig deze met de vier M4,2 x12mm
plaatschroeven (afb. 3)

Kram voor de onderste verzamelsak (afb. 4)

- Maak de kram voor de onderste verzamelzak aan de
motor-/ compressorkast vast. Breng de twee
boringen van de kram in de juiste stand met de twee
boringen van de compressorkast. Steek de
M6x16mm zeskantschroef tot aan de kop door de
boring van de kram en door de boring van de

INSTALACION

Posicion de la maquina

La médquina ha de instalarse en un suelo plano y liso. El
colector de polvo puede desplazarse fécilmente por el suclo
liso mediante las 4 ruedas. No conecte la miguina a la fuente
de ali i6n hasta que se pl
ensamblada.

Montaje

Modelo ASA 5053 ASA 5403

- Alienee los orificios en la estructura de las ruedas
deslizantes con los orificios en las placas del bastidor.
Cologue la arandola de seguridad de 5/16" en un M8 x
16mm tornillo hexagonal y atornille las mismas en los
taladros de la estructura de las ruedas deslizantes. Repita
esta accién para todos los demas orificios y las ruedas
deslizantes.

- Apriete manualmente las ruedas deslizantes y
ajiistelas con una llave estrecha de 13mm.

- Sujete ¢l bastidor de soporte como s¢ muestra en la fig. 1.

Bastidor tubular de la carcasa del motor / ventilador (Fig.2)

- Coloque la arandela plana de seguridad de 5/16"
en el botén moleteado. (M10).

- Introduzca el boton moleteado por el taladro en el bastidor
tubular y por el agujero roscado en la carcasa del
motor/ventilador. Apriete con fuerza el botén moleteado.

Montar canales de aspiracién (Fig, 3)

- Coloque el canal de aspiracién de polvo encima del orificio
de succién frente al motor. Alinee los cuatro orificios en el
canal con los en la carcasa del motor/ ventilador y sujete
éstos con los cuatro tornillo de chapa M4.2 x 12mm. (Fig. 3)

Abrazadera de fijacidn para saco colector inferior (fig. 4)

- Sujete la abrazadera de fijacién para el saco colector
inferior a la carcasa del motor/ventilador. Alinee los dos
taladros de la abrazadera de fijacién con los otros dos
taladros de la estructura del ventilador. Inserte el tornillo
hexagonal M6x16mm Hex HD con rosca pasante hasta la
cabeza a través del taladro de la abrazadera de fijacién y

compressorkast. Leg een platte M6 veilighei
op de schroef, draai de M6 zeskantmoer op de
schroefen vast en draai deze vast. Herhaal deze
handelwijze ook voor de andere kant van de
compressorkast.

Opbouw van de filterophanging (afb. 5)

- Steek de M8 x 35mm zeskantschroef door het boorgat
in het midden van de filterophanging en door het
boorgat in de bovenste ophangstang van de filter. Doe
dan de 5/16" platte borgring om het uiteinde van de
schroef, gevolgd door de M8 zeskantmoer. Draai alles
goed vast met een 13 mm schroefsleutel, zoals
afgebeeld in afb. 5.

Aanbrengen van de bovenste zakkenfilter (afb. 6-9)

- Hang de ophanglussen van de filter aan de haken aan de
opbouw voor de filterophanging, zoals afgebeeld in afb. 6.

- Steek de bovenste stangen voor de filterophanging
in de onderste stangen voor de filterophanging.

- Steek de onderste stang in het boorgat in het frame.
Controleer of de vier filterhoeken niet verdraaid zijn.

- Positioneer de opening van de zakkenfilter over de
uitblaasopening van de trommel. Doe de
bevestigingsband om de raamfilter en bevestig de
zakkenfilter aan de trommel, zoals afgebeeld in afb. 9.

Onderste opvangzak aanbrengen (afb. 10)

- Breng een gl rond om de pl pYangz:
aan. Plaats de openingskant van de zak over de uitlaatopening
van de trommel en maak deze met een kram vast.

del taladro de la carcasa del ventilador. Cologue la
arandela plana de seguridad M6 en el tornillo, enrosque
las tuercas hexagonales M6 con los tornillos y apriételas
con fuerza con una llave de 10mm. Repita este proceso
para el otro lado de la carcasa del ventilador,

Colocar el saco colector (Fig. 5)

- Inserte los tornillos hexagonales M8 x 35mm por el
orificio en el centro de la composicidn del sacocolectar y
por orificio en la barra sujeta. Entonces coloque la
arandela de 5/16" en el tornillo anadiendo una M8 tuerca
hexagonal. Atornille fijamente todos los tornillos con una
llave de 13mm como muestra en Fig. 5.

Colocar la bolsa superior del filiro (Fig. 6 - 9)

- Cuelgue los 1azos de la bolsa en los ganchos de la
composiciéon del saco como muestra en Fig. 6.

- Inserte barras sujetas de la bolsa superior en las barras
sujetas del saco inferior,

- Tnserte barra inferior en el orificio del soporte.
Asegiirese de que las cuatro extremidades de la bolsa
no sean dobladas.

- Posicione la abertura de la bolsa de filtro sobre el
orificio de salido. Coloque cinta de sujecién alrededor
de la bolsa de filtro y sujete la bolsa de filtro al
tambor como muestra Fig. 9.

Colocacién del saco colector inferior (Fig. 10)

Coloque una cinta de sujecién alrededor del saco colector de

istica. Cologue el lado ificio del saco sobre el orificd de
salida del tambor y sujete el mismo con una abrazadera de fijacion.

INSTALLATION
POSITION OF THE MACHINE
The machine needs to be placed on a flat
horizontal floor. The dust collector can easily
be moved on a flat floor thanks to the 4
rollers. Do not connect the machine to the
power supply or to a woodworking machine
before complete assembling.

ASSEMBLING

MODEL ASA 5053 ASA 5403

- Align holes in wheel caster assembly with
holes in plates on stand. Place small 5/16"
flat washer on a M8 x 16mm hex head screw
and insert screw into hole in caster assembly
and thread into the hole in the stand. Repeat
for all holes in all casters.

- Tighten hardware by hand, then set with a
13mm wrench.

- Fit the support frame by following fig. 1.

Legs to motor / blower assembly (Fig.2)

- Place small 3/8" flat washer on knob (M10).

- Insert knob through hole in the legs and
into threaded hole in the motor/blower
assembly. Tighten knob securely.

Attaching dust intake ports (Fig. 3)

- Place dust intake port over intake hole
opposite the motor. Align four holes in the
port with the ones in the motor/blower
assembly and fasten with four M4.2 x 12mm
sheet metal screws. (Fig. 3)

Lower Collecting Bag Retaining Clip (Fig. 4)

- Attach the lower collecting bag retaining clip
to the motor/blower assembly. Align the two
holes in the retaining clip, with the two holes
in the blower assembly. Insert M6 x 16mm
Hex HD Screw through the holes in the
retaining clip and the holes in the blower
assembly. Place a M6 Flat washer onto the
screw, and thread M6 Hex Nuts on the
screws and tighten securely with a 10mm
wrench. Repeat this process for the
remaining side of the blower assembly.

A ble the bag b (Fig. 5)

- Insert M8 x 35mm hex head screw
through hole in center of bag hanging
assembly and through the hole in the top
bag hanging rod. Then place 5/16" flat
washer on end of screw followed by a M8
hex nut. Tighten all securely with 13mm
wrench, as show in Fig. 5.

Attaching Top Filter Bag (Fig.6 - 9)

- Hang bag loops into hooks on bag hanging
assembly, as show in Fig. 6.

- Insert top bag hanging rods into bottom
bag hanging rods.

- Insert bottom rod into hole in bracket. Make
sure the four bag ends are not twisted.

- Position open end of filter bag, over the lip of
drum. Place locking band around the filter bag
and fasten filter bag to drum, as show in Fig. 9.

Attaching the Lower Collecting Bag (Fig. 10)

- Place the locking band around the plastic
collecting bag. Position open end of bag over
the lip of drum and fasten with locking clamp.




Q)

Diese Staubabsauganlage wurde ausschlieBlich fiir den Gebrauch in Kombination mit

Holzbearbeitungsmaschinen gebaut, um Staub abzusaugen. Verfindem Sie den Aufbau der Maschine

nicht und verwenden Sie die Maschine nicht fir einen anderen Zweck, als vom Hersteller vorgegeben.

Der Hersteller ist nicht haftbar fiir Schiiden oder Verletzungen, die durch falschen Zusammenbau,

Bedi oder elektrische Anschliisse entstehen. Holzbearbei hinen miissen unter strikten

Sicherheitsvorkehrungen betrieben werden. Nur so kéinnen Unfallrisiken verringert werden.

Wenn Sie Elektrowerkzeuge den, sollten die dl den Sicherhei n und

die folgenden Vorsi h immer halten werden, um das Risiko eines Brandes,

eines Elektroschocks und die Verletzungsgefahr fiir Personen zu verringern.

* Lesen Sie die Bedienungsanleitung vollstindig und sorgféltig und befolgen Sie die angegebenen Hinweise.

* Halten Sie den Arbeitshereich sauber. In unordentlichen mo_.o_n_ﬁ_ herrscht erhohtes Unfallrisiko,

* Im Ar ich sollten i Lichtverhil rhanden sein.

# Arbeiten Sie nur in trock und gut belii ichen. Einige Holzarten, PreBplatten, usw.
verursachen bei der Bearbeitung dheitsgefiihrdende Vi durch Staub. Aus
diesem Grund sollte wihrend des Bearbei organgs eine Al betrieben werden.
Stellen Sie sicher, daB Sie die Maschine und die Staubal immer glei il

* hten Sie die ( b des Arbeitsbereichs: Setzen Sie Elektrowerkzeuge niemals
Regen aus und verwenden Sie keine elektrischen Geriite in feuchter oder nasser Umgebung.

Verwenden Sie Elektrowerkzeuge nicht, wenn Brand- oder Explosionsgefahr besteht.

# Sichern Sie sich gegen Elektroschock: Vermeiden Sie Kérperkontakt mit geerdeten Flichen.

* Halten Sie Kinder und wﬁcn_un-. aus dem Arbeitsbereich fern. Achten Sie darauf, daB
niemand das Werkzeug, die Maschine oder das AnschluBkabel beriihrt.

* Ziehen m-a sich o:_a.._ﬂ_-n—_ an, tragen Sie enganliegende Arbeitskleidung, eine
Sich ille, Sich { Schuhe) und stecken Sie lange Haare
nach hinten. Entfernen Sie vor Arbeitsbeginn Ringe, Armbanduhren und Armbiinder.

* Wir empfehlen Gehtrschutz und eine Staubmaske,

* Achten Sie auf das Netzkabel: ReiBen Sie niemals an dem Kabel, wenn Sie es aus der
Steckdose ziehen. Halten Sie das Netzkabel fern von Hitze, Ol und scharfen Kanten.

* Wenn ein elektrisches Geréit drauBen verwendet wird, verwenden Sie nur Verlingerungskabel,
die fiir AuBenbereiche geeignet und entsprechend gekennzeichnet sind.

* Die Verwendung von Zubehtr oder Zusatzgeraten, die nicht in dieser Anleitung enthalten
sind, kénnen ein Verletzungsrisiko darstellen.

* Priifen Sie immer, ob Werkzeugschliissel und andere Teile entfernt wurden.

*Verwenden Sie das richtige Werkzeug und geeignetes Standardzubehiir, Verwenden Sie keine zu kleinen Werkzenge
oder Gerdte fiir schwere Arbeiten (2.B. verwenden Sie keine Kreissige, um Baumstimme oder Klotze zu sigen!).

* Erzwingen Sie nichts mit dem Geriit oder dem Werkzeug. Sie erhalten bessere Arbeitserpebnisse
und arbeiten sicherer, wenn Sie mit Werkzeugen arbeiten, welche fiir die Arbeit geeignet sind.

* Sichern Sie die Arbeit: verwenden Sie Klammern oder Befestigungsvorrichtungen, um
das Werkstuck zu befestigen. Dies ist sicherer als es mit den Hiinden zu halten.

* Beugen Sie sich nicht zu weit vorniiber: Achten Sie jederzeit auf festen und ausbalancierten Stand.

* Warten Sie die Werkzege sorgfiltig. Verwenden Sie nur scharfe und saubere Werkzeuge fiir bessere Leistung

Le présent groupe dépoussiéreur a &¢ exclusivement construit pour le dépoussiérage des machines g bois.

Ne modifiez pas la construction de la machine et ne I'ntilisez pas g d'autres fins que celles définies par le

fabricant. Celui-ci n'est pas responsable des dommages o blessures provoqués par un mentage, une mise

en service ou des connexions electriques non conformes. Les machines g bois sont q mettre en service
sous respect le plus strict des mesures de sécurité. Ce n'est qu'ainsi que le risque d'accidents peut tre réduit.

Si.vous utilisez des outils électriques, les conseils de sécurité de base et les mesures de séeurité citées ci-

dessous doivent toujours Ztre respectées pour réduire le risque d'incendie, de choc électrique et le risque

de blessures pour le personnel.

* Veillez lire attentivemient et complAement le manuel d'instructions ct suivez les conseils indiqués.

* Maintenez volre lieu de travail en état de parfaite propreté. Tout désordre peut présenter un
risque accru d'accident.

* Le lieu de travail doit 7tre suffisamment éclairé.

* Ne travaillez que dans des piZees s7ches ct suffisamment aérées. Certaines sortes de bois, des
panneaux durs etc., provoquent lors du traif des i mettant la santé
en péril. Clest pourquoi un appareil de dépoussiérage doit Ztre aa en service pendant le travail,
Veuillez 3 toujours démarrer la machine et le groupe dépoussiéreur en m#me temps.

* Veillez aux environs du lieux de travail : N'exposez jamais les outils électriques g la pluie et
n'utilisez pas d'appareils électriques dans un milieu humide ou mouillé,

isez pas d'outils électriques en cas de danger d'incendie ou d'explosion.
tre les choes iques : Evitez le contact corporel avec des surfaces mises 4 1a terre.

* Tenez les enfants et toute autre personne en-dehors du rayon de travail. Veillez g ce que
personne ne touche aux outils, 3 1a machine ou au cCble de raccordement.

* Mettez des vitements appropriés, portez une tenue de travail bien ajustée, des lunettes de

de: de sécurité non et attachez les longs cheveux.
Enlevez avant de commencer les bagues, montres et bracelets.

*+ Nous recommandons une protection auditive et un masque anti-poussiZre.

* Veillez au cChle de réseau : Ne tirez jamais sur le cCble si vous I'enlevez de la prise. Maintenez
le c(ble de réseau 4 l'abri de la chaleur, des matiZres grasses et des objets tranchants.

*En cas d'utilisation d'un appareil électrique 3 l'extéricur, veillez 4 n'utiliser que des cCbles de
rallonge m_q_ﬁov:mm pour __mﬁw:as m_ marqués en 853:38‘

* L'uri i dans le présent manuel
peut présenter un risque d' nnn_n_m.:

* Vérifiez toujours si les clés des outils ou les autres piZces ont &té retirées.

* Utilisez les outils adéq etles z pas des outils ou
des appareils trop petits pour les travaux lourds (n'utilisez pas de scie circulaire pour scier
des troncs d'arbre ou des béches, p.e

* Ne tentez pas de forcer |'appareil ou | . Vous obtiendrez de meilleurs résultats de travail et
vous travaillez plus sérement si vous travaillez avec des outils bien adaptés au travail.

* Sécurisez votre travail ; utilisez des pinces ou des dispositifs de fixation pour fixer la piZee
travaillée. Ceci est plus sér que de la tenir avec les mains.

* Ne vous penchez pas trop en avant : Veillez g toujours adopter un maintien solide et équilibré.

+ Entrelenez soi wos outils, N'utilisez que des outils aiguisés et propres pour une meilleure prestation

und sicheres Arbeiten. Befolgen Sie die Anweisungen bezliglich Schmieren und Ersatz von Zubehtrteil
* Uberpriifen Sie regelméBig das Haupikabel, Falls es beschadigt ist, lassen Sie es von einer
War ieren, Beachten Sie dies auch fiir das Verlingerungskabel.

# Achten Sie darauf, daB die Hebel nicht nal§ oder schmutzig und frei von Olen oder Fetten sind.

* Vermeiden Sie unabsichtliche Inbetriebnahme: Stellen Sie sicher, daB der Hauptschalter

ist, wenn die Maschi geschl ist,

* Seien Sie immer wachsam: seien sie vorsichtig und bei der Arbeit.

Sie den gesunden Menschenverstand und arbeiten Sie nicht an Maschinen, wenn Sie miide sind.

* Prilfen Sie vor Arbeitsbeginn die Gerlite und Werkzeuge, Ersetzen Sie umgehend defekte oder unsichere
Werkzeuge. Im Falle eines defekten Teils: vor dem weiteren Betrieb des Gerétes sollte das defekte Teil

sorgfiltig gepriift werden, um sicherzustellen, daB es richtig arbeitet und die vorgesehenen Funktionen ausfithrt.

# (Jberprufen Sie die Flucht der sich bewegenden Teile, den Freilauf, den Bruch und Aufbau der sich
bewegenden Teile und die anderen Bedi welche die Bearbeitung beeinfl konnten,

* Trennen Sie das Gerat von der Stromversorgung, sobald die Arbeit aoa:n& ist und immer vor
‘Wartungsarbeiten, wie z.B. dem Austausch von Werkzeugen, Schmieren oder Reinigen.

# Lagern Sie das Gertit und die Werkzeuge nach dem Gebrauch an einem trockenen und sicheren
Ort. Wir empfehlen einen abschlieBbaren Lagerplatz auBerhalb der Reichweite von Kindern.

* Wenn eine Schutzvorrichtung oder ein anderes Teil co«oga_wn ist, sollte es ordentlich
repariert oder von einem berecht War ht werden, es sei denn,
es wiire in dieser mnn_ﬂ.:ummw:_ﬂ:._:m anders vn!.&:nwn:

Defekie Schalter sollten ausschlieSlich von einem berechtigten W betriet ht werden. Verwenden
Sie niemals ¢in Gerit oder ein Werkzeug, wenn sich der :&.egzaﬁ nicht ein- oaq ausschalten _m&ﬁ

et un travail en toute sécurité, Respectez les instructions relatives an praissage et au remplacement des accessoires.

* Vérifiez réguliZrement le c(ble principal. Sl est endommagé, faites-le réparer par une entreprise
d'entretien agréée. Procédez de la mzme fadon pour le cCble de rallonge.

* Veillez g ce que les leviers ne soient ni mouillés ni sales et  ce qu'ils soient exempts dhuiles ou de graisses.

* Evitez une mise en service intempestive : A que ' central soit éteint
lorsque la machine est connectée.

* Soyez toujours vigilant : soyez attentif, prudent et concentré lorsque vous travaillez. Faites
preuve d'intelligence et ne travaillez pas aux machines lorsque vous 7tes fatigué.

* Avant de commencer le travail, vérifiez les appareils et outils. Remplacez immédiatement les outils défectuenx
ou peu sérs. En cas de pie: +1a piZce déf doit #tre vérifié avant d'#re
remise en service pour assurer qu'elle fonctionne correctement et remplisse les fonctions prévues.

+ Vérifiez I'alignement des piZees mobiles, les roues libres, les ruptures et le montage des piZees
mobiles et les autres conditions pouvant influencer le travail.

* Retirez I'appareil de 'alimentation électrique d% que le travail est terminé et avant de procéder
aux travaux d'entretien, tels que le remplacement des outils, le graissage ou le nettoyage.

*+ AprZs utilisation, entreposez I'appareil et les outils dans un endroit sec et sér.

Nous recommandons un entrepdt pouvant Ztre fermé g clé et hors de portée des enfants,

* Si une installation de protection ou une autre piZe est ée, celle-ci doit Ztre soi
réparée ou échangé par un service d'entretien agréé, sauf si le manuel d'instructions le prévoit différemment.
Lesi ip doivent lusi échangés par un service d'entretien agréé,
Nutilisez jamais un appareil ou un outil si I'interrupteur central ne peut Ztre allumé ou éteint,

ihrt werden. Di

*R sollten nur von qualifi ﬂm_.mo:mq_
Geriit entspricht den giiltigen Sicherheil R diirfen nur von
qualifizierten Personen und unter Verwendung von Original ilen durch hrt

* Les ré| ions ne doivent Zire effectuées que par du personnel qualifié. Le présent appareil
électrique correspond aux directives de sécurité en vigueur. Les ions ne peuvent Ztre

werden. Anderenfalls konnte dies zu betrdchtlichem Schaden fiir den Anwender fuhren.

Bewahren Sie diese Anweisungen auf

ff que par du p 1 qualifié et avec %u E.mﬁm de rechange originales, Le cas
échéant, ceci pourrait entrafaer de consi pour 'utili

Veuillez conserver les présentes instructions

Deze stofafzuiginstallatie werd uitsluitend gemaakt om stof af te zuigen bij

et werken met houthewerkingsmachings,. Verander de opbouw van de machine

niet en gebruik de machine niet voor een ander doel dan door de fabrikant

h De fabrikant i kelijk voor schaden of verwondingen,

die %e_.&q_aﬁ& opbouw, bediening of elektrische B__u___.__..mg ontstaan,

Met! moet onder de strengste veil

gewerkt worden. Alleen zo kan het gevaar voor ongelukken verminderd worden.

Gebruikt u deelekirische apparatuur, dan dienen de basis veiligheidsregels

en de volgende voorzorgsmaatregelen in acht genomen te worden, om

0 van een brand, een elektrische schok en het gevaar voor

verwonding van personen te verkleinen.

* Lees de bedieningshandleiding geheel en zorgvuldig
en volg de gegeven aanwijzingen op

* Houd de werkruimte schoon. In wanordelijke werkruimtes
bestaat een verhoogd gevaar voor ongelukken.

* De werkruimte dient voldoende <@n=e_= te E_._

* Werk alleen in droge en goed leerde rui i
‘spaanplaat, enz. bij de bewerking door stof,
die gevaarlijk is voor de gezondheid. Daarom tijdens de bewerking
gebruik gemaakt te worden van de afzuigin ie. Zet de machine
altijd tegelijk met de afzuiginstallatie aan.

* Let op de omgeving van de werkruimte: mmw_d_w elektrische

Este sistema de aspi p p
en combinacidn con méquinas de procesamiento de madera, No modifique la
estructura de la mdquina y ni utilice la misma para otros fines que los
especificados por el fabricante. El mismo no se __mam responsable de dafos o
lesiones ocasionados por un montaje, manip eléctricas
erréneas. Las mdquinas de procesamiento de madera han de funcionar con
estrictas medidas de seguridad, s6lo asf pueden reducirse riesgos de accidentes.
Cuando utilice herramientas eléctricas, deberfa cumplir siempre las reglas
‘ésicas de seguridad y las siguientes medidas preventivas a fin de reducir riesgo
e incendio, de descarpas eléctricas y de lesiones a personas.
*Lea las instrucciones de uso completa y minuciosamente y siga
las observaciones indicadas,
* Mantenga limpia la zona de trabajo, En las zonas no cuidadas
existe riesgo incrementado de accidente.
* En la zona de trabajo deberfa existir suficiente il
* Trabaje solamente en zonas secas y bien ventiladas, Algunos tipes de
madera, tableros aglomerados, etc. originan durante el procesamiento
palvo sucio nocivo para la salud. Por esta razén deberia funcionar un
sistema de aspiracién durante el procesamiento. Procure conectar
m_wn.aa g_ mismo :w_.a.o _u méquina y el sistema de ﬁ_:;s.wn %E_S
haj z::is, mncah
ala lluvia ni utilice ningun dis i ‘mojados.

apparatuur nooit in de regen en gebruik geen elektrisch
in een vochtige of natte emgeving. Gebruik de elektrische %nﬁ.::-
nooit, wanneer er gevaar voor brand of explosie bestaat.
* Beveilig u tegen elektrische schokken: vermijd
lichaamscontact met geaarde oppervlakken.
* Houd kinderen en bezoekers buiten de werkruimte. Let er op, dat
niemand het gereedschap, de machine of de aansluitk :EEE
* Trek de juiste Kleding aan, i

No utili 7 k si existe riesgo de incendio o explosidn.

* Protéjase contra descargas eléctricas: Evite el contacto corporal
con superficies puestas a tierra.,

* Mantenga alejadas a nikbs y visitantes de la zona de trabajo. Procure
que nadie toque la herramienta, la mAguina o el cable de conexién.

* Vistase adecuadamente, lleve una ropa ._w__.ugoa_.u:% galas de
proeceidn, calzado de seguridad (zapat i yrectese el pelo

een veiligheidsbril, veiligheidsschoenen (antislip zolen) en maak
lang haar aan de achterkant vast. Verwijder ringen, horloges en
armbanden voordat u begint te werken.

* Wij raden geh 1g en een aan.

* Let op de netkabel: trek nooit aan de kabel, als u deze uit het

1argohaca . Atesdeinicarel o, quiese los il el  pseras.
* Recomendamos proteccién para los ofdos y una méscara antipolvo.
# Cantrole ¢! cable de alimentacién: No tire del cabl o de la toma
de corriente. Mantenga algjado el cable: de] calor, mxﬁ_._xia»aaa

* Si se utiliza un equipo eléctrico al aire libre, il

haalt. Houd de netkabel verwijderd van hitte, olie en scherpe kanten.

dos para zonas externas y debidamente identificados.
L4 E uso % accesorios o aparatos adicionales no contenidos en estas

*Indien u een elektrisch apparaat buiten gebruikt , dient u alleen
te gebruiken, die voor buiten geschikt zijn en dienovereenkomstig gemerkt zijn.
* Het gebruik van toebehoren of andere apparatuur, di miet in deze handleiding
beschreven staan, kunnen een risico vormen voor verwondingen.
* Controleer altijd of werkmuigsleutels en andere delen verwijderd zijn.
* Gebruik het juiste gereedschap en geschikte standaard tosbehoren.
Gebrutk geen te klein gereedschap of apparaten voor zwaar werk (bijv.
gebruik geen girkelzaag om boomstammen of houtblokken te zagen!).
* Forceer niets methet apparaat of gereedschap. U krijgt een beter
resultaat, als u met peresdschap werkt dat voor het werk geschikt is.
* Beveilig het werk: gebruik klemmen of bevestigingsinstallaties om het
‘werkstuk te bevestigen. Dit is veiliger dan het met dehand vast te houden.
* Buig niet te ver naar voren: let er altijd op dat u stevig en in balans staat.
* Onderhoud het gereedschap zorgvuldig. Gebruik alleen scherp en
schoon gereedschap voor een betere prestatie en veilig werken. Volg
de aanwijzingen met betrekking tot smeren en vervangen van ondendelen.
“* Controleer regelmatig de hoofdkabel. Ts deze beschadigd, laat hem dan repareren:
door een deskundig servicebedrijf. Let wat dit betreft ook op het verlengsnoer.
* Let er op, dat de hendels niet nat of smerig en vrij van olie of vet zijn.
* Vermijd onbedoelde ingebruikneming: overtuig u ervan, dat de
hoofdschakelaar uit is, als de machine niet loten is.

pued llevar riesgo de lesiones.
* Compruebe sismpre que se han quitado las [laves de herramientas y otras piezas.
# Utilice la b ienta correcta y tindar adecuados. No
utilice herramientas o aparatos demasiado pequeFos para trabajos
pesados (!p. ej. sierras circulares para cortar troncos de4rboles o blogues!).
* No fuerce nada con el aparato o la herramienta. Si utiliza herramientas
adecuadas obtendrd mejores resultados v trabajard con mayor seguridad.
* Proteccién laboral: Utilice abrazaderas o dispositivos de fijacidn para
sujetar la herramienta. Esto es més fiable que sujetarla con las manos.
* No se incline demasiado hacia delante: Procure mantener siempre
la verticalidad y el equilibrio.
0 o Yas herramientas. Utilice sol I
afiladas y limpias para lograr mejores resultados y trabajar de 3.3» figble

‘This dust collector has been built exclusively to be combined with
woodworking machines for suctioning the dust. Do not alter the
design of the machine or use it for purpose not intended by the
manufacturer. The manufacturer is not liable for any damage or
injury, which results from incorrect assembly, operation or electrical
connections,

‘Woodworking machines must be operated under strict safety

regulations. This is the only way to reduce the risk of accidents,

When using electric tools, the basic safety rules and the following

precautions should always be taken to reduce the risk of fire, electric

shock and personal injury.

* Read the instruction manual completely and carefully
and follow the indicated advices.

* Keep the work area clean. Cluttered areas invite injuries.

* Appropriate lighting must be provided in the work area.

*Work only at dry and well-ventilated area. Certain types of
woods, press boards, etc. produce hazardous dust emissions
when being processed. For this reason, processing procedures
must be performed with an extractor unit. Be sure to switch
on the machine and the dust collector simultaneously.

* Consider work area environment: do not expose power tools to rain
and do not use electric appliances in damp or wet locations. Do not
use power tools where there is a risk to cause fire or explosion.

* Guard against electric shock: avoid body contact with earthed
or grounded surfaces.

* Keep children and visitors out of the work area. Do not let
other persons touch the tool, the machine or the power cable.

* Dress properly: wear tight-fitting work clothes; safety goggles,
safety shoes (non-skid footwear) and tie back long hair.
Remove rings, wrist watches and bracelets before working.

* Ear protection and dust mask are recommended.

* Take care of the line core: never yank the cord to disconnect it from
the socket. Keep the main cable away from heat, oil and sharp edges.

* When an electric appliance is used outdoors, use only extension
cords intended for outdoor use and so marked.

* The use of any accessory or attachment, other than recommended
in this instruction manual, may present a risk of personal injury.

* As general rule, check that tool wrenches and any other
items have been removed.

* Use the right tool and work with the appropriate standard accessories.
Do not force small tools or appliances to do the job of a heavy-duty
tool. (e.g.: do not use a circular saw to cut tree limbs or trunks!)

* Never force the appliance or the tool. It will do the job better
and more safely at the rate for which it was intended.

* Secure the work: use clamps or tighten devices to hold the
work piece. This will be safer than using the hands.

* Do not overreach: Keep proper footing and balance at all times.

* Maintain tools with care. Use only sharp and clean tools
qo_. better performance and safer working. Follow the

Sigalas iones relativas a lubricacion y cambio d

* Verifique regularmente el cable principal. Si estuviera daFado,
entréguelo a una empresa autorizada de mantenimiento para que
lo repare. Proceda del mismo modo con los prolongadores.

# Procure que las palancas no estén mojadas o sucias y no tengan aceite ni grasa.

*Evite puestas en'servicio involuntarias: Procure que el interruptor
principal se tre desactivado con la méquil ctada.

Fagmits

* Wees altijd alert: wees oplettend, voorzichtig en peconcentreerd bij het werk.
Gebruik uw gezonde mensenverstand en werk niet aan machines als u moe bent.

* Controleer voor het werken de apparatuur en et gereedschap. Vervang direct
defect of onzeker gereedschap. In geval van een defect deel: voor het verder

np Esté alerta, concentrado y sea cuidadoso en ¢ trabajo.
Utilice el sentido comiin y no frahaje con méquinas si estd cansado.
# Compruebe los aparatos ¥ __E.!.E.Em antes de empezar a trabajar.
Sustituya inmedi las de inseguras,
En caso de pieza %aoesm Antes 8.5..:& funcionando el aparito

‘werken met het apparaat moet et defecte deel worden
om er zeker van te zijn, dat het goed werkt en de geplandz functies uitvoert,
* Controleer de viucht van de bewegende delen, het stationair lopen,

de breuk en opbouw van de bewegende delen en de andere
voorwaarden, die de bewerking zouden kunnen beinvloeden.

# Haal de stroomvoorziening van het apparaat af, als het werk
beeindigd is en altijd bij onderhoudswerkzaamheden, zoals bijv.
bij het vervangen van gereedschap, smeren of reinigen.

* Sla het apparaat en het na gebruik op een droge en

‘op. Wij raden een afsluitbare opslagplaats buiten het bereik van kinderen aan.

*1s een veiligheidsinstallatie of een ander deel beschadigd, den dient dit comect

gerepareerd of door een Esn&g.&u&e:ﬁgﬁ: te worden, tenzij het

anders in ds hakelaars mogen

ilie

deberid

for lubricating and replacement of accessories.
* Inspect main cable periodically and
repaired by an authorized service facility. Operate in the
same way for the extension cord.
* Keep handles dry and clean, free from oil and grease.
* Avoid un-intentional starting; ensure that the main switch is off when plugging in.
* Stay alert: be always watchful, careful and stay concentrated when
working, Use common sense and do not operate tools when tired.
* Check the appliance and the tools before using.Replace

part: before further use of the appliance, the damaged part
should be carefully checked to determine whether it will
operate properly and perform its intended function.

* Check for alignment of moving parts, free running, well
breakage and assembling of moving parts and any other
conditions that may affect its operation.

] aparato de la fuente de

finalizado los trabajos y antes de realizar actividades ;n ‘mantenimiento,
como p. ¢j. cambio de herramientas, _.._._._Qea: limpieza.
*Al goﬁa n un Eme.mnoom seguro

después del uso. R un lugar de

susceptible de hloqueo y lejos del alcance de los niFos.
* $i estd daFado un dispositivo de seguridad u oira pieza, deberfan repararse
adecuadamente o sustituirse por una empresa autorizada de mantenimiento,
amenos i nﬂnzs._nnﬂnainn.nﬂsmﬁmwﬁngmmnm__.s

uitsluitend door ezn bevoegd servicebednijf vervangen worden. Gebruik nooit een
apparaat of gereedschap, als de hoofdschakelaar niet aan- isﬁs__aﬁagsﬂﬁ_

T defectuosos deber bi 1 por una
empresa autorizada de imiento. No utili un aparato 0

* Reparaties mogen alleen uitgevoerd worden door gekwalificeerde p

idn del interruptor principal.

Dit elektr oldoet aan de geldende veil

* fan realizarse sol cualificadss, Este

Reparaties mogen alleen door gekwalificeerde personen en met gebmuik van
originele onderdelen uitgevoerd worden. Anders zou dit tot aanzienlijke
schade voor de gebruiker kunnen leiden,

zorgvuldig

aparato eléctri yjusta a las normas vi o
s6lo deben realizarse por personas n__s__?&&
originales. B , &l usuari

Guarde estas instrucciones

* D the appliance as soon as the work is achieved
and always before any operation of maintenance, such
as tool replacement, greasing or cleaning.

* Store the appliance after using and also the tools when
they are not used.in a dry and safe place. We recommend
to put it in a locked place, out of reach of children.

* A guard or other part that is damaged should be properly
repaired or replaced by an authorized after sale service
center unless otherwise indicated in this instruction manual,
Damaged switches should exclusively be replaced by an
authorized after sale service center. Never use an appliance
or tool when the main switch does not turn it on or off.

* Any reparation should be carried out by a qualified person. This electric
appliance is in dance with the relevant safety
Repairs should only be carried out by qualified persons using original

spare parts, otherwise this may result in considerable danger to the user.

SAVE THESE INSTRUCTIONS




ZUSATZLICHE
SICHERHEITSHINWEISE
FUR DIE
STAUBABSAUGANLAGE

Das Risiko von Verletzungen bei
Personen wird verringert, wenn die
grundlegenden Sicherheitsregeln und
die Anweisungen, welche in den
Erkldrungen zum Vorgehen
beschrieben sind, eingehalten werden
und durch die sinnvolle Verwendung
des Geriites.

Sicherheit fiir Personen ist Ihre
Verantwortung:

Verwenden Sie immer den gesunden
Menschenverstand und arbeiten Sie
mit Vorsicht in Threr Werkstatt, Wenn
ein Vorgang geféhrlich erscheint,
versuchen Sie es nicht. Probieren Sie
Lieber einen besseren und sichereren
Weg.

* Befolgen Sie die
Regelungen fiir Elektrizi
Sicherheit, sowie die giiltigen
Européischen Normen (EN 60204).
Elektrische Anschlisse und

durchgefiihrt werden.

* Verwenden Sie die
Staubabsauganlage nur in
Innenriiumen und saugen Sie nur
Holzmaterial ab: bei einer
Kombination von dnen oder

COMPLEMENT AUX™ |
CONSEILS DE SECURITE |
PQUR LE GROUPE
DEPOUSSIEREUR

Le risque de blessures des
personnes est réduit si les conseils
de sécurite dé base et les
instructions décrites dans les
conseils d'utilisation sont respectés.
et que I'appareil est utilisé de
maniZre conforme.

La sécurité des personnes se

trouve sous votre :

(NL
EXTRA

VEILIGHEIDSAANWIJZIN
GEN VOORDE
STOFAFZUIGINSTALLATIE
Het risigo voor verwondingen bij
personen wordt verminderd, als de
basis veiligheidsregels’ en de
aanwijzingen, die in de verklaringen
wvoor het te werk gaan beschreven zijn,
aangehouden worden en door een
zinvol gebruik van het apparaat.
Veiligheid voor personen is uw

Faites toujours preuve d'intelligence

et travaillez avec prudence dans

votre atelier. Lorsqu'une procédure

vous semble dangereuse, ne vous y

risquez pas. Essayez plutdt de

procéder de maniZre sére.

* Respectez les directives locales
pour I'électricité et la sécurité ainsi
que les normes europeennes (EN
60204). Les connexions et
installations électriques ne doivent
#re effectuées que par un
personnel qualifié.

# N'utilisez le groupe dépoussiereur
qu'y l'intérieur et n'aspirez que
du bois ; la combinaison de

Gebruik altijd uw gezonde

mensenverstand en werk voorzichtig

inuw werkplaats. Lijkt een handeling
gevaarlijk, probeer het dan niet.

Probeer liever een betere en veilige

manier.

* Houd u aan de plaatselijke regels
voor elektriciteit en veiligheid,
alsmede aan de geldende Europese
Normen (EN 60204). Elektrische
aansluitingen en installaties dienen
alleen door gekwalificeerd personeel
uitgevoerd te worden.

* Gebruik de stofafzuiginstallatic alleen
in binnenruimtes en zuig alleen

copeanx ou de poussiere de metal

avec de la poussiZre de bois

provoque un danger d'incendie.
* Vérifiez si lali ion électriqy

h iaal af: bij een combinatie
van metaalspaanders of stof met
houtstof bestaat brandgevaar.

* Controleer of de stroomvoorziening

aux de

Staub zusammen mit Holzstaub
besteht Brandgefahr.
* Uberprifen Sie, ob die
Stromversorgung den Anforderungen
des Gerites entspricht. (siche
Typenschild).
* Stellen Sie vor Arbeitsbeginn
sicher, daB der Staubabsaugschlauch
sicher befestigt ist und beachten Sie
die Warnsymbole, die an dem Geriit
angebracht sind.
Lesen Sie vor Gebrauch die
Bedienungsanleitung

P
l'appareil (voir plaque signalétique).

* Assurez-vous avant de
commencer le travail, que le

de eisen van het apparaat voldoet
(zie het typeplaatje).
* Overtuig u er voor het werken van,
dat de stofafzuiginstallatie veilig

INSTRUCCIONES
ADICIONALES DE
SEGURIDAD PARA EL
SISTEMA DE
ASPIRACION DE POLYO

El riesgo de lesiones a personas se

reduce si se cumplen las reglas

basicas de seguridad y las
instrucciones descritas en las

explicaciones de procedimiento, y

utilizando aprepiadamente el

aparato.

La seguridad de personas es.

responsabilidad suya:

Utilice siempre el sentido comiin y

trabaje con cuidado en su taller. No

intente realizar ningin
procedimiento que resulte peligroso.

Pruebe con una forma mejor y mis

segura.

* Respete las regulaciones locales
de electricidad y seguridad, asi
como las normas europeas
vigentes (EN 60204). Las
conexiones e instalaciones
eléctricas s6lo deben realizarse
por personal cualificado.

* Utilice el sistema de aspiracion
de polvo solamente en zonas
interiores y succione s6lo material
de madera: Existe riesgo de
incendio si se combinan virutas
metdlicas o polvo con virutas de
madera.

* Verifique si la fuente de

bevestigd is en let op de

tuyau de déf soit bien
fixé et tenez compte des symboles
d'avertissement placés sur |'appareil.

Lisez le manuel d'instructions

o avant l'emploi.

9 Risque de choc électrique
Prenez garde g vos doigts, ne
les introduisez pas dans
l'appareil.

* Avant les travaux d'entretien, le

9 Risiko eines ks
@ Achten Sie auf Thre Finger!

* Vor Wartungsarbziten, sowie vor dem
Austausch der Schlauchfilter oder vor dem
Reinigen: ziehen Sie den Gerlitestecker, um
die Stromversorgung zu unterbrechen.

Trotz der
& Sicherheitsbestimmungen

kinnen gefihrliche Umstiinde
Risiken beinhalten: Verletzungen durch
eine ungeschiitzte Klinge, Einzichen von
Kleidungsstiicken, Verletzungen auf
Grund von Kontakt mit Flammen oder
Hitzestrahlung, todlicher Elektroschock
durch direkten oder indirekten Kontakt,
Gehiirschiiden oder Schiidigung durch
das Einatmen von Staub oder
gesundheitsschiidlichem Ranch,

rempl des filtres du tuyan
ou avant le nettoyage : retirez la

die op het
apparaat staan.

e Lees voor gebruik de

cumple los
del aparato (véase la placa de
caracteristicas).
* Antes de iniciar el trabajo,
procure que la manguera de

9 Qo<8-<8~8=o_mr8,wo=n
schok
Let op uw vingers, de vingers
niet in een anderdeel steken
* Voor onderhoudswerkzaamheden,
voor het vervangen van het
slangfilter of voor het reinigen: trek
de stekker er uit om de

fiche de l'appareil pour i
T'alimentation électrique.

sécurité, des

circonstances
dangereuses peuvent contenir
des risques : blessures par lame
non protégée, vitements
agrippés, blessures causées par

m Malgré les directives de

le contact de flammes  ou de
la chaleur, choc €lectrique
mortel par contact direct ou
indirect, troubles auditifs on
atteintes dues g la respi

troom iening te

Ondanks de
bﬁ:ﬁrﬁnmegnﬁ%

'kunnen gevaarlijke
omstandigheden risico's met zich
meebrengen: verwondingen door
een onbeschermd lemmet,
intrekken van K

p de polvo esté sujetada
fiablemente y respete los simbolos
de advertencia colocados en el
aparato.

Lea las instrucciones de uso
antes del funcionamiento
9 Riesgo de descarga eléctrica
Procure que sus dedos no se
inserien en las piezas
* Antes de realizar trabajos de
mantenimiento y del cambio de
Ios filtros tubulares o de la
limpieza: tire del enchufe del
aparato para desconectarlo de la
fuente de alimentacion.

verwondingen op basis van contact
met vlammen of hittestraling,
dodelijke elektrische schok door
direct of indirect contact,
gehoorbeschadiging of
beschadiging door het inad

de _uecwm_m-.m ou de fumée
nuisible g la santé.

van stof of voor de dheid

W A pesar de las normas

circunstancias peligrosas
puedan generar riesgos: lesiones por
una cuchilla no protegida, absorcién
de prendas de ropa, lesiones por
contacto con llamas o radiacién
térmica, descargas eléctricas mortales

schadelijke rook.

por di indirecto, dakos
en los oidos o por la inhalacién de
polvo 0 humo nocivo para la salud,

ADDITIONAL
SAFTTY
INSTRUCTIONS
FOR DUST
COLLECTOR
By following the basic safety
rules as the instructions given
on preceding pages and by
using reasonably the
appliance with care, the risks
of personal injury will be
reduced.
Personal safety is your
responsibility:
Always use common sense
and work with attention in the
workshop: “If a procedure
feels dangerous, den't try it,
but ook fora better and safer
solution.
* Follow all local electrical
and safety rules and also
the relevant European
standards (EN 60204).
Electrical connection and
wiring should only be
performed by qualified
personnel.
* Use the dust collector only
inside and collect only wood
materials: combination of
metal chips or dust with
wood dust could create fire
hazard.
* Check if the power supply
conforms to the appliance
requirements (see data plate)
* Before starting, ensure that
the dust hose is well fitted
and identify the warning
symbols stuck on the
appliance.
Read the instruction
manual before using.

% Risk of electric shock
Keep fingers away and
don't introduce any
item.

* Before any operation of
maintenance, so as for the
replacement of the bags, or for
cleaning: unplug the appliance
to cut off the power supply.

Despite of the safety

instructions, dangerous
circumstances may remain
such as risks of: injury caused
by an unprotected blade,
catching of clothes, injuries due
to contact with a flame or
radiation from a heating
source, electrocution by direct
or indirect contact,
deterioration of hearing or
inhalation of dust or harmful
smoke,

400V 3N-50Hz

ELEKTRISCHER
ANSCHLUSS

Die Maschine ist nur fiir
Wechselstromversorgung
ig:230V £ 10% ~ 50 Hz
400V £10% ~ 50 Hz

Vor dem AnschlieBen,

stellen Sie sicher, daB sich

der Hauptschalter in der

Position AUS befindet.

- Passen Sie das Netzkabel,
Typ HO5VV-F mit EEC
Standardstecker und einen
Stecker, um das Kabel mit
der Maschine zu
verbinden, an.

- Verbinden Sie das
Netzkabel fest mit einer
leicht zuginglichen
geerdeten EEC Standard-
Steckdose in
Ubereinstimmung mit der
Maschinenausriistung und
den Normen vor Ort.

WICHTIG:

Die Erdungsklemme sollte
niemals entfernt werden,
bevor die Stromversorgung
getrennt ist.

Wenn Sie ein
Verlingerungskabel von
mehr als 10m Linge
verwenden, verwenden Sie
ein Kabel mit einem

Querschnitt von 2 h-.:._...—u.

Arbeiten an der elektrischen
Ausstattung diirfen
ausschlieslich von qualifizierten
Personen durchgefiihrt werden.

CONNEXION
ELECTRIQUE

La machine n'a ét¢ conéue
que pour une alimentation
pour courant alternatif.
-3 1 phase:230V % 10% ~ 50 Hz
<@ 3 phases:400V + 10% ~ 50 Hz

Avant de connecter

T'appareil, assurez-vous que

T'interrupteur central soit en

position OFE,

- Adaptez le cable de réseaun,
type HOSVV-F avec une
fiche standard EEC et une
fiche qui relie le cCble g
la machine.

- Reliez fermement le cCble
de réseau avec une prise
standard EEC mise g terre
et facilement accessible en
conformité avec
T'équipement de la machine
et les normes locales.

IMPORTANT :

La borne de terre ne doit
Jjamais Ztre retirée avant que
T'alimentation électrique ne
soit coupée.

Si vous utilisez un cCble de
rallonge de plus de 10 m de
longueur, il doit avoir un

diamZire de 25 mm?2.

Les travaux sur l'installation
électrique ne sont g effectuer
que par du personnel qualifié.

ELEKTRISCHE
AANSLUITING

De machine is alleen
gebouwd voor
wisselstroom:
- 1-fazig:230V £ 10% ~ 50 Hz
- 3-fazig:400V +10% ~ 50 Hz

Overtuig u er voor het

aansluiten van, dat de

hoofdschakelaar op de
positie UIT staat.

- Pas de netkabel, type
HO5VV-F met EEC
standaardstekker en een
stekker'om de kabel met
de machine te verbinden,
aan.

- Verbind de netkabel met
een gemakkelijk
toegankelijk, geaard EEC
standaard stopcontactin
overeenstemming met de
uitrusting van de machine
en de plaatselijke normen.

BELANGRIJK:

de aardklemmen mogen

nooit verwijderd worden,

voordat de
stroomvoorziening
uitgeschakeld is.

Gebruikt u een verlengsnoer

van meer dan 10m lengte,

gebruik dan een kabel met

een diameter van 2,5mm?,

Alleen gekwalificeerde
personen dienen werk met de

elektrische uitrusting uit te
voeren.

CONEXION
ELECTRICA

La mdquina sdlo estd
diseBada para corriente
alterna:
- Monofisica:230V £ 10% ~ 50 Hz
- Trifdsica:400V £ 10% ~ 50 Hz

Antes de conectar, asegiirese

de que el interruptor

principal se encuentra en

p o s i ¢ I 6 n

DESCONECTADO.

- Acople el cable de
alimentacion, tipo HOSVV-
F, con el conector estdandar
EEC y un enchufe para
conectar el cable a la
maquina.

- Enchufe firmemente el
cable de alimentacién a
una toma de corriente EEC
puesta a tierra y facilmente
accesible, acorde con el
equipamiento de la
méquina y las normas
locales.

IMPORTANTE:

El terminal de tierra se debe

quitarse nunca antes de

desconectarse la fuente de
alimentacién.

Si usa un prolongador de

mas de 10 m, utilice un cable

con una seccién de 2,5 mm?2,

Los trabajos en el

equipamiento eléctrico

deberian realizarse sélo por
personas cualificadas.

ELECTRICAL
CONNECTION

The machine is only
designed for alternating
power supply:
- 1 Phase:230V £ 10% ~ 50 Hz
- 3 Phase:400V +10% ~ 50 Hz

Before plugging in, insure

that the main switch is on

OFF position.

- Adapt a mains cable of
type HOSVV-F with an
EEC standard plug and also
a plug to connect the cable
to the machine.

- Connect the mains cable
absolutely to an easily
accessible earthed EEC
standard socket in
accordance with the
machine equipment and
the local standards.

IMPORTANT:

the grounding terminal

should never be

disconnected before the
power supply has been cut.

By using a cable extension

longer than 10m, foresee a

wire section of 2.5mm?.

Operation on the electrical
equipment should only be
carried out by qualified
persons.




VERWENDUNG

Bevor Sie die Absauganlage

verwenden, stellen Sie

sicher, daB der Luftstrom
den Anforderungen der

Holzbearbeitungsmaschine

entspricht, an die diese

angeschlossen wird.

- SchlieBen Sie die
Schlauchleitung an den
Staubabfuhrkanal der
Holzbearbeitungs-
maschine an.

Falls der Durchmesser des
Abfuhrkanals nicht gleich
dem der Schlauchleitung
ist, bringen Sie einen
Adapter dazwischen an.
Bei Geriiten mit 2 oder 4
Absaugtfifnungen,
bedecken Sie die Diisen,
welche Sie nicht
verwenden mit den
mitgelieferten
Abdeckungen.

@ Einschalten

- Driicken Sie die den EIN-
Schalter, um die
Staubabsauganlage
einzuschalten.

- Die Staubat 1

UTILISATION

GEBRUIK

Avant d'utiliser le groupe G aa: u de

dépoussiéreur, assurez-vous

que le courant d'aérage

corresponde aux exigences

de la machine g bois g

laquelle elle est connectée.

- Connectez la conduite du
tuyau au canal d'évacuation
de la poussiZre de la
machine g bois.
Si le diamZire du canal
d'évacuation ne correspond
pas a celui de la conduite
du tuyau, placez un
adaptateur entre les deux.
Pour les appareils g 2ou 4
ouvertures d'évacuation,
couvrez les buses non
utilisées avec les
couvercles livres avec
T'appareil .

® Mise en service

- Appuyez sur l'interrupteur
ON, pour mettre le groupe
dépoussiéreur en service.

- Le groupe dépoussiéreur
doit Ztre allumé avant le
début des travaux.

® Mise hors de service

muB vor Arbeitsbeginn
eingeschalten sein.

® Abschalten
Nach Arbeitsende und vor
‘Wartungsarbeiten, schalten
Sie die Stromversorgung
ab, indem Sie den AUS-
Schalter betitigen.
Schliesih Sie die
Absaugdffnung(en) mit
der/den Abdeckung(en).

WARTUNG

‘Wenn der Staubfilter voll

ist, muB er ausgetauscht

werden:

- Offnen Sie die Schnalle
der Klemmen und halten
Sie dabei den Filter fest.
SchlieBen Sie den
Staubfilter und entsorgen
Sie ihn unter Einhaltung
der UmweltschutzmaBnahmen.

- Tauschen Sie ihn gegen
einen neuen Auffangfilter
aus.

Schlauchfilter:

Entfernen Sie regelmiiBig

den Staub aus dem

Schlauchfilter, indem Sie

ihn ausschiitteln oder

ausschlagen.

Nicht waschen:

‘Wenn der Schlauchfilter abgenutzt

ist, tauschen Sie ihn gegen einen

Original-Schlauchfilter aus (siehe

Ersatzteile).

T'alimentation
électrique aprZs la fin des
travaux et avant les travaux
d'entretien, en appuyant sur
I'interrupteur OFF, Fermez
1'(es) ouverture(s)
d'évacuation avec le(s)
couvercle(s).

ENTRETIEN

Lorsque le filtre g poussiZre

est plein, il doit Ztre

remplacé :

- Ouvrez la fermeture des
pinces et maintencz
fermement le filtre en
mime temps.

Fermez le filtre 3 Uo=mm.pN.n
et jetez-le en respectant les
mesures de protection de
l'environnement.

- Echangez-le contre un
nouveau filtre.

Filtre du tuyau:

Enlevez réguliZrement la

poussiZre du filtre du tuyau

en le secouant ou le tapotant.

Ne pas laver:

Si le filtre du tuyau est usé,

remplacez-le par un

nouveau filtre original (voir

piZees de rechange).

afzuiginstallatie gebruikt,
overtuigt u zich ervan, dat
de luchtstroom aan de eisen
v o o r
houtbewerkingsmachines,
waaraan deze aangesloten
wordt, voldoet.
- Sluit de slangleiding aan
op het stofafvoerkanaal van
de ho i i

EMPLEO

Antes de utilizar el sistema
de aspiracion, asegirese de
que la corriente de aire
cumpla los requisitos de la
miéquina de procesamiento
de madera a la que se halla
conectada.
< Conecte la manguera
tubular al canal de
evacuacion de polvo de la

Is de doorsnede van het
afvoerkanaal niet hetzelfde
als de slangleiding, zet er
dan een adapter tussen.
Bij apparaten met 2 of 4
afzuigopeningen bedekt u
de zuigers, die u niet
gebruikt, met de
meegeleverde afdekking.
® Inschakelen

- Druk op de AAN-
schakelaar om de
stofafzuiginstallatie aan te
zetten.

- De stofafzuiginstallatie
moet voor de aanvang van
het werk ingeschakeld zijn.

# Uitschakelen
Schakel na de beeindiging
van het werk en voor

de
de madera.
Coloque un adaptador entre
el canal de evacuacién y la
manguera tubular si sus
didmetros no son iguales.
En aparatos con 2 6 4
orificiés de aspiracion,
cubra las toberas que no
utilice mediante las
cubiertas incluidas en el
suministro.

® Conectar

- Presione el interruptor
CONECTAR para
conectar el sistema de
aspiracién de polvo.

- El sistema de aspiracién
de polvo ha de estar
conectado antes de iniciar
el trabajo.

® D

onderhoudswerkzaamheden
de stroomvoorziening uit
door op de UI'T-schakelaar
te drukken. Sluit de
afzuigopening(en) met de
afdekking(en).

ONDERHOUD

Is het stoffilter vol, dan moet

deze vervangen worden:

- Open de gesp van de
klemmen en houd daarbij
het filter vast. Sluit het
stoffilter en ontdoe u ervan
met inachtneming van de
maatregelen ter

bescherming van het milieu.

- Vervang het opvangfilter
door een nieuwe.

Slangfilter:

Verwijder regelmatig het

stof uit het slangfilter door

deze uit te schudden of it
te slaan.

Niet wassen:

Is het slangfilter versleten,

vervang deze dan door cen

origineel slangfilter (zie
onderdelen).

Desconecte la fuente de
alimentacién presionando
el interruptor
DESCONECTAR una vez
finalizado el trabajo y antes
de realizar actividades de
‘mantenimiento. Cierre
el/los orificio/s de
aspiracién con la/s
cubierta/s.

MANTENIMIENTO

El filtro de polvo lleno ha

de cambiarse de la siguiente

forma:

- Abra la hebilla de las
abrazaderas sujetando
firmemente el filtro. Cierre
el filtro de polvo y
eliminelo cumpliendo las
medidas de proteccién
medioambientales.

- Cambielo por un nuevo
filtro colector.

Filtro tubular:

Quite regularmente el polvo

del filtro tubular

sacudiéndolo o golpedndolo.

No lavarlo:

Si esta desgastado el filtro

tubular, cdmbielo por uno

original (véase las piezas
de repuesto).

USING

Before use the collector,
ensure that the airflow
conforms to the
requirements of the
woodworking machine to
connect.

- Connect the hosepipe to
the dust outlet of the
woodworking machine.
If the diameter of outlet is
not the same as the
hosepipe, put an adapter
between them.

For the appliances with 2
or 4 intakes, cover the
nozzle not used with the
delivered cover.

# Switching on

- Press the button ON to
switch on the dust collector.

- The dust collector must be
switched on before starting
the work.

® Cutting off
After working and before
any maintenance operation,
cut off the power supply
by pressing button OFF.
Discount the appliance and
close the intake(s) with the
cover(s).

MAINTANCE

As soon as the dust bag is

full, it must be replaced:

- Unlock the buckle of the
clamp by maintaining the
bag. Close the dust bag
and get rid of it by
respecting the environment.

- Replace by new collecting
bag.

Filter Bag:

Remove the dust regularly

from the filter bag by

shaking up or beating it.

Never wash:

When the filter bag is

worn out, replace it with

an original one (see spare
parts).

ASA 1051 (230~50HZ)

SWITCH

®o\o@

\\J

@ ~_ ®

ASA 2051 (230~50HZ)
ASA 2401

SWITCH

CORD

LINE LOAD
L2 O\O
o &

ASA 2053/ASA 2553 (400~50HZ)

ASA 2403/ASA 3303

SWITCH

LINE LOAD

e L3 o o

o L2 oo

o L1 o~ o

Il

ASA 3053/ASA 5053 (400~50H7Z)

ASA 4003/ASA 5403 swies

L

M —x T

A

—

i

32—k |

A

—

i

513 —¥

A




Art. Nr..

0512105101

0512105102

05121051 03

05121051 04

05121051 05

05121051 06

05121051 07

05121051 08

0512105109

05121051 10

05121051 11

05121051 12

05121051 13

05121051 14

05121051 15

05121051 16

05121051 17

05121051 18

0512105119

0512105120

0512105121

0512105122

0512105123

05121051 24

05121051 25

05121051 26

0512105127

05121051 28

0512105129

05121051 30

BESCHREIBUNG
MOTOR

MOTORDICHTUNG |

MB8 x 16mm
SECHSKANTSCHRAUBE

M8 SICHERUNGSSCHEIBE \

MOTORABDECKUNG

DICHTUNG

5/16" x ADI8 x 2mm.

FLACHE UNTERLEGSCHEIBE
5/16"x 3/4
SECHSKANTSCHRAUBE

GEBLASERAD

5/16"SPEZIAL-
UNTERLEGSCHEIBE
5/16" x 3/4"
SECHSKANTSCHRAUBE

SACKAUFHANGUNG (OBEN)
SACKAUFHANGUNG (UNTEN)
M8 SECHSKANTMUTTER
OBERER SCHLAUCHFILTER
SCHELLE

HALTEKLAMMER

M6 x 16mm
SECHSKANTSCHRAUBE

M8 SICHERUNGSSCHEIBE
M6 SECHSKANTMUTTER
UNTERER AUFEANGFILTER
GEBLASE

TRAGER

5/16" x ADI8 x 2mm
SICHERUNGSSCHEIBE

M8 x 50mm KNOPF
UNTERSATZ

3/8"x 3" GLEITROLLE
3/8"SICHERUNGSSCHEIBE

4"SCHLAUCHSCHELLE

4" 25M
FLEXIBLER SCHLAUCH

ASA 1051

DESCRIPTION
MOTEUR

JOINT MOTEUR

M8 x 16mm
VIS HEXAGONALE

M8 RONDELLE D'ARRET
COUVERCLE DU MOTEUR

JOINT

5/16"x AD18 x 2mm
RONDELLE PLATE

5/16" x 3/4" VIS HEXAGONALE
ROUE DE VENTILATEUR
5/16" RONDELLE SPECTALE

5/16" % 314" VIS HEXAGONALE

SUSPENSION DU
COLLECTEUR (SUPERIEURE}
SUSPENSION DU
COLLECTEUR (INFERIEURE)

M8 ECROU HEXAGONAL
FILTRE SUPERIEUR
BRIDE

ETRIER

M6 x 16mm
VIS HEXAGONALE

M6 RONDELLE

M6 ECROU HEXAGONAL
COLLECTEUR INFERIEUR
VENTILATEUR

SUPPORT

5/16" x AD18 x 2mm
RONDELLE PLATE

M8 x 50mm MOLETTE
BASE

3/8" x 3" ROULEAU GLISSEUR
3/8" RONDELLE

4" COLLIER DE SERRAGE

4" x 2.5M TUYAU FLEXIBLE

BESCHRIJVING
MOTOR

MOTOR DICHTING

M8 x 16mm
ZESKANTSCHROEF

M8 ZESKANTMOER
MOTORAFDEKKING

DICHTING

5/16" x ODI$ x 2mm
PLATTE VEILIGHEIDSSCHUF

5/16" x 3/4" ZESKANTSCHROEF

VENTILATORBANDEN

5/16" SPECIAAL
VEILIGHEIDSSCHUF

516" x 3/4" ZESKANTSCHROEF

STOFCOLLECTOROBHANGING
(BOVEN)
STOFCOLLECTOROBHANGING
(ONDERAAN)

M8 ZESKANTMOER
BOVENSTE ZAKKENFILTER
BAND BEVESTIGINGSBAND
VASTMAAKKRAM

M6 x 16mm ZESKANTSCHROEF
M6 STOP VEILIGHEIDSSCHIF
M6 ZESKANTMOER
ONDERSK STOFCOLLECTOR
PROPELLER

DRAGFRAME

/16" x ODI8 x 2mm
PLATTE VEILIGHEIDSSCHUF

M8 x 50mm KNOP
VOETSTUK

3/8" x 3" CASTER

3/8" STOP VEILIGHEIDSSCHUF
4" SLANGKRAM

4" x 2.5M FLEXIBELE SLANG

DESCRIPCION
MOTOR

JUNTA DE MOTOR

M8 x 16mm
TORNILLO HEXAGONAL

M8 ARANDELA DE SEGURIDAD
‘CUBIERTA DEL MOTOR

GASQUETE

5/16" x ODI8 x 2mm
ARANDELA PLANA
S/16" x 34"

TORNILLO HEXAGONAL

RUEDADE VENTILADOR

5/16" ARANDELAESPECIAL

5/16" x 3/4" TORNILLO
HEXAGONAL
SUSPENSION DE LA
BOLSA (SUPERIOR)
SUSPENSION DE LA
BOLSA (INFERIOR)

M8 TUERCA HEXAGONAL

FILTRO TUBULAR
SUPERIOR

ABRAZADERA

ABRAZADERA DE
FUACION

M6 x 16mm TORNILLO
HEXAGONAL

M6 ARANDELA DE
SEGURIDAD

M6 TUERCA HEXAGONAL

FILTRO COLECTOR
INFERIOR

VENTILADOR

SOPORTE

5/16" x ODI8 x 2mm
ARANDELA PLANA

MS x 50mm BOTON
BASE

38" x 3" RUEDA DESLIZANTE
3/8 ARANDELA DE SEGURIDAD
4" ABRAZADERA TUBULAR

4" x2.5M TUBO FLEXIBLE

D

DESCRIPTION
MOTOR

MOTOR GASKET

M8 x 16mm HEX HD SCREW
M8 LOCK WASHER
MOTOR COVER

GASKET

5/16" x OD18 x 2Zmm
FLAT WASHER

5/16" x 3/4" HEX HD SCREW
IMPELLER

5/16" SPECIAL WASHER
5/16" x 3/4" HEX HD SCREW
BAGHANGING (UPPER)
BAG HANGING (LOWER)
M8 HEX NUT

TOP FILTER BAG
BRACKET CLAMP
RETAINING CLIP

M6 x 16mm HEX HD SCREW
M6 LOCK WASHER

M6 HEX NUT

LOWER COLLECTING BAG
BLOWER

SUPPORT

5/16" x OD18 x 2mm
FLAT WASHER

M8 x S0mm KNOB
BASE

3/8" x 3" CASTER
3/8" LOCK WASHER
4" HOSE CLAMP

4" x 2 5M FLEXIBLE HOSE

ASA 1051




Art. Nr..
05122051 00
0512205300
05122051 01
0512205301
0512205302
05121051 03
05122053 04
0512105105
05122053 06
0512105107
05122053 08
0512105109
05122053 10
05121051 11
05122053 12
0512105113
05122053 14
05121051 15
05122053 16
0512105117
05122053 18
05121051 19
0512205320
0512105121
05122053 22
0512105123
05122053 24
05121051 25
0512205326
05121051 27
05122053 28
0512105129
0512205330
0512205331
0512205332
0512205333
05122053 34
0512205335
05122053 36
0512205337

05122053 38

ASA 2051/ASA2053

BESCHREIBUNG
Schalter 2051/230 Volt
Schalter 2053/400 Volt
MOTOR 2051
MOTOR 2053
MOTORDICHTUNG
M8 % 16mm SECHSKANTSCHRAUBE
M8 SICHERUNGSSCHEIBE
MOTORABDECKUNG
DICHTUNG
18 54D o FLACKE SCHERUNGRSCHERS
516" x 34" SECHSKANTSCHRAUBE
FLUGELRAD
§/16" SPEZIALSICHERUNGSSCHEIBE
5/16" 34" SECHSKANTSCHRAUBE
(OBERER) SACK-AUFHANGER
TRAGER
M SECHSKANTSCHRAUBE
§16' AL} Jom FLACHE SICHERUNGRSCHEBE
OBERER SCHLAUCHFILTER
SPANNBAND
HALTEKLAMMER
M6 % 16mm SECHSKANTSCHRAUBE
M6 SICHERUNGSSCHEIBE
M6 SECHSKANTMUTTER
UNTERER AUFFANGSACK
GEBLASE
STUTZE
J16' 3D 2o FLACKE SCHERUNGSSCHEIBE
MS x 50mm RANDELKNOPF
UNTERTEIL
3/8" x 3" GLEITROLLE
38" SICHERUNGSSCHEIBE
4" SCHLAUCHKLEMME
4" x25M FLEXIBLER SCHLAUCH
5" KLEMME
M42x 12mm BLECHSCHRAUBE
SAUGKANAL
4" SAUGKAPPE
5" SAUGKAPPE
M8 x 20mm SECHSKANTSCHRAUBE

MB x 20mm SECHSKANTSCHRAUBE

DESCRIPTION

Schalter 2051/230 Volt
1"Schalter 2053/400 Volt
|- MOTOR 2051

MOTOR 2053
JOINT MOTEUR
M8 x 16mm VIS HEXAGONALE,
M8 RONDELLE DARRET
RECOUVREMENT DU MOTEUR
JOINT
516" £ADIS x 2n RONDELLE DARRET
5/16" x 314" VIS HEXAGONALE
ROUET DE VENTILATEUR
5116 RONDELLE D'ARRET SPECIALE
516" x 3/4" V1§ HEXAGONALE
SUSPENSION DU COLLECTELR (SUPERIELR)
SUPPORT
MBS VIS HEXAGONALE
§/16' xAD23 1 2n RONDELLE D ARRET
FILTRE SUPEREUR
ATTACHE
ETRIER
M6 x 16mm VIS HEXAGONALE
M6 RONDELLE D'ARRET
M6 ECROU HEXAGONAL
COLLECTEUR INFERIEUR
VENTILATEUR
SOUTIEN
516" £ AD1S x 2 RONDELLE D'ARRET
MBS x 50mm MOLETTE
DESSOUS
8" 13" ROULEAUX GLISSEURS
3/8" RONDELLE D’ARRET
4" COLLIER DE SERRAGE
4" x2.5M TUBE FLEXIBLE
5" COLLIER DE SERRAGE
M4.2 x 12mm VIS AMETAUX
CANAL DIASPIRATION
4" CAPUCHON D’ASPIRATION
5* CAPUCHON DYASPIRATION
M8 x 20mm VIS HEXAGONALE

M8 x 20mm VIS HEXAGONALE

BESCHRLJVING
Schalter 2051/230 Volt
Schalter 2053/400 Volt
MOTOR 2051
MOTOR 2053
MOTORDICHTING
M8 x 160im ZESKANT-HD-SCHROEF
M8 VEILIGHEIDSSCHIIF
MOTORAFDEKKING

DICHTING

/16" x OD18 x 2mm PLATTE VEILIGHEIDSSCHOF

5/16" x 314" ZESK ANT-HD-SCHROEF
PROPELLER

5/16" SPECIAALVEILIGHEIDSSCHLIF
5/16" x 34" ZESKANT-HD-SCHROEF
ZAKOPHANGING BOVEN
FRAME

M8 ZESKANT-HD-SCHROEF

S16° x D23 x 2um PLATTE VEILIGHEIDSSCHIF

SLANGFILTER BOVEN
KLEMBAND
VASTMAAKKRAM

M6 x 16mm ZESKANT-HD-SCHROEF
M6 VEILIGHEIDSSCHUF
M6 ZESKANTMOET
‘OPVANGZAK BENEDEN
‘COMPRESSOR

DRAAGFRAME

§16" £ OD18 x 2me PLATTE VEILIGHEDSSCHUF

M8 x 50mm KNOP
‘ONDERSTEL

3/8" x 3" GLIJROL

3/8" VEILIGHEIDSSCHUF
4" SLANGKRAM

4" x 2 5M FLEXIBELE SLANG
5" KRAM

M4.2 x 12mm BLIKSCHROEF
ZUIGKANAAL

4" ZUIGKAP

5" ZUIGKAP

M8 x 20mm ZESKANT-HD-SCHROEF

M8 x 20mm ZESKANT-HD-SCHROEF

DESCRIPCION
Schalter 2051/230 Volt
Schalter 2053/400 Volt
MOTOR 2051
MOTOR 2053
JUNTA DE MOTOR
M8 x 16mm TORNILLO HEXAGONAL
M8 ARANDELA DE SEGURIDAD
CUBIERTA DEL MOTOR
JUNTA
516w AD15 2 ARANDELA PLANA DE SEGURIDAD
5/16" x 314" TORNILLO HEXAGONAL
RUEDA DE ALETAS

5/16" ARANDELA ESPECIAL DE SEGURIDAD.

DESCRIPTION
Schalter 2051/230 Volt
Schalter 2053/400 Volt
MOTOR 2051
MOTOR 2053
MOTOR GASKET
M8 x 16mm HEX HD SCREW
M8 LOCK WASHER
MOTOR COVER
GASKET
§/16" x ODI8 x 2mm FLAT WASHER
5/16" x 34" HEX HD SCREW
IMPELLER

5/16" SPECIAL WASHER

/16" x 3/4" TORNILLO HEXAGONAL _ S/16" x 3/4* HEX HD SCREW

‘DISPOSITIVO DE SUSPENSION DE LABOLSA (SUPERIOR)
SOPORTE

M8 TORNILLO HEXAGONAL
16'%ADE3 1 ARANDELA PLANA DE SEGUADAD
FILTRO TUBULAR SUPERIOR
CINTA DE SUJECION
ABRAZADERA DE FIIACION

M6 x 16mm TORNILLO HEXAGONAL
M6 ARANDELA DE SEGURIDAD
M6 TUERCA HEXAGONAL
SACO COLECTOR INFERIOR
VENTILADOR

APOYOQ

§1'1ADIS 1 ARANDELA PLANADE SEGURDAD
M8 x S0mm BOTON MOLETEADO
PARTE INFERIOR

3/8" x 3" RUEDA DELIZANTE

3/8” ARANDELA DE SEGURIDAD
4" PINZA PARA TUBO FLEXTBLE
47x2.5M MANGUERA FLEXIBLE
5" PINZA

M42 x 12mm TORNILLO DE CHAPA
CANAL DE ASPIRACION

4" CAPUCHON DE ASPIRACION

5" CAPUCHON DE ASPIRACION

M8 x 20mm TORNILLO HEXAGONAL

M8 x 20mm TORNILLO HEXAGONAL

BAG HANGING(UPPER)
BRACKET

M8 HEX HD SCREW
5/16" £ 0D23 x 2mm FLAT WASHER
TOP FILTER BAG
BRACKET CLAMP
RETAINING CLIP

M6 x 16mm HEX HD SCREW
M6 LOCK WASHER

M6 HEX NUT

LOWER COLLECTING BAG
BLOWER

SUPPORT

5(16" x OD18 x 2mm FLAT WASHER
M§ x 50mm KNOB

BASE

3/8" x 3" CASTER

3/8" LOCK WASHER

4" HOSE CLAMP

4" x 2.5M FLEXIBLE HOSE
5" CLAMP

M42 x 12mm SHEET METAL SCREW
INTAKE PORT

4" INTAKE CAP

5" INTAKE CAP

M8 x 20mm HEX HD SCREW

M8 x 20mm HEX HD SCREW

ASA 2051/ASA 2053




Art.Nr..
05122051 00
0512205300
0512205101
0512205301
0512205302
0512105103
05122053 04
0512105105
0512205306
0512105107
05122053 08
05122403 09A
05122053 10
05121051 11
05122053 12
0512105113
05122053 14
0512105115
05122053 16
0512105117
05122053 18
0512105119
05122053 20
05121051 21
0512205322
05122403 23A
05122053 24
0512105125
05122053 26
05121051 27
05122053 28
05121051 29
05122053 30
05122053 31
05122053 32
05122053 33
05122053 34
05122053 35
05122053 36
05122053 37

05122053 38

ASA 2401/ASA2403

BESCHREIBUNG
Schalter 2051/230 Volt
Schalter 2053/400 Volt
MOTOR 2051
MOTOR 2053
MOTORDICHTUNG
M8 % 16mm SECHSKANTSCHRAUBE
M8 SICHERUNGSSCHEIBE
MOTORABDECKUNG
DICHTUNG
18 54D o FLACKE SCHERUNGRSCHERS
516" x 34" SECHSKANTSCHRAUBE
FLUGELRAD
§/16" SPEZIALSICHERUNGSSCHEIBE
5/16" 34" SECHSKANTSCHRAUBE
(OBERER) SACK-AUFHANGER
TRAGER
M SECHSKANTSCHRAUBE
§16' AL} Jom FLACHE SICHERUNGRSCHEBE
OBERER SCHLAUCHFILTER
SPANNBAND
HALTEKLAMMER
M6 % 16mm SECHSKANTSCHRAUBE
M6 SICHERUNGSSCHEIBE
M6 SECHSKANTMUTTER
UNTERER AUFFANGSACK
GEBLASE
STUTZE
J16' 3D 2o FLACKE SCHERUNGSSCHEIBE
MS x 50mm RANDELKNOPF
UNTERTEIL
3/8" x 3" GLEITROLLE
38" SICHERUNGSSCHEIBE
4" SCHLAUCHKLEMME
4" x25M FLEXIBLER SCHLAUCH
5" KLEMME
M42x 12mm BLECHSCHRAUBE
SAUGKANAL
4" SAUGKAPPE
5" SAUGKAPPE
M8 x 20mm SECHSKANTSCHRAUBE

MB x 20mm SECHSKANTSCHRAUBE

DESCRIPTION

Schalter 2051/230 Volt
1"Schalter 2053/400 Volt
|- MOTOR 2051

MOTOR 2053
JOINT MOTEUR
M8 x 16mm VIS HEXAGONALE,
M8 RONDELLE DARRET
RECOUVREMENT DU MOTEUR
JOINT
516" £ADIS x 2n RONDELLE DARRET
5/16" x 314" VIS HEXAGONALE
ROUET DE VENTILATEUR
5116 RONDELLE D'ARRET SPECIALE
516" x 3/4" V1§ HEXAGONALE
SUSPENSION DU COLLECTELR (SUPERIELR)
SUPPORT
MBS VIS HEXAGONALE
§/16' xAD23 1 2n RONDELLE D ARRET
FILTRE SUPEREUR
ATTACHE
ETRIER
M6 x 16mm VIS HEXAGONALE
M6 RONDELLE D'ARRET
M6 ECROU HEXAGONAL
COLLECTEUR INFERIEUR
VENTILATEUR
SOUTIEN
516" £ AD1S x 2 RONDELLE D'ARRET
MBS x 50mm MOLETTE
DESSOUS
8" 13" ROULEAUX GLISSEURS
3/8" RONDELLE D’ARRET
4" COLLIER DE SERRAGE
4" x2.5M TUBE FLEXIBLE
5" COLLIER DE SERRAGE
M4.2 x 12mm VIS AMETAUX
CANAL DIASPIRATION
4" CAPUCHON D’ASPIRATION
5* CAPUCHON DYASPIRATION
M8 x 20mm VIS HEXAGONALE

M8 x 20mm VIS HEXAGONALE

BESCHRLJVING
Schalter 2051/230 Volt
Schalter 2053/400 Volt
MOTOR 2051
MOTOR 2053
MOTORDICHTING
M8 x 160im ZESKANT-HD-SCHROEF
M8 VEILIGHEIDSSCHIIF
MOTORAFDEKKING

DICHTING

/16" x OD18 x 2mm PLATTE VEILIGHEIDSSCHOF

5/16" x 314" ZESK ANT-HD-SCHROEF
PROPELLER

5/16" SPECIAALVEILIGHEIDSSCHLIF
5/16" x 34" ZESKANT-HD-SCHROEF
ZAKOPHANGING BOVEN
FRAME

M8 ZESKANT-HD-SCHROEF

S16° x D23 x 2um PLATTE VEILIGHEIDSSCHIF

SLANGFILTER BOVEN
KLEMBAND
VASTMAAKKRAM

M6 x 16mm ZESKANT-HD-SCHROEF
M6 VEILIGHEIDSSCHUF
M6 ZESKANTMOET
‘OPVANGZAK BENEDEN
‘COMPRESSOR

DRAAGFRAME

§16" £ OD18 x 2me PLATTE VEILIGHEDSSCHUF

M8 x 50mm KNOP
‘ONDERSTEL

3/8" x 3" GLIJROL

3/8" VEILIGHEIDSSCHUF
4" SLANGKRAM

4" x 2 5M FLEXIBELE SLANG
5" KRAM

M4.2 x 12mm BLIKSCHROEF
ZUIGKANAAL

4" ZUIGKAP

5" ZUIGKAP

M8 x 20mm ZESKANT-HD-SCHROEF

M8 x 20mm ZESKANT-HD-SCHROEF

DESCRIPCION
Schalter 2051/230 Volt
Schalter 2053/400 Volt
MOTOR 2051
MOTOR 2053
JUNTA DE MOTOR
M8 x 16mm TORNILLO HEXAGONAL
M8 ARANDELA DE SEGURIDAD
CUBIERTA DEL MOTOR
JUNTA
516w AD15 2 ARANDELA PLANA DE SEGURIDAD
5/16" x 314" TORNILLO HEXAGONAL
RUEDA DE ALETAS

5/16" ARANDELA ESPECIAL DE SEGURIDAD.

DESCRIPTION
Schalter 2051/230 Volt
Schalter 2053/400 Volt
MOTOR 2051
MOTOR 2053
MOTOR GASKET
M8 x 16mm HEX HD SCREW
M8 LOCK WASHER
MOTOR COVER
GASKET
§/16" x ODI8 x 2mm FLAT WASHER
5/16" x 34" HEX HD SCREW
IMPELLER

5/16" SPECIAL WASHER

/16" x 3/4" TORNILLO HEXAGONAL _ S/16" x 3/4* HEX HD SCREW

‘DISPOSITIVO DE SUSPENSION DE LABOLSA (SUPERIOR)
SOPORTE

M8 TORNILLO HEXAGONAL
16'%ADE3 1 ARANDELA PLANA DE SEGUADAD
FILTRO TUBULAR SUPERIOR
CINTA DE SUJECION
ABRAZADERA DE FIIACION

M6 x 16mm TORNILLO HEXAGONAL
M6 ARANDELA DE SEGURIDAD
M6 TUERCA HEXAGONAL
SACO COLECTOR INFERIOR
VENTILADOR

APOYOQ

§1'1ADIS 1 ARANDELA PLANADE SEGURDAD
M8 x S0mm BOTON MOLETEADO
PARTE INFERIOR

3/8" x 3" RUEDA DELIZANTE

3/8” ARANDELA DE SEGURIDAD
4" PINZA PARA TUBO FLEXTBLE
47x2.5M MANGUERA FLEXIBLE
5" PINZA

M42 x 12mm TORNILLO DE CHAPA
CANAL DE ASPIRACION

4" CAPUCHON DE ASPIRACION

5" CAPUCHON DE ASPIRACION

M8 x 20mm TORNILLO HEXAGONAL

M8 x 20mm TORNILLO HEXAGONAL

BAG HANGING(UPPER)
BRACKET

M8 HEX HD SCREW
5/16" £ 0D23 x 2mm FLAT WASHER
TOP FILTER BAG
BRACKET CLAMP
RETAINING CLIP

M6 x 16mm HEX HD SCREW
M6 LOCK WASHER

M6 HEX NUT

LOWER COLLECTING BAG
BLOWER

SUPPORT

5(16" x OD18 x 2mm FLAT WASHER
M§ x 50mm KNOB

BASE

3/8" x 3" CASTER

3/8" LOCK WASHER

4" HOSE CLAMP

4" x 2.5M FLEXIBLE HOSE
5" CLAMP

M42 x 12mm SHEET METAL SCREW
INTAKE PORT

4" INTAKE CAP

5" INTAKE CAP

M8 x 20mm HEX HD SCREW

M8 x 20mm HEX HD SCREW

ASA 2401/ASA2403




&
a
o

© ok 9 A wm koW N -

Art. Nr..
0512255301
05122553 02
0512255303
0512255304
0512255305
05122553 06
0512255307
05122553 08
0512255309
05122553 10
05122553 11
05122553 12
0512255313

05122553 14

05122553 18
0512255319
05122553 20
0512255321
0512255322
0512255323
0512255324
05122553 25
05122553 26
0512255327
0512255328
0512255329
0512255330
0512255331
05122553 32
0512255333
05122553 34
0512255335
05122553 36
05122553 37
0512255338
0512255339
0512255340
05122553 41
05122553 42

0512255343

BESCHREIBUNG
MOTOR
MOTORDICHTUNG
M8 x 16mm SECHSKANTSCHRAUBE
M8 SICHERUNGSSCHEIBE
MOTORABDECKUNG
DICHTUNG
16" ADIR I FLACHE SICHERLNGSSCHEBE
5/16' x 314" SECHSKANTSCHRAUBE
FLUGELRAD
5/16' SPEZIALSICHERUNGSSCHEIBE
5/16' x 34" SECHSKANTSCHRAUBE
SACK-AUFHANGER
OBERER SCHLAUCHFILTER
SPANNBAND
GEBLASESTUTZE
GEBLASE
M$ x SUmm SECHKANTSCHRAUBE
M8 SECHSKANTMUTTER
TRAGER
M8 x 20mm SECHSKANTSCHRAUBE
16" 1 D2 i FLACKE SCHERUNGSSCHERE
GUMMISICHERUNG
HALTEKLAMMER
M6 16mm SECHSKANTSCHRAUBE
M6 SICHERUNGSSCHEIBE
M6 SECHSKANTMUTTER
U-FORMIGER OBERER HALTER
1" 5 ADIB  inm FLACHE SICHERUNGSSCHERBE
M8 x 50mm RANDELKNOPF
U-FORMIGES UNTERTEIL
3" GLEITROLLE
3/8" SICHERUNGSSCHEIBE
UNTERER AUFFANGFILTER
EINLASSABDECKUNG
M4.2 x | 2mm SCHNEIDSCHRAUBE
M4.2x 12mm SCHNEIDSCHRAUBE
SAUGKANAL
M8 x 20mm SECHSKANTSCHRAUBE
M8 x 20mm SECHSKANTSCHRAUBE
M6 16mm SECHSKANTSCHRAUBE
M6 SECHSKANTMUTTER
4" SCHLAUCHSCHELLE

4" x 2.5M FLEXIBLER SCHLAUCH

ASA 2553

DESCRIPTION
MOTEUR
JOINT MOTEUR
M8 x 16mm VIS HEXAGONALE
M8 RONDELLE D'ARRET
RECOUVREMENT DUMOTEUR
JOINT
/16" x AD18 x 2mm RONDELLE D'ARRET
5/16" x 3/4" VIS HEXAGONALE
ROUET DE VENTILATEUR
/16" RONDELLE DYARRET SPECTALE
516" x 3/4" VIS HEXAGONALE
SUSPENSION
COLLECTEUR (SUPERIEUR)
ATTACHE
SOUTIEN DU VENTILATEUR
VENTILATEUR
M8 x 50mm VIS HEXAGONALE
M8 ECROU HEXAGONAL
SUPPORT
M8 x 20mm VIS HEXAGONALE
$/16' x AD23 x 2mm RONDELLE D'ARRET
PROTECTION EN CAOUTCHOUC
ETRIER
M6 x 16mm VIS HEXAGONALE
M6 RONDELLE D'ARRET
M6 ECROU HEXAGONAL
SUPPORT SUPPERIEUR EN FORME U
S/16' x ADIE x 2mm RONDELLE D'ARRET
M8 x 50mm MOLETTE
BASE EN FORME U
3" ROULEAUX GLISSEURS
3/8" VIS HEXAGONALE
COLLECTEUR INFERIEUR
COUVERCLE DE L'ENTREE
M4.2 x 12mm VIS AMETAL
M4.2x 12mm VIS A METAL
CANAL D'ASPIRATION
M8 x 20mm VIS HEXAGONALE
MBS x 20mm VIS HEXAGONALE
M6 x 16mm VIS HEXAGONALE
M6 ECROU HEXAGONAL
4" COLLIER DE SERRAGE

4" x 2.5M TUYAN FLEXIBLE

BESCHRIJVING
MOTOR
MOTORDICHTING
M8 x 16mm ZESKANTSCHROEF
M8 STOP VEILIGHEIDSSCHIJF
MOTORAFDEKKING
DICHTING
/16" OD18 2 2o PLATTE VEILIGHEIDSSCHITE
5/16" x 3/4" ZESKANTSCHROEF
PROPELLER
§/16" SPECIAAL VEILIGHEIDSSCHUE
5/16° x 3/4" ZESKANTSCHROEF
FILTEROPHANGING
BOVENSTE ZAKKENFILTER
KLEMBAND
VENTILATOR DRAGFRAME
VENTILATOR
M8 x 50mm ZESKANTSCHROEF
MB ZESKANTMOET
KRAM
M8 x 20mm ZESKANTSCHROEF
S16*x 00231 2om PLATTE VEILIGHEIDSSCHIF
RUBBER SCHUT
VASTMAAKKRAM
M6 x 16mm ZESKANTSCHROEF
M6 STOP VEILIGHEIDSSCHIJF
M6 ZESKANTMOET
U MODEL BOVERSTE DRAAGFRAME
S116"x 018 x 2mm PLATTE VEILIGHEIDSSCHIF
MB x 50mm KNOP
U MODEL FRAME
3" GLUUROL
3/8" STOP VEILIGHEIDSSCHIIF
ONDERSTE STOFCOLLECTOR
INGANSGAFDEKKING
M4.2 x 12mm BLIKSCHROEF
M4.2x 12mm BLIKSCHROEF
ZUIGKANAAL
M8 x 20mm ZESKANTSCHROEF
M8 x 20mm ZESKANTSCHROEF
M6 x 16mm ZESKANTSCHROEF
M6 ZESKANTMOER
4" SLANGKRAM

4" x 2.5M FLEXIBELE SLANG

DESCRIPCION
MOTOR

JUNTA DE MOTOR

M8 1nen TORNLLLO HEXAGONAL
M8 ARANDELA DE SEGURIDAD
CUBTERTA DEL MOTOR
JUNTA

§16"x0DI8 x 2nm ARANDELAPLANA
§16' 134" TORNILLO HEXAGONAL.
RUEDA DE ALETAS
§16' ARANDELA ESPECIAL
§116°5 34 TORNILLO HEXAGONAL
SUSPENSIGN DE LABOLSA
FILTRO TUBULAR SUPERIOR
CINTA DE SUJECION
SUJECION DE VENTILADOR
VENTILADOR

8. S0nm TORNLLLO HEXAGONAL
M8 TUERCA HEXAGONAL
SOPORTE

8.1 Xnan TORNLLLO HEXAGONAL
/16" 5 0D x Jmm FLAT WASHER
RUBBER PROTECT
ABRAZADERA DE FUACION
V61 16mn TORNILLO HEXAGONAL
6 ARANDELA DE SEGURIDAD

M6 TUERCA HEXAGONAL
FORTADOR SUPERIOR EN FORMADE U
/16" 5 0DIS 1 Jom ARANDELAPLANA
M8 x 50mm BOTON
PORTADOR INFERIOR EN FORMA DE U
3" RUEDA DESLIZANTE
38 ARANDELA DE SEGURIDAD
FILTRO COLECTOR INFERIOR
CUBIERTA DE INSERCION
1442 2 TORNTLLO CORTANTE
V421 12 TORNTLLO CORTANTE
CANAL DE ASPIRACION

V8 x W TORNILLO HEXAGONAL
M8 % M TORNILLO HEXAGONAL
161 16nn TORNILLO HEXAGONAL
M6 TUERCA HEXAGONAL
4" ABRAZADERA TUBULAR

4'x 2.5M TUBO FLEXIBLE

(G

DESCRIPTION
MOTOR
MOTOR GASKET
M8 x 16mm HEX HD SCREW
M8 LOCK WASHER
MOTOR COVER
GASKET
516" x OD18 x 2mm FLAT WASHER
5/16" x 3/4" HEX HD SCREW
IMPELLER
5/16" SPECIAL WASHER
/16" x 3/4° HEX HD SCREW
BAG HANGING
TOP FILTER BAG
BRACKET CLAMP
BLOWER SUPPORT
BLOWER
M3 x 50mm HEX HDSCREW.
M8 HEX NUT
BRACKET
M8 x 20mm HEX HD SCREW
516" x OD23 x 2mmFLAT WASHER
RUBBER PROTECT
RETAINING CLIP
M6 x 16mm HEX HD SCREW
M6 LOCK WASHER
M6 HEX NUT
U SHAPE UPPER SUPPORT
S/16 x ODI8 x 2mm FLAT WASHER
M8 x 50mm KNOB
U SHAPE BASE
3" CASTER-ROLL
3/8" LOCK WASHER
LOWER COLLECTION BAG
INLET COVER
M4.2 % 12mm TAPPING SCREW
M4.2 x 12mm TAPPING SCREW
VACUUM CHANNEL
M8 x 20mm HEX HD SCREW
M8 x 20mm HEX HD SCREW
M6 x 16mm HEX HD SCREW
M6 HEX NUT
4" HOSE CLAMP

4" x2.5M FLEXIBLE HOSE

S I T S

- B B B = 2 B RN ® ® ® B N RN NN RN =

=

ASA 2553




Art.Nr..
0512255301
0512255302
0512255303
0512255304
0512255308
0512255306
0512255307
05122553 08
05123303 09A
05122553 10
05122553 11
0512255312
05122553 13
05122553 14
05122553 15
05123303 16A
0512255317
05122553 18
05122553 19
05122553 20
0512255321
05122553 22
0512255323
0512255324
05122553 25
05122553 26
0512255321
0512255328
0512255329
05123303 30A
05122553 31
0512255332
0512255333
0512255334
05122553335
05122553 36
05122553 37
05122553 38
05122553 39
0512255340
0512255341
05122553 42

0512255343

BESCHREIBUNG
MOTOR
MOTORDICHTUNG
M8 x 16mm SECHSKANTSCHRAUBE
M8 SICHERUNGSSCHEIBE
MOTORABDECKUNG
DICHTUNG
16'3 ADIR I FLACHE SICHERUNGSSCHEBE
5/16' x 314" SECHSKANTSCHRAUBE
FLUGELRAD
5/16' SPEZIALSICHERUNGSSCHEIBE
5/16' x 34" SECHSKANTSCHRAUBE
SACK-AUFHANGER
OBERER SCHLAUCHFILTER
SPANNBAND
GEBLASESTUTZE
GEBLASE
M$ x SUmm SECHKANTSCHRAUBE
M8 SECHSKANTMUTTER
TRAGER
M8 x 20mm SECHSKANTSCHRAUBE
1" 1 D2 i FLACKE SICHERUNGSSCHERE
GUMMISICHERUNG
HALTEKLAMMER
M6 16mm SECHSKANTSCHRAUBE
M6 SICHERUNGSSCHEIBE
M6 SECHSKANTMUTTER
U-FORMIGER OBERER HALTER
16" 5 ADIB  imm FLACHE SICHERUNGSSCHERE
M8 x 50mm RANDELKNOPF
U-FORMIGES UNTERTEIL
3" GLEITROLLE
3/8" SICHERUNGSSCHEIBE
UNTERER AUFFANGFILTER
EINLASSABDECKUNG
M4.2 x | 2mm SCHNEIDSCHRAUBE
M4.2 x 12mm SCHNEIDSCHRAUBE
SAUGKANAL
M8 x 20mm SECHSKANTSCHRAUBE
M8 x 20mm SECHSKANTSCHRAUBE
M6 x 16mm SECHSKANTSCHRAUBE
M6 SECHSKANTMUTTER
4" SCHLAUCHSCHELLE

4" x 2.5M FLEXIBLER SCHLAUCH

ASA 3303

DESCRIPTION
MOTEUR
JOINT MOTEUR
M8 x 16mm VIS HEXAGONALE
M8 RONDELLE D'ARRET
RECOUVREMENT DUMOTEUR
JOINT
/16" x AD18 x 2mm RONDELLE D'ARRET
5/16" x 3/4" VIS HEXAGONALE
ROUET DE VENTILATEUR
/16" RONDELLE D'ARRET SPECTALE
516" x 3/4" VIS HEXAGONALE
SUSPENSION
COLLECTEUR (SUPERIEUR)
ATTACHE
SOUTIEN DU VENTILATEUR
VENTILATEUR
M8 x 50mm VIS HEXAGONALE
M8 ECROU HEXAGONAL
SUPPORT
M8 x 20mm VIS HEXAGONALE
$/16' x AD23 x 2mm RONDELLE D'ARRET
PROTECTION EN CAOUTCHOUC
ETRIER
M6 x 16mm VIS HEXAGONALE
M6 RONDELLE D'ARRET
M6 ECROU HEXAGONAL
SUPPORT SUPPERIEUR EN FORME U
S/16' x ADI8 x 2mm RONDELLE D'ARRET
M8 x 50mm MOLETTE
BASE EN FORME U
3" ROULEAUX GLISSEURS
3/8" VIS HEXAGONALE
COLLECTEUR INFERIEUR
COUVERCLE DE L'ENTREE
M4.2 x 12mm VIS AMETAL
M4.2 x 12mm VIS A METAL
CANAL D'ASPIRATION
M8 x 20mm VIS HEXAGONALE
MBS x 20mm VIS HEXAGONALE
M6 x 16mm VIS HEXAGONALE
M6 ECROU HEXAGONAL
4" COLLIER DE SERRAGE

4" x 2.5M TUYAN FLEXIBLE

BESCHRIJVING
MOTOR
MOTORDICHTING
M8 x 16mm ZESKANTSCHROEF
M8 STOP VEILIGHEIDSSCHIJF
MOTORAFDEKKING
DICHTING
/16" OD18 2 2o PLATTE VEILIGHEIDSSCHITE
5/16" x 3/4" ZESKANTSCHROEF
PROPELLER
§/16" SPECIAAL VEILIGHEIDSSCHUE
5/16° x 3/4" ZESKANTSCHROEF
FILTEROPHANGING
BOVENSTE ZAKKENFILTER
KLEMBAND
VENTILATOR DRAGFRAME
VENTILATOR
M8 x 50mm ZESKANTSCHROEF
MB ZESKANTMOET
KRAM
M8 x 20mm ZESKANTSCHROEF
S5 00238 2om PLATTE VEILIGHEIDSSCHIF
RUBBER SCHUT
VASTMAAKKRAM
M6 x 16mm ZESKANTSCHROEF
M6 STOP VEILIGHEIDSSCHIJF
M6 ZESKANTMOET
U MODEL BOVERSTE DRAAGFRAME
S716"x 018 x 2mm PLATTE VEILIGHEIDSSCHIF
MB x 50mm KNOP
U MODEL FRAME
3" GLUUROL
3/8" STOP VEILIGHEIDSSCHIIF
ONDERSTE STOFCOLLECTOR
INGANSGAFDEKKING
M4.2 x 12mm BLIKSCHROEF
M4.2 x 12mm BLIKSCHROEF
ZUIGKANAAL
M8 x 20mm ZESKANTSCHROEF
M8 x 20mm ZESKANTSCHROEF
M6 x 16mm ZESKANTSCHROEF
M6 ZESKANTMOER
4" SLANGKRAM

4" x 2.5M FLEXIBELE SLANG

DESCRIPCION
MOTOR

JUNTA DE MOTOR

M8 1nen TORNLLLO HEXAGONAL
M8 ARANDELA DE SEGURIDAD
CUBTERTA DEL MOTOR
JUNTA

§16"x0DI8 x 2nm ARANDELAPLANA
§16' 134" TORNILLO HEXAGONAL.
RUEDA DE ALETAS
§16' ARANDELA ESPECIAL
116534 TORNILLO HEXAGONAL
SUSPENSION DE LABOLSA
FILTRO TUBULAR SUPERIOR
CINTA DE SUJECION
SUJECION DE VENTILADOR
VENTILADOR

83 S0nm TORNLLLO HEXAGONAL
M8 TUERCA HEXAGONAL
SOPORTE

8.1 Xnan TORNLLLO HEXAGONAL
/16" 5 0D x 2o FLAT WASHER
RUBBER PROTECT
ABRAZADERA DE FACION
61 16men TORNILLO HEXAGONAL
6 ARANDELA DE SEGURIDAD

M6 TUERCA HEXAGONAL
FORTADOR SUPERIOR EN FORMADE U
§/16"5 0DIS 1 Jom ARANDELAPLANA
M8 x 50mm BOTON
PORTADOR INFERIOR EN FORMA DE U
3" RUEDA DESLIZANTE
38" ARANDELA DE SEGURIDAD
FILTRO COLECTOR INFERIOR
CUBIERTA DE INSERCION
142 2 TORNTLLO CORTANTE
V42 12am TORNTLLO CORTANTE
CANAL DE ASPIRACION

M8 x e TORNILLO HEXAGONAL
M8 % M TORNILLO HEXAGONAL
161 16nm TORNILLO HEXAGONAL
M6 TUERCA HEXAGONAL
4" ABRAZADERA TUBULAR

4'x 2.5M TUBO FLEXIBLE

(G

DESCRIPTION
MOTOR
MOTOR GASKET
M8 x 16mm HEX HD SCREW
M8 LOCK WASHER
MOTOR COVER
GASKET
516" x OD18 x 2mm FLAT WASHER
5/16" x 3/4" HEX HD SCREW
IMPELLER
5/16" SPECIAL WASHER
/16" x 3/4° HEX HD SCREW
BAG HANGING
TOP FILTER BAG
BRACKET CLAMP
BLOWER SUPPORT
BLOWER
M3 x 50mm HEX HD/SCREW.
M8 HEX NUT
BRACKET
M8 x 20mm HEX HD SCREW
516" x OD23 x 2mmFLAT WASHER
RUBBER PROTECT
RETAINING CLIP
M6 x 16mm HEX HD SCREW
M6 LOCK WASHER
M6 HEX NUT
U SHAPE UPPER SUPPORT
S/16 x D18 x 2mm FLAT WASHER
M8 x 50mm KNOB
U SHAPE BASE
3" CASTER-ROLL
3/8" LOCK WASHER
LOWER COLLECTION BAG
INLET COVER
M4.2 % 12mm TAPPING SCREW
M4.2 x 12mm TAPPING SCREW
VACUUM CHANNEL
M8 x 20mm HEX HD SCREW
M8 x 20mm HEX HD SCREW
M6 x 16mm HEX HD SCREW
M6 HEX NUT
4" HOSE CLAMP

4" x2.5M FLEXIBLE HOSE

R L - TR S S R B S R N N B S

S = & B B =

ASA 3303




= T

Art. N,
0512305301
0512305302
05123053 03
05123053 04
05123053 05
05123053 06
0512305307
0512305308
0512305309
05123053 10
05123053 11
05123053 12
05123053 13
05123053 14
05123053 15
05123053 16
0512305317
05123053 18
05123053 19
05123053 20
0512305321
0512305322
05123053 23
05123053 24
05123053 25
0512305326
0512305327
0512305328
0512305329
0512305330
05123053 31
035123053 32
05123053 33
05123053 34
05123053 35
05123053 36
0512305337
0512305338
0512305339
0512305340
05123053 41
05123053 42
05123053 43
035123053 44
05123053 45
05123053 46
0512305347
05123053 48
05123053 49
05123053 50
05123053 51

BESCHREIBUNG
MOTOR
3/8" SECHSKANTMUTTER
344D dmm FLACHE SICHERUNGSSCHEIBE
38" x 1-114" SECHSKANTSCHRAUBE
MOTORDICHTUNG
UNTERBAU MOTOR
VERPACKUNG
FLUGELRAD
SPEZIAL-SICHERUNGSSCHEIBE
8" x 1" SECHSKANTSCHRAUBE
M§ SECHSKANTMUTTER
316" xADI3 x 2mm FLACHE SICHERUNGSSCHEIBE
M8 3 25mm SECHSKANTSCHRAUBE
SCHALTERSOCKEL
SCHALTER
M42x 12mm SCHNEIDESCHRAUBE
M8 x 16mm SECHSKANTSCHRAUBE
M8 SICHERUNGSSCHEIBE
SACK-AUFHANGER
MS x Himm SECHSKANTSCHRAUBE
1" 1 AD23 2 o FLACE SICHERNGSSCHEBE
TRAGER
OBERER SCHLAUCHFILTER
BEFESTIGUNGSBAND
GEBLASESTUTZE
GEBLASE
MI0x20mm SECHSKANTSCHRAUBE
MEx20mm SECHSKANTSCHRAUBE
HALTEKLAMMER
M x 16mm SECHSKANTSCHRAUB
M6 SICHERUNGSSCHEIBE
M6 SECHSKANTMUTTER
M8 x S0mm SECHSKANTSCHRAUBE
M8 SECHSKANTMUTTER
GUMMISICHERUNG
UNTERER AUFFANG-SACK
U-FORMIGES UNTERTEIL
34 ADI3 2 FLACHE SICHERUNGSSCHEIBE
MI0 x 50mm RANDELKNOPF
U-FORMIGER UNTERBAU
4" GLEITROLLE
/16" ADI8  LmnFLACHE SICHERUNGSSCHERE
M8 x 1mm SECHSKANTSCHRAUBE
EINLASSABDECKUNG
M4.2 x12mm SCHNEIDESCHRAUBE
M42 x12mm SCHNEIDESCHRAUBE
SAUGKANAL
M6 lmm SECHSKANTSCHRAUBE
M6 SECHSKANTMUTTER
4" SCHLAUCHSCHELLE
4'x25M FLEXIBLER SCHLAUCH

ASA 3053

DESCRIPTION
MOTEUR
3/8" VIS HEXAGONALE
38 x D23 x 2mm RONDELLE
3/8" x 1-1/4" VIS HEXAGONALE
JOINT MOTEUR
BASE DI MOTEUR
EMBALLAGE
ROUET DE VENTILATEUR
RONDELLE SPECIALE
3/8" x 1" VIS HEXAGONALE
M8 ECROU HEXAGONAL
5/16" x OD18 x 2mm RONDELLE
M8 x 25mm VIS HEXAGONALE
SOCKLE DINTERRUPTEUR
INTERRUPTEUR
M42x 12mm VIS AUTOFILETEUSE
M8 x 16mm VIS HEXAGONALE
M8 RONDELLE IYARRET
SUSUPENSION DU COLLECTEUR
M3 x 20mm VIS HEXAGONALE
§/16" x 0D23 x 2mm RONDELLE
SUPPORT
COLLECTEUR SUPERIEUR
ATTACHE
SOUTIEN DU VENTILATEUR
VENTILATEUR
MI10x20mm VIS HEXAGONALE
M8x20mm VIS HEXAGONALE
ETRIER
M6 x 16mm VIS HEXAGONALE
M6 RONDELLE D'ARRET
M6 ECROU HEXAGONAL
M8 x S0mm VIS HEXAGONALE
M8 ECROU HEXAGONAL
PROTECTION EN CAOUTCHOUC
COLLECTEUR INFERIEUR
SUPPORT SUPERIEUR FORME U
3/8" x 0D23 x 2mm RONDELLE
MI0 x 50mm MOLETTE
BASE EN FORME U
4" ROULEAUX GLISSANTS
516" x OD18 x 2mm RONDELLE
M8 x 16mm VIS HEXAGONALE
COUVERCLE DENTREE
M42x 12mm VIS AUTOFILETEUSE
M42x 12mm VIS AUTOFILETEUSE
CANAL D'ASPIRATION
Mé x 16mm VIS HEXAGONALE
M6 ECROU HEXAGONAL
4" COLLIER DE SERRAGE
4"x2.5M TUYAN FLEXIBLE

BESCHRIJVING
MOTOR
3/8" ZESKANTMOET
I8 10023 x 2mm PLATTE VEILIGHETDSSCHIF
8" x 1-1/4" ZESKANTSCHROEF
MOTORDICHTING
MOTORBASE
VERPACKING
PROPELLER
SPECIAAL VEILIGHEIDSSCHLF
38" x 1" ZESKANTSCHROEF
M8 ZESTKANTMOET
S1* % ODI§ 2nm PLATTE VEILIGHEIDSSCHUF
M8 x 25mm ZESKANTSCHROER
SCHAKELAAR BASE
SCHAKELAAR
M4.2x 12mm BLIKSCHROEF
M8 x 16mm ZESKANTSCHROEF
M8 STOPO VEILIGHEIDSSCHUF
ZAKOPHANGING
M8 x 20mm ZESKANTSCHROEF
S/16" R OD2 5 e PLATTE VEILIGHEIDSSCHIF
KRAM
BOVERSTE ZAKKENFILTER
BEVESTIGINGSBAND
'VENTILATOR DRAGFRAME
VENTILATOR
M10x20mm ZESKANTSCHROEF
M8x20mm ZESKANTSCHROEF
VASTMAAKKRAM
M6 x 16mm ZESKANTSCHROEF
M6 PLATTE VEILIGHEIDSSCHIF
M6 ZESTKANTMOET
M8 x S0mm ZESKANTSCHROEF
M8 ZESTKANTMOET
RUBBERBESCHUTTING
(ONDERSTE VERZAMELSAK
U MODEL BOVENSTE DRAAGFRAME
1820023 x 2mm PLATTE VEILIGHEIDSSCHIF
M10 x 50mm KNOP
U MODEL ONDERSTEL
4" GLIJROL
$/16" 1 ODIEx 20mm PLATTE VEILIGHEIDSSCHIR
M8 x 16mm ZESKANTSCHROEF
INGANGSAFDEKKING
M4.2x 12mm BLIKSCHROEF
M4.2x 12mm BLIKSCHROEF
ZUIGKANAAL
M6 x 16mm ZESKANTSCHROEF
M6 ZESKANTMOER
4" SLANGKRAM
4" x 2.5M FLEXIBELE SLANG

DESCRIPCION
MOTOR
8" TUERCA HEXAGONAL
38730023 2mm ARANDELA FLANA
I8 x1-11" TORNILLO HEXAGONAL
JUNTA DE MOTOR
BASE DE MOTOR
EMPAQUETADO
RUEDA DE ALETAS
ARANDELA ESPECIAL
38" x 1" TORNILLO HEXAGONAL
M8 TUERCA HEXAGONAL
316" 5 ODI8 x 2mm ARANDELA PLANA
48 x inn TORNLLLO HEXAGONAL
BASE DBLOS INTERRUPTORES
INTERRUPTOR
M4.2x 1 2mm TORNILLO CORTANTE
8. 1nem TORNILLO HEXAGONAL
M8 ABRAZADERA DE FUACION
SUSPENSION DE BOLSA
M8 x 2mm TORNILLO HEXAGONAL
§16"5 0023 5 2 ARANDELA PLANA
SOPORTE
FILTRO TUBULAR SUPERIOR
CINTA DE SUJECION
SOPORTE DE VENTILADOR
VENTILADOR
M1(x20mm TORNILLO HEXAGONAL
M8 TORNILLO HEXAGONAL
ABRAZADERA DE FLIACION
M6 10an TORNILLO HEXAGONAL
M6 ARANDELA DE SEGURIDAD
M6 TUERCA HEXAGONAL
8.1 Snm TORNLLLO HEXAGONAL
M8 TUERCA HEXAGONAL
PROTECTOR DE GOMA
BOLSA COLECTORA INFERIOR
SPORTE SUPERIOR EN FORMADE U
38" x 0D13x 1om FLAT WASHER
M10 x 50mm BOTON
BASE EN FORMA DE U
4" CASTER
§/16° % 0DI8 x 2mm ARANDELA PLANA
MB x 16 TORNILLO HEXAGONAL
CUBIERTA DE INSERCION
M2 12 TORNLLO CORTANTE
M 2 2 TORNLLO CORTANTE
CANAL DE SUCCION
M6x 16mm TORNILLO HEXAGONAL
M6 TUERCA HEXAGONAL
4' ABRAZADERA TUBULAR
4% 2.5M TUBO FLEXIBLE

DESCRIPTION
MOTOR

3/8" HEX NUT

8" x ODZ3 1 2mm FLAT WASHER
38" x 1-14" HEX HD SCREW
MOTOR GASKET
MOTOR BASE
PACKING
IMPELLER
SPECIAL WASHER
3/8" x 1" HEX HD SCREW
M8 HEX NUT

316" £ ODI8 x 2mm FLAT WASHER
MB x 25mm HEX HD SCREW
SWITCH BASE
SWITCH

M4.2x 12mm TAPPING SCREW
M8 x 16mm HEX HDSCREW
M8 LOCK WASHER
BAG HANGING

‘M8 x 2mm HEX HD SCREW
5716 s OD23 x 2mm FLAT WASHER
BRACKET

TOP FILTER BAG
BRACKET CLAMP
BLOWER SUPPORT
BLOWER

M10x20mm HEX HD SCREW
MBx20mm HEX HD SCREW
RETAINING CLIP
M % Lmm HEX HD SCREW
M6 LOCK WASHER
M6 HEX NUT

M8 x 50mm HEX HD SCREW
M8 HEX NUT
RUBBERT PROTECT
BOTTOM COLLECTION BAG
U SHAPE UPPER SUPPORT
38" x ODZ3 x 2mm FLAT WASHER
MI10 x 50mm KNOB
U SHAPE BASE

4" CASTER-ROLL
516" x OD18 x 2mm FLAT WASHER
M8 x |6mm HEX HD SCREW
INLET COVER

M2 x 1 2m TAPPING SCREW
M2 12mm TAPPING SCREW
VACUUM CHANNEL
M6 x 16mm HEX HD SCREW
M6 HEX NUT

4" HOSE CLAMP
4"x25MFLEXIBLE HOSE

R N T

JEP——
[SENY]

o= R RN R NN RN X ® ®ENR =N R NNRNNDN

- I
N a

- N o o® = B

ASA 3053




ASA 4003 ASA 4003
[ D o [NLJ ® (GB)

Art.Nr. BESCHREIBUNG DESCRIPTION BESCHRIJVING DESCRIPCION DESCRIPTION
0512305301 | MOTOR MOTEUR MOTOR MOTOR MOTOR
0512303302 | 3/8" SECHSKANTMUTTER 3/8" VIS HEXAGONALE 3/8" ZESKANTMOET 358" TUERCA HEXAGONAL 3/8" HEX NUT
0512305303 | 38" 1 ADI3 4 2mm FLACHE SICHERUNGSSCHEIBE 3/8" x 0D23 x 2mm RONDELLE 3850023 x 2om PLATTE VELIGHEDSSCHIF 38" 0D23x 2 ARANDELA PLANA 38" x ODZ5 x um FLAT WASHER
05123053 04 8" x 114" SECHSKANTSCHRAUBE 38" x1-114" VIS HEXAGONALE 38" % 1-1/4" ZESKANTSCHROEF ¥ x 114" TORNILLO HERAGONAL B % 1-1/4"" HEX HD SCREW
0512305305 | MOTORDICHTUNG JOINT MOTEUR MOTORDICHTING JUNTA DE MOTOR MOTOR GASKET
05124003064 | UNTERBAU MOTOR BASE DI MOTEUR MOTORBASE BASE DE MOTOR MOTOR BASE
03512305307 | VERPACKUNG EMBALLAGE VERPACKING EMPAQUETADO PACKING
05124003084 | FLUGELRAD ROUET DE VENTILATEUR PROPELLER RUEDA DE ALETAS IMPELLER
0512305309 | SPE7IAL-SICHERUNGSSCHEIBE RONDELLE SPECIALE SPECIAAL VEILIGHEIDSSCHUF ARANDELA ESPECIAL SPECIAL WASHER
0512305310 | 38" x 1" SECHSKANTSCHRAUBE 3(8" x 1" VIS HEXAGONALE 318" x 1" ZESKANTSCHROEF 381" TORNILLO HEXAGONAL 3/8" x 1" HEX HD SCREW
05123053 11 Ms SECHSKANTMUTTER M ECROU HEXAGONAL M8 ZESTKANTMOET M8 TUERCA HEXAGONAL M8 HEX NUT
05123033 12 §16'1ADI8 2 om FLACHE SICHERUNGSSCHEIBE $/16* x ODI8 x 2mm RONDELLE S16° £ 0D18 x tm PLATTE VEILAGHEIDSSCHLF 5(16° 2 0D18 2mm ARANDELA PLANA S/I6* R OD18 x 2mm FLAT WASHER
0512305313 | M8 x25mm SECHSKANTSCHRAUBE M 25mm VIS HEXAGONALE M8 x 25mm ZESKANTSCHROBE 8 ¢ 25 TORNLLLO HEXAGONAL M8 3 25mm HEX HD SCREW
0512308314 | SCHALTERSOCKEL SOCKLE DINTERRUPTEUR SCHAKELAAR BASE BASEDBLOS INTERRUPTORES SWITCH BASE
05123053 15 SCHALTER INTERRUPTEUR SCHAKELAAR INTERRUPTOR SWITCH
05123053 16 M2 x 12mm SCHNEIDESCHRAUBE MA2x 12um VISAUTOFILETEUSE | M4.2x 12mm BLIKSCHROEF M4 2x 1 1mm TORNILLO CORTANTE. M4 2 x 12mm TAPPING SCREW
0512305317 | Mgx 16mm SECHSKANTSCHRAUBE M8 x 6mm VIS HEXAGONALE M8 x 16mm ZESKANTSCHROEF M8 ¢ 6 TORNILLO HEXAGONALS M8 x 16mm HEX HDSCREW
0512305318 | M8 SICHERUNGSSCHEIBE M8 RONDELLE D'ARRET M8 STOPO VEILIGHEIDSSCHIF M8 ABRAZADERA DE FUACION M8 LOCK WASHER
0512305319 | SACK-AUFHANGER SUSUPENSION DU COLLECTEUR ZAKOPHANGING SUSPENSION DE BOLSA BAG HANGING
0512305320 | M3 x 2mm SECHSKANTSCHRAUBE M8 x 2m VTS HEXAGONALE M8 x 20mm ZESKANTSCHROEF M8 x 2 TORNILLO HEXAGONAL M8 x 2mm HEX FD SCREW
0512305321 | 16" ADI3 x Do FLACHE SICHERUNGSSCHERBE §/16" x 0D23 x 2mm RONDELLE S1§' $0D2 x 2o PLATTEVELIGHEDSSCHIE | 516" 0D23 5 2 ARANDELAPLANA | 516" xOD23 x 2 FLAT WASHER
0512305322 | TRAGER SUPPORT KRAM SOPORTE BRACKET
0512305323 | OBERER SCHLAUCHFILTER COLLECTEUR SUPERIEUR BOVERSTE ZAKKENFILTER FILTRO TUBULAR SUPERIOR | TOP FILTER BAG
0512305324 | BEFESTIGUNGSBAND ATTACHE BEVESTIGINGSBAND CINTA DE SUJECION BRACKET CLAMP
0512305325 | GEBLASESTUTZE SOUTIEN DU VENTILATEUR |  VENTILATOR DRAGFRAME SOPORTE DE VENTILADOR BLOWER SUPPORT
0512400326A | GEBLASE VENTILATEUR VENTILATOR VENTILADOR BLOWER
0512305327 | MI0x2mm SECHSKANTSCHRAUBE MI0x20mm VIS HEXAGONALE MI10x20mm ZESKANTSCHROEF MI0x2inm TORNILLO HEXAGONAL MI0x2mm HEX HD SCREW
0512305328 |  Mx20mm SECHSKANTSCHRAUBE M8x20mm VIS HEXAGONALE MB8x20mm ZESKANTSCHROEF M8imn TORNILLO HEXAGONAL M8x20mm HEX HD SCREW
0512305329 | HALTEKLAMMER ETRIER VASTMAAKKRAM ABRAZADERA DE FACION RETAINING CLIP
0512305330 | M6 16mm SECHSKANTSCHRAUB Méx 16mm VIS HEXAGONALE M6 16mm ZESKANTSCHROEF M6 ¢ 16 TORNILLO HEXAGONAL M6 L6mm HEX HD SCREW
M6 SICHERUNGSSCHEIBE M6 RONDELLE DARRET M6 PLATTE VEILIGHEIDSSCHITF M6 ARANDELA DE SEGURIDAD M6 LOCK WASHER
0512305332 | M6 SECHSKANTMUTTER M6 ECROU HEXAGONAL M6 ZESTKANTMOET M6 TUERCA HEXAGONAL M6 HEX NUT
0512305333 | M8 x S0mm SECHSKANTSCHRALBE M8 x S0 VIS HEXAGONALE M8 x S0mm ZESKANTSCHROEF M8 xSl TORNLLO HEXAGONAL M§ x S0mm HEX HD SCREW
0512305334 | M8 SECHSKANTMUTTER Ms ECROU HEXAGONAL M8 ZESTKANTMOET M8 TUERCA HEXAGONAL M8 HEX NUT
0512305335 | GUMMISICHERUNG PROTECTION EN CAQUTCHOUC RUBBERBESCHUTTING PROTECTOR DE GOMA RUBBERT PROTECT
0512305336 | UNTERER AUFFANG-SACK COLLECTEUR INFERIEUR ONDERSTE VERZAMELSAK BOLSA COLECTORA INFERIOR BOTTOM COLLECTION BAG
0512305337 | U-FORMIGES UNTERTEIL SUPPORT SUPERIEUR FORME U UMODEL BOVENSTE DRAAGFRAME SPORTE SUPERIOR EX FORMADEU U SHAPE UPPER SUPPORT
0512305338 | 38" xADBxdnmLACHESICHERUMGSSCHEIBE | 348" x.0D23 x 2mm RONDELLE 3800231 2n PLATTE VELLIGHEIDSSCHIF 3130023 2um FLAT WASHER 38" x0D23 x um FLAT WASHER
0512305339 | MI0 x 50mm RANDELKNOPF MI0 x 50mm MOLETTE M10 x 50mm KNOP M10 x 50mm BOTON MI10 x 50mm KNOB
0512305340 | U-FORMIGER UNTERBAU BASE EN FORME U U MODEL ONDERSTEL BASE EN FORMA DE U U SHAPE BASE
0512305341 | 4" GLEITROLLE 4" ROULEAUX GLISSANTS 4" GLIUROL 4" CASTER 4" CASTER-ROLL
0512305342 | 16 1ADI8x JanFACHE SKCHERINGSSCHEBE | 5/16' xODIS x 2mm RONDELLE | - §16'xODISx 2om PLATTEVEILIGHEDSSCHIF | §/16"x ODIS 2om ARANDELAPLANA | 16" xODIS x 2 FLAT WASHER
0512305343 | M8 x lémm SECHSKANTSCHRAUBE M8 x 16mm VIS HEXAGONALE M8 x 16mm ZESKANTSCHROEF M8 ¢ 6 TORNILLO HEXAGONAL M8 x Lmm HEX HD SCREW
0512305344 | EINLASSABDECKUNG COUVERCLE DENTREE INGANGSAFDEKKING CUBIERTA DE INSERCION INLET COVER
0512305345 | M42x 12um SCHNEIDESCHRAUBE M42x 12um VISAUTOFILETEUSE | M4.2 x 12mm BLIKSCHROEF M2 ¢ 1 TORNLLOCORTANTE M42 112 TAPPING SCREW
0512305346 | M42x 12mm SCHNEIDESCHRAUBE M42x 12mm VISAUTOFILETEUSE | M4.2 x 12mm BLIKSCHROEF Mt 2 am TORNLLO CORTANTE M42 112 TAPPING SCREW
0512305347 | SAUGKANAL CANAL D'ASPIRATION ZUIGKANAAL CANAL DE SUCCION VACUUM CHANNEL
0512305348 | M6 l6mm SECHSKANTSCHRAUBE M x 16mm VIS HEXAGONALE M6 x 16mm ZESKANTSCHROEF M ¢ 6 TORNILLO HEXAGONAL M6 % 16 HEX HD SCREW
0512305349 | M6 SECHSKANTMUTTER | M6ECROUHEXAGONAL M6 ZESKANTMOER M6 TUERCA HEXAGONAL M6 HEX NUT
0512305350 | 4" SCHLAUCHSCHELLE 4" COLLIER DE SERRAGE 4" SLANGKRAM 4' ABRAZADERA TUBULAR 4" HOSE CLAMP
0512305351 | 4" x25MFLEXIBLER SCHLAUCH 4"x2.5M TUYAN FLEXIBLE 4" x 2.5M FLEXIBELE SLANG 4'x 25M TUBO FLEXIBLE 4"x25M FLEXIBLE HOSE

L T s
Ammv

T b
uw/\

R S S U R S

=
¥

—
N

o= R RN R NN RN X ®®ENR =N B NNRNNDN

I
= oo

—
N

- N oo o= A




\aua-.lmkn&wm_"r_?

_ e e e
AW N = O

Art. Nr..
05125053 01
05125053 02
05125053 03
05125053 04
0512505305
05125053 06
05125053 07
05125053 08
05125053 09
05125053 10
05125053 11
05125053 12
05125053 13
05125053 14
05125053 15
05125053 16
05125053 17
05125053 18
05125053 19
05125053 20
0512505321
05125053 22
0512505323
05125053 24
05125053 25
05125053 26
05125053 27
05125053 28
05125053 29
05125053 30
05125053 31
05125053 32
05125053 33
05125053 34
05125053 35
05125053 36
0512505337
05125053 38
05125053 39
05125053 40
05125053 41
05125053 42
05125053 43
05125053 44
05125053 45
05125053 46
05125053 47
05125053 48
05125053 49

BESCHREIBUNG
M8 x 35mm SECHSKANTSCHRAUBE
HALTERUNG
V16" R ADLY x Ym FLACHE SICHERUNGESCHEIBE
M8 SECHSKANTMUTTER
OBERE HALTERUNG
UNTERE HALTERUNG
OBERER SCHLAUCHFILTER
M8 SECHSKANTMUTTER
GEBLASESTUTZE
‘GUMMISICHERUNG
GEBLASE
ANSAUGKANAL
EINLASSABDECKUNG
M42x 12mm SCHNEIDESCHRAUBE
M8 x 50mm SECHSKANTSCHRAUBE
M6 x 16mm SECHSKANTSCHRAUBE
HALTEKLAMMER
M6 SECHSKANTMUTTER
M6 SICHERUNGSSCHEIBE
M10x20mm SECHSKANTSCHRAUBE
SCHELLE
(OBERER U-FORMIGER TRAGER
U-FORMIGES UNTERGESTELL
38" 1AD2Y 1 FLACTE SICHERNGSSCHEIBE
MIO0 x S0mm RANDELKNOPF
4" GLEITROLLER
SV16" R AD1 x 2mm FLACHE SICHERUNGSSCHEIRE
M x 16mm SECHSKANTSCHRAUBE
UNTERER AUFFANG-SACK
SPEZIAL-MUTTER
SPEZIAL-SICHERUNGSSCHEIBE
FLUGELRAD
VERPACKUNG
UNTERGESTELL MOTOR
12" x1-1/2" SECHKANTSCHRAUBE
17 3AD2Hx S FLACHE SICHERUNGASCHEIBE
M3 SICHERUNGSSCHEIBE
M x 20mm SECHSKANTSCHRAUBE
MOTORDICHTUNG
MOTOR
1/2" SECHSKANTMUTTER
M8 SECHSKANTMUTTER
SII6" R AD1 x 2mm FLACHE SICHERUNGSSCHEIRE
M8 x 25mm SECHSKANTSCHRAUBE
M42 x 12mm SCHNEIDESCHRAUBE
SCHALTERSOCKE
SCHALTER
M6 x 16mm SECHSKANTSCHRAUBE
M6 SECHSKANTMUTTER

ASA 5053

DESCRIPTION
M8 x 35mm VIS HEXAGONALE
SUPPORT
/16" x AD18 x 2mm RONDELLE
M8 ECROU HEXAGONAL
SUPPORT SUPERIEUR
SUPPORT INFERIEUR
COLLECTEUR SUPERIEUR
M8 ECROU HEXAGONAL
SOUTIEN DU VENTILATEUR
PROTECTION EN CAOUTCHOUC
VENTILATEUR
CANAL D'ASPIRATION
COUVERTURE DENTREE
4.2 x 12mm VIS AUTOFILETEUSE
M8 x 50mm VIS HEXAGONALE
M6 x 16mm VIS HEXAGONALE
ETRIER
M6 ECROU HEXAGONAL
M6 RONDELLE
Mi0x20mm VIS HEXAGONALE
COLLIER
SUPPORT SUPERTEUR FORME U
BASE EN FORME U
/8" x AD23 1 2mm RONDELLE
MI0 x 50mm MOLETTE
4"ROULEAUX GLISSEANTS
5/16" x AD18 x 2mm RONDELLE
M8 x 16mm V1S HEXAGONALE
COLLECTEUR INFERIEUR
ECROU SPECIAL
RONDELLE SPECIALE
ROUET DU VENTILATEUR
EMBALLAGE
BASE DU MOTEUR
112" x1-172" VI8 HEXAGONALE
112" x AD28 x 3mm RONDELLE
M8 RONDELLE D'ARRET
M8 x 20mm VIS HEXAGONALE
JOINT MOTEUR
MOTEUR
1/2" ECROU HEXAGONAL
M8 ECROU HEXAGONAL
516" x ADI8 x 2mm RONDELLE
M8 x 25mm VIS HEXAGONALE
4.2 x 12mm VIS AUTOFILETEUSE
SOCKLE D'INTERRUPTEUR
INTERRUPTEUR
M6 x 16mm VIS HEXAGONALE
M6 ECROU HEXAGONAL

[NLJ

BESCHRIJVING
M8 x 35mm ZESKANTSCHROEF
OVERGOOIER
116" 1 0DI#  2mm PLATTE VEILIGHEIDSSCHDF
M8 ZESTKANTMOET
BOVENSTE OVERGOOIER
‘ONDERSTE OVERGOOIER
BOVENSTE ZAKKENFILTER
M8 ZESTKANTMOET
VENTILATOR DRAGFRAME
RUBBERBESCHUTTING
VENTILATOR
INTAKE ZUIGKANAAL'
INGANGSAFDEKKING
M4.2 x 12mm BLIKSCHROEF
M8 x S0mm ZESKANTSCHROEF
M6 x 16mm ZESKANTSCHROEF
VASTMAAKKRAM
M6 ZESTKANTMOET
M6 STOP VEILIGHEIDSSCHUF
MI0x20mm ZESKANTSCHROEF
BANDKRAM
{IMODEL BOVENSTE DRAAGFRAME
U MODEL DRAAGFRAME
‘33" 1000 1 2 PLATTE VEILIGHEISSCHIF
M10 x 50mm KNOP
4" GLIJROL
S1I6" % 018 dmm PLATTE VEILIGHEIDSSCHUF
M8 x 16mm ZESKANTSCHROEF
BOVENSTE VERZAMELSAK
SPECIAALMOET
SPECIAALVEILIGHEIDSSCHUF
PROPELLER
VERPAKKING
MOTOR ONDERSTEL
112" x1-1/2" ZESKANTSCHROEF
17" 1 028 x 3 PLATTE NEILIGHEIDSSCHUF
M8 STOP VEILIGHEIDSSCHIF
M8 x 20mm ZESKANTSCHROEF
MOTORDICHTING
MOTOR
112" ZESTKANTMOET
M8 ZESTKANTMOET
116" 0DI8 2nim PLATTE VEILIGHEIDSSCHF
M8 x 25mm ZESKANTSCHROEF
M4.2 x 12mm BLIKSCHROEF
SCHAKELAAR ONDERSTEL
SCHAKELAAR
M6 x 16mm ZESKANTSCHROEF
M6 ZESKANTMOER

DESCRIPCION
M8 x 35mm TORNILLO HEXAGONAL
DISPOSITIVO DE SUIECIGN
$/16" x OD18x 2im ARANDELA PLANA
M8 TUERCA HEXAGONAL
SUJECION SUPERIOR
SUJECION INFERIOR
FILTRO TUBULAR SUPERIOR
M8 TUERCA HEXAGONAL
SOPORTE DEL VENTILADOR
PROTECCION DE GOMA
VENTILADOR
CANAL DE SUCCION
CUBIERTA DE INSERCION
M42x 12nmTORNILLO CORTANTE
M 5 S0mm TORNILLO HEXAGONAL
M6 % 16mm TORNILLO HEXAGONAL
ABRAZADERA DE FIJACIONB
M6 TUERCA HEXAGONAL
M6 ARANDELA DE SEGURIDAD
Mi0x20mm TORNILLO HEXAGONAL
ABRAZADERA
SOPORTE SUPERIOR EN FORMADE U
BASE EN FORMA DE U
38'10D23x lmm ARANDELA PLANA
M10 x 50mm BOTON
4" RUEDAS DESLIZANTES
$/16° x OD18x 2um ARANDELA PLANA
Mx 16mm TORNILLO HEXAGONAL
BOLSA COLECTORA INFERIOR
TUERCA ESPECIAL
ARANDELA ESPECIAL
RUEDA DE ALETAS
EMPAQUETADO
BASE DEL MOTOR
112'31-112" TORNILLO HEXAGONAL
1723 0D28 x 3mm ARANDELA PLANA
M8 ARANDELA DE SEGURIDAD
M x 20mm TORNILLO HEXAGONAL
JUNTA DE MOTOR
MOTOR
1/2* TUERCA HEXAGONAL
M8 TUERCA HEXAGONAL
S/16" 5 OD18 x 2mn ARANDELA PLANA
M3 25mm TORNILLO HEXAGONAL
M42 1 120m TORNILLO CORTANTE
BASE DEL INTERRUPTOR
INTERRUPTOR
M6 % 16mm TORNILLO HEXAGONAL
M6 TUERCA HEXAGONAL

(G

DESCRIPTION
M8 x 35mm HEX HD SCREW
HANGER
$/16" x OD18 x 2mm FLAT WASHER
ME LOCK NUT
UPPER HANGING
LOWER HANGING
TOP FILTER BAG
M8 HEX NUT
BLOWER SUPPORT
RUBBERT PROTECT
BLOWER
VACUUMCHANNEL
INLET COVER
M4.2 x 12mm TAPPING SCREW
M8 x S0mm HEX HD SCREW
M6 x 16mm HEX HD SCREW
RETAINING CLIP
M6 HEX NUT
M6 LOCK WASHER
M10x20mm HEX HD SCREW
BRACKET CLAMP
U SHAPE UPPER SUPPORT
U SHAPE BASE
38" x OD2 x 2mm FLAT WASHER
M10 x 50mm KNOB
4" CASTER-ROLL
$/16"x OD18 x 2mm FLAT WASHER
MS x 16mm HEX HD SCREW
BOTTOM COLLECTION BAG
SPECIAL NUT
SPECIAL WASHER
IMPELLER
PACKING
MOTOR BASE
122" x1-172" HEX HD SCREW
112" x D28 x 3mm FLAT WASHER
M8 LOCK WASHER
M8 x 20mm HEX HD SCREW
MOTOR GASKET
MOTOR
1/2" HEX NUT
M8 HEX NUT
$/16" xOD18 x 2mm FLAT WASHER
M8 x25mm HEX HD SCREW
M42 x 12mm TAPPING SCREW
SWITCH BASE
SWITCH
M6 x 16mm HEX HD SCREW
M6 HEX NUT

—E e RN N R N R NN R NQ

B OO RN R XX A X NG

—-
=)

@ p = = = koA

_
(SIS

® o ® o~ = N OR o0 B A~ ~

ASA 5053




=
®

F-R- R - Y R PR S

Art. Nr..
05125053 01
05125053 02
05125053 03
05125053 04
0512505305
05125053 06
0512505307
05125053 08
05125053 09
05125053 10
05125403 11A
05125053 12
0512505313
05125053 14
05125053 15
05125053 16
05125053 17
05125053 18
05125053 19
05125053 20
05125053 21
05125053 22
05125053 23
05125053 24
05125053 25
05125053 26
05125053 27
05125053 28
05125053 29
05125053 30
05125053 31
05125403 32A
05125053 33
05125403 34A
05125053 35
05125053 36
05125053 37
05125053 38
05125053 39
05125053 40
05125053 41
05125053 42
05125053 43
05125053 44
0512505345
05125053 46
05125053 47
05125053 48
05125053 49

BESCHREIBUNG
M8 x 35mm SECHSKANTSCHRAUBE
HALTERUNG
SVI6" R ADLY x Y FLACHE SICHERUNGESCHEIBE
M8 SECHSKANTMUTTER
OBERE HALTERUNG
UNTERE HALTERUNG
OBERER SCHLAUCHFILTER
M8 SECHSKANTMUTTER
GEBLASESTUTZE
‘GUMMISICHERUNG
GEBLASE
ANSAUGKANAL
EINLASSABDECKUNG
M42x 12mm SCHNEIDESCHRAUBE
M8 x S0mm SECHSKANTSCHRAUBE
M6 x 16mm SECHSKANTSCHRAUBE
HALTEKLAMMER
M6 SECHSKANTMUTTER
M6 SICHERUNGSSCHEIBE
M10x20mm SECHSKANTSCHRAUBE
SCHELLE
(OBERER U-FORMIGER TRAGER
U-FORMIGES UNTERGESTELL
38" tAD2Y 1 FLACTE SICHERUNGSSCHEIBE
MIO0 x S0mm RANDELKNOPF
4" GLEITROLLER
16" R AD1 x 2mm FLACHE SICHERUNGSSCHEIRE
M x 16mm SECHSKANTSCHRAUBE
UNTERER AUFFANG-SACK
SPEZIAL-MUTTER
SPEZIAL-SICHERUNGSSCHEIBE
FLUGELRAD
VERPACKUNG
UNTERGESTELL MOTOR
12" x1-1/2" SECHKANTSCHRAUBE
17 3AD2Hx S FLACHE SICHERUNGASCHEIBE
M3 SICHERUNGSSCHEIBE
M x 20mm SECHSKANTSCHRAUBE
MOTORDICHTUNG
MOTOR
1/2" SECHSKANTMUTTER
M8 SECHSKANTMUTTER
SII6" R ADL x 2mm FLACHE SICHERUNGSSCHEIRE
M8 x 25mm SECHSKANTSCHRAUBE
M42 x 12mm SCHNEIDESCHRAUBE
SCHALTERSOCKE
SCHALTER
M6 x 16mm SECHSKANTSCHRAUBE
M6 SECHSKANTMUTTER

ASA 5403

DESCRIPTION
M8 x 35mm VIS HEXAGONALE
SUPPORT
/16" x AD18 x 2mm RONDELLE
M8 ECROU HEXAGONAL
SUPPORT SUPERIEUR
SUPPORT INFERIEUR
COLLECTEUR SUPERIEUR
M8 ECROU HEXAGONAL
SOUTIEN DU VENTILATEUR
PROTECTION EN CAOUTCHOUC
VENTILATEUR
CANAL D'ASPIRATION
COUVERTURE DENTREE
M4.2x 12mm VIS AUTOFILETEUSE
M8 x 50mm VIS HEXAGONALE
M6 x 16mm VIS HEXAGONALE
ETRIER
M6 ECROU HEXAGONAL
M6 RONDELLE
Mi0x20mm VIS HEXAGONALE
COLLIER
‘SUPPORT SUPERIEUR FORME U
BASE EN FORME U
/8" x AD23 1 2mm RONDELLE
MI0 x 50mm MOLETTE
4"ROULEAUX GLISSEANTS
5/16" x AD18 x 2mm RONDELLE
M8 x 16mm V1S HEXAGONALE
COLLECTEUR INFERIEUR
ECROU SPECIAL
RONDELLE SPECIALE
ROUET DU VENTILATEUR
EMBALLAGE
BASE DU MOTEUR
112" x1-172" VI8 HEXAGONALE
172" x AD28 x 3mm RONDELLE
M8 RONDELLE D'ARRET
M8 x 20mm VIS HEXAGONALE
JOINT MOTEUR
MOTEUR
1/2" ECROU HEXAGONAL
M8 ECROU HEXAGONAL
/16" x ADI8 x 2mm RONDELLE
M8 x 25mm VIS HEXAGONALE
4.2 x 12mm VIS AUTOFILETEUSE
SOCKLE D'INTERRUPTEUR
INTERRUPTEUR
M6 x 16mm VIS HEXAGONALE
M6 ECROU HEXAGONAL

[NLJ

BESCHRIJVING
M8 x 35mm ZESKANTSCHROEF
OVERGOOIER
16" 1 0DI#  2nim PLATTE VEILIGHEIDSSCHDF
M8 ZESTKANTMOET
BOVENSTE OVERGOOIER
‘ONDERSTE OVERGOOIER
BOVENSTE ZAKKENFILTER
M8 ZESTKANTMOET
VENTILATOR DRAGFRAME
RUBBERBESCHUTTING
VENTILATOR
INTAKE ZUIGKANAAL'
INGANGSAFDEKKING
M4.2 x 12mm BLIKSCHROEF
M8 x S0mm ZESKANTSCHROEF
M6 x 16mm ZESKANTSCHROEF
VASTMAAKKRAM
M6 ZESTKANTMOET
M6 STOP VEILIGHEIDSSCHUF
MI0x20mm ZESKANTSCHROEF
BANDKRAM
(I MODEL BOVENSTE DRAAGFRAME
U MODEL DRAAGFRAME
‘33 2000 1 2 PLATTE VEILIGHEISSCHIF
M10 x 50mm KNOP
4" GLIJROL
S1I6" % 018 dmm PLATTE VEILIGHEIDSSCHUF
M8 x 16mm ZESKANTSCHROEF
BOVENSTE VERZAMELSAK
SPECIAALMOET
SPECIAALVEILIGHEIDSSCHUF
PROPELLER
VERPAKKING
MOTOR ONDERSTEL
112" x1-1/2" ZESKANTSCHROEF
1" 1 028 x 3 PLATTE NEILIGHEIDSSCHUF
M8 STOP VEILIGHEIDSSCHIF
M8 x 20mm ZESKANTSCHROEF
MOTORDICHTING
MOTOR
112" ZESTKANTMOET
M8 ZESTKANTMOET
116" 5 0DI8 2o PLATTE VEILIGHEIDSSCHUF
M8 x 25mm ZESKANTSCHROEF
M4.2 x 12mm BLIKSCHROEF
SCHAKELAAR ONDERSTEL
SCHAKELAAR
M6 x 16mm ZESKANTSCHROEF
M6 ZESKANTMOER

DESCRIPCION
M8 x 35mm TORNILLO HEXAGONAL
DISPOSITIVO DE SUIECIGN
$/16" x OD18x 2im ARANDELA PLANA
M8 TUERCA HEXAGONAL
SUJECION SUPERIOR
SUJECION INFERIOR
FILTRO TUBULAR SUPERIOR
M8 TUERCA HEXAGONAL
SOPORTE DEL VENTILADOR
PROTECCION DE GOMA
VENTILADOR
CANAL DE SUCCION
CUBIERTA DE INSERCION
M42x 12nmTORNILLO CORTANTE
M 5 S0mm TORNILLO HEXAGONAL
M6 % 16mm TORNILLO HEXAGONAL
ABRAZADERA DE FIJACIONB
M6 TUERCA HEXAGONAL
M6 ARANDELA DE SEGURIDAD
Mi0x20mm TORNILLO HEXAGONAL
ABRAZADERA
SOPORTE SUPERIOR EN FORMADE U
BASE EN FORMA DE U
38" 10D23x Jmm ARANDELA PLANA
M10 x 50mm BOTON
4" RUEDAS DESLIZANTES
$/16° x OD18x 2um ARANDELA PLANA
Mx 16mm TORNILLO HEXAGONAL
BOLSA COLECTORA INFERIOR
TUERCA ESPECIAL
ARANDELA ESPECIAL
RUEDA DE ALETAS
EMPAQUETADO
BASE DEL MOTOR
112'31-112" TORNILLO HEXAGONAL
1723 0D28 x 3mm ARANDELA PLANA
M8 ARANDELA DE SEGURIDAD
M x 20mm TORNILLO HEXAGONAL
JUNTA DE MOTOR
MOTOR
1/2* TUERCA HEXAGONAL
M8 TUERCA HEXAGONAL
S/16" 5 OD18 x 2mn ARANDELA PLANA
M3 25mm TORNILLO HEXAGONAL
M42 1 120m TORNILLO CORTANTE
BASE DEL INTERRUPTOR
INTERRUPTOR
M6 % 16mm TORNILLO HEXAGONAL
M6 TUERCA HEXAGONAL

(G

DESCRIPTION
M8 x 35mm HEX HD SCREW
HANGER
$/16" x OD18 x 2mm FLAT WASHER
ME LOCK NUT
UPPER HANGING
LOWER HANGING
TOP FILTER BAG
M8 HEX NUT
BLOWER SUPPORT
RUBBERT PROTECT
BLOWER
VACUUMCHANNEL
INLET COVER
M4.2 x 12mm TAPPING SCREW
M8 x S0mm HEX HD SCREW
M6 x 16mm HEX HD SCREW
RETAINING CLIP
M6 HEX NUT
M6 LOCK WASHER
M10x20mm HEX HD SCREW
BRACKET CLAMP
U SHAPE UPPER SUPPORT
U SHAPE BASE
38" x OD2 x 2mm FLAT WASHER
M10 x 50mm KNOB
4" CASTER-ROLL
$/16" x OD18 x 2mm FLAT WASHER
M8 x 16mm HEX HD SCREW
BOTTOM COLLECTION BAG
SPECIAL NUT
SPECIAL WASHER
IMPELLER
PACKING
MOTOR BASE
122" x1-172" HEX HD SCREW
1/2" x D28 x 3mm FLAT WASHER
M3 LOCK WASHER
M8 x 20mm HEX HD SCREW
MOTOR GASKET
MOTOR
1/2" HEX NUT
M8 HEX NUT
$/16" xOD18 x 2mm FLAT WASHER
M8 x25mm HEX HD SCREW
M42 x 12mm TAPPING SCREW
SWITCH BASE
SWITCH
M6 x 16mm HEX HD SCREW
M6 HEX NUT

—E e RN NN R NN R NQ

B OO RN R XX A X NG

—-
= )

@ p = = = koA

_
(SIS

® ® o~ = N ORo® B A~ ~

ASA 5403




ASA 1051/ASA 2051/ASA 2053/ASA 2553/ASA 3053/ASA 5053
ASA 1051/ASA 2401/ASA 2403/ASA 3303/ASA 4003/ASA 5403

Lesen Sie diese
Bedienungsanleitung
und insbesondere die
Sicherheitsbestimmu
ngen vor der
Installation und
verringern Sie so die
Unfallgefahr mit der
Maschine.

Garantie

Bevor Sie technische A irgen Art v oder das Geriit nicht in Ubereinsti mit den An

verwenden, benitigen Sie die ausdriickliche Genehmigung des Herstellers. Im Garantiefall kontaktieren Sie bitte Thren
Lieferanten. Alle Aktionen im Zusammenhang mit der Garantie kénnen nur vom Hersteller oder von zugelassenem Personal

ausgefiihrt werden.

Veuillez lire
soigneusement le
présent manuel
d'instructions, plus
particuliZrement les
prescriptions de
sécurité g respecter
avant l'installation,
vous réduisez ainsi les
risques d'accidents de
1'appareil.

Garantie

Avant de procéder g des modifications techniques, quelles qu'elles seicnt, ou d'utiliser I'appareil sans vous conformer aux
instructions, I'autorisation expresse du fabricant est indispensable. Pour les ¢as de garantie, veuillez contacter votre fournisseur.
‘Toutes les opérations se trouvant en relation avec la garantie peuvent Ztre réalisées soit par le fabricant, soit par le personnel

agréé.

Lees deze handleiding
en vooral de
veiligheidsaanwijzing
en voor het installeren
en verminder zo het
gevaar voor
ongelukken met de
machine.

Garantie
Voordat u technische wijzigingen van welke aard dan ook aanbrengt of het apparaat niet overeenkomstig de aanwijzingen
gebruikt, heeft u de vitdrukkelijke toestemming van de fabrikant nodig. Neem in geval van garantie contact op met uw

leverancier. Alle acties in verband met de garantie kunnen door de fabrikant of door bevoegd personeel uitgevoerd worden.

Lea estas instrucciénes
de uso antes de la
instalacidén,
especialmente las
normas de seguridad,
y reduzea de este modo
el riesgo de accidentes
con la miquina.

Garantia
Antes de realizar cualquier modificacién técnica o usar el aparato de forma discordante con las instrucciones, necesita el
permiso expreso del fabricante. Contacte por favor con su proveedor para cualquier servicio de garantia. Todas las intervenciones

relacionadas con la garantia pueden realizarse por el fabricante o por personal autorizado.

Read this operating
manual and especially
the general safety
procedures before
installation and hereby
reduce the risk of
accidents with the
machine.

Guarantee

‘The expressly approval of the manufacturer is required before technical modifications of any kind are carried out or the
unit is used out of accordance with the instructions.

Please contact your supplier in case of any guarantee claims.

Any actions regarding to the guarantee may be dealt by the manufacturer or by any authorized personal.

Der Hersteller /
Inverkehrbringer:

EG-KonformitatserkliGrung

Holzkraft Holzbearbeitungsmaschinen
Dr.-Robert-Pfleger-Str. 26
D-96103 Hallstadt

Erklirt hiermit, dass folgendes Produkt,

Maschinentyp:

der Maschi

EU

Maschinenrichtlinie

EMV-Richtlinie

Niederspannungsrichtlinie

Lirm-Richtlinie

Den Besti der oben

Rohluft -Absauganlage

ASA 1051 / ASA 2051 / ASA 2053 / ASA 2553 / ASA 3053 / ASA 5053
ASA 1051/ ASA 2401 / ASA 2403 / ASA 3303 / ASA 4003 / ASA 5403

98/37/EG, Anhang II A

89/336/EWG

73/23/EWG

200/14/EWG

meten Richtlinien - ei ieBlich deren zum Zei

der Erklirung geltenden Anderungen - entspricht.

Um die Ubereinstimmung zu gewiihrleisten, wurden insbesondere folgende harmonisierte Normen

angewendet:

DIN EN 60205-1: 1997

DIN EN'55014: 1993

DIN EN ISO 3476: 1996

DIN EN 50081-2: 1993

DIN EN 55011:1997/A2:2002

%.S

Kilian Stiirmer
Geschiiftsfithrer

Sicherheit der Maschine - elektrische Ausriistung der Maschinen - Teil 1:
allgemeine Anforderungen

‘Grenzen und Methoden der Messungen von Stérungen elektrischer, motorbetriebener
und "Wirmegeriiten" fiir den Haushalt; und zwecksiihnliche Elektrowerkzeuge
sowie dhnliche elektrische Geriite.

Akustik - Beschluss iiber Lautstiirkepegel fiir Geriiuschquellen, die einen
Schalldruckpegel nutzen - Untersuchungsmethode: Nutzung einer umhiillten
MaBoberfliche iiber einer reflektierenden Plane.

Elektromagnetische Vertriiglichkeit - allgemeiner Emissionsstandard Teil 2:
industrielle  Umgebung/Ausstattung

Industriclle, wissenschaftliche und medizinische (ISM) Hochfrequenz-Ausstattung
- Funkstérungseigenschaften - Beschrinkungen und Methoden iiber Messungen
beinhalten Verbesserungen

Hallstadt, den 20.08.2004



grasser
Rechteck

grasser
Rechteck

grasser
Rechteck

grasser
Rechteck

grasser
Rechteck


Certificat de conformité CE

Le fabricant :

Holzkraft Holzbearbeitungsmaschinen
Dr.-Robert-Pfleger-Sir. 26
D-96103 Hallstadt

Déclare par le présent certificat que le produit:

Type de machine:

Désignation de la machine:

Normes CE correspondantes:

Normes machines

Norme électrique de basse tension

Norme accoustique

Aspirateur

ASA 1051 /ASA 2051 /ASA 2053 / ASA 2553 / ASA 3053 / ASA 5053
ASA 1051 / ASA 2401 / ASA 2403 / ASA 3303 / ASA 4003 / ASA 5403

98/37/EG, annexe IT A

B89/336/EWG

T3/23/[EWG

200/14/EWG

Respond aux normes générales caractérisées plus haut - y compris celles dont la date corresp

en vigueur.

Au maintien de la conformité les normes harmonisées ci-dessous et les normes nationales

sont applicables :

DIN EN 60205-1: 1997
DIN EN 55014: 1993

BS EN ISO 3476: 1996
DIN EN 50081-2: 1993

DIN EN 55011: 1997/A2:2002

Sﬁ

Kilian Stiirmer
(Direction d'entreprise)

Sécurité de machines -€quipment €lectriques des machines - part 1: Exigences
générales

Limites et methods de mesure des radiofréquence des appareils électriques et
utilisation domestique et appareils électriques similaires

Accoustique - détermination des niveaus de bruit des réseaux de bruit utilisant
pression accoustique

C ibilité électr ique

- emission standard part 2: environs industriel

Equipement de radiofréquence industriel, scientifique et médical medical (ISM)-

caractéristiques perturbation de radio- limites et méthodes de mesure incl. les
amendements Al: 1999 et A2: 2002; CISPR 11: 1997 + Al: 1999 + A2: 2002,
modifié

Hallstadt, le 20.08.2004

EG -

Fabrikant:

conformiteitsverklaring

Holzkraft Holzbearbeitungsmaschinen
Dr.-Robert-Pfleger-Str. 26
D-96103 Hallstadt

Verklaart hierbij dat het volgende produkt

Machinetype:

Omschrijving van de machine:

Desbetreffende EU-richtlijnen:

Machinerichtlijn

Laagspanningsrichtlijn

Geluidsrichtlijn

Over met de L

Stofzuiger

ASA 1051 / ASA 2051 / ASA 2053 / ASA 2553 / ASA 3053 / ASA 5053
ASA 1051/ ASA 2401 / ASA 2403 / ASA 3303 / ASA 4003 / ASA 5403

98/37/EG, Aanhang IT A

89/336/EWG

T3123/[EWG

200/14/EWG

van de hierboven aangeduide richtlijnen - met inbegrip van deze betreffende

het tijdstip van de verklaring der geldende veranderingen.

Om de overeenkomstigheid te garanderen, worden volgende geharmoniseerde normen toegepast:

DINEN 60205-1: 1997
DIN EN 55014: 1993

BS EN ISO 3476: 1996
DIN EN 50081-2: 1993

DIN EN 55011: 1997/A2:2002

Se

Kilian Stiirmer
(Bedrijfsleider)

Veiligheid van machines - elektrische uitrusting van machines - part 1: algemene
vereisten

Limieten en meetmetodes van de radiofregentie van elektrische apparaten en
apparaten voor huishoudelijk gebruik en gelijkaardige elektrische appraraten
Geluid-Bepaling van geluidsniveaus bij geluidsbronnen

Electromagemantische comptabiliteit - Standaard emissie part 2: Industricle
omgeving

Industricle, lijke en o radio-frequentie uitrusting (ISM)-
karakteristicken radiostoring - limieten en metodes voor het meten inclusief
amendementen Al: 1999 en A2: 2002; CISPR 11: 1997 + Al: 1999 4+ A2: 2002,

gewijzigd

Hallstadt, 20.08.2004




D

Declaracién de conformidad segun la CE

El fabricante/ Holzkraft Holzbearbeitungsmaschinen
comercializador: Dr.-Rebert-Pfleger-Str. 26

D-96103 Hallstadt
Declara, por la presente, que el producto siguiente

Tipo de médquina: aspirader

D i ion de la maqui ASA 1051/ ASA 2051 ASA 2053 / ASA 2553 / ASA 3053 / ASA 5053
ASA 1051/ ASA 2401 / ASA 2403 / ASA 3303 / ASA 4003 / ASA 5403

Directivas UE pertinentes:

Directiva de méquinas 98/37/EG, Anhang IT A
89/336/EWG

Directiva de baja tensién T3/23/EWG

Directiva de ruido 200/14/EWG

Cumple las disposiciones de las directivas arriba mencionadas, incluidas las enmiendas respectivas vilidas en el
momento de la declaracién.

Para garantzar la conformidad se han aplicado especialmente las normas armonizadas siguientes :

DIN EN 60205-1: 1997 Seguridad en mdquinas - equipo eléctrico de las maquinas - Parte 1 : requerimientos
generales
DIN EN 55014: 1993 Limites y metodos de medicién para radio interferencias , caracteristicas de los

‘motores electricos operados y aplicaciones termicas para uso doméstico y
similares trabajos de herramientas eléctricas y aparatos eléctricos.

BS EN ISO 3476: 1996 Aciistica - determinacién de niveles de ruido usando presién de ruido - limites
de ruido - survey method using an enveloping measurement surface over a
reflecting plane

DIN EN 50081-2: 1993 Compatibilidad electromédgnetica - Norma genérica de emission - Parte 2 : entorno
industrial.
DIN EN 55011: 1997/A2:2002 Industrial , cientifico y medico (ISM) equipo radio frecuencia - caracteristicas

de rabio trastornos - limites y metodos de medicionincluidas las modificaciones
Al: 1999 and A2: 2002; CISPR 11: 1997 + Al: 1999 + A2: 2002, correcciones

Se

Kilian Stiirmer Hallstadt, 20.08.2004
(Gerente)

@

EC Declaration of Conformity

The manufacturer / Holzkraft Holzbearbeitungsmaschinen
retailer: Dr.-Robert-Pfleger-Str. 26

D-96103 Hallstadt
hereby declares that the following product

Type of machine: dust collector

Name of machine: ASA 1051 / ASA 2051 / ASA 2053 / ASA 2553 / ASA 3053 / ASA 5053
ASA 1051 / ASA 2401 / ASA 2403 / ASA 3303 / ASA 4003 / ASA 5403

relevant EU directives:

Machinery directive 98/37/EG, Anhang IT A
EMC directive 89/336/EWG

Low voltage directive T3/23/EWG

Noise directive 200/14/EWG

Meets the provisions of the afore mentioned directive, including any amendments valid at the time of
this statement.

In order to ensure conformity, the following harmonised standards have been applied in particular

DIN EN 60205-1: 1997 Safety of machinery - electrical equipment of machines - part 1: general requirements

DIN.EN 55014: 1993 Limits and methods of measurement of radio interference characteristics of electrical
motor-operated and thermal appliance for household and similar purpose
electrical tools and similar electric apparatus

BS EN ISO 3476: 1996 Acoustic - determination of sound power levels of noise sources using sound
pressure - survey method using an enveloping measurement surface over a
reflecting plane

DIN EN 50081-2: 1993 Electromagnetic compatibility - generic emission standard part 2: Industrial
environment

DIN EN 55011: 1997/A2:2002 Industrial, scientific and medical (ISM) radio-frequency equipment - radio

disturbance characteristics - limits and methods of measurement includes
amendments Al: 1999.and A2: 2002; CISPR 11: 1997 + Al: 1999 + A2: 2002,
modified

?‘

Kilian Stiirmer Hallstadt, 20/08/2004
Manager



Diese Anleitung enthilt allgemeine Sicherheitsanweisungen.

Der Hersteller behilt sich das Recht vor, die beschriebenen Produkte zu
veridndern oder zu verbessern. Diagramme und Texte sind nicht verbindlich.
Alle Rechte vorbehalten. - Vervielfiltigung verboten.

Le présent manuel d'instructions contient les instructions de sécurité générales.
Le fabricant se réserve le droit de modifier ou d'améliorer les produits décrits.
Les diagrammes et les textes n'ont pas caractZre obligatoire.

Tous droits réservés. - Reproduction interdite.

Deze handleiding bevat algemene veiligheidsaanwijzingen.
De fabrikant behoudt zich het recht voor om de beschreven producten te wijzigen
of te verbeteren. Diagrammen en teksten zijn niet bindend.
Alle rechten voorbehouden. - Vermenigvuldigen verboden.

Estas instrucciones contienen indicaciones generales de seguridad.

El fabricante se reserva el derecho de modificar o mejorar los productos descritos.
Los diagramas y textos no son obligatorios.

Se reservan todos los dereches. -*Se prohibe la reproduccion.

€Y
)
(D)
&)

This instruction contains the general safety instructions.
The manufacturer reserves the right to change or improve the products described.
Diagrams and texts are not binding. All rights reserved- Reproduction prohibited.

@

Yholzisraft

Holzbearbeitungsmaschinen

Dr.-Robert-Pfleger-Str. 26 - 96103 Hallstadt
Telefon (09 51) 96 555 - 0 - Fax (09 51) 96 555 - 55

www.holzkraft-maschinene.de






